LOTUS CARSLTD.
Hethel, Norwich, Norfolk, NR14 8EZ, England.

Telephone: (01953) 608000
Telefax: Parts (01953) 608253 Technical (01953) 608257

ELAN

all variants

SERVICE PARTS LIST
1990 Model Year Onwards

Part No. G100T0325] © Lotus Cars Ltd. 1995



FOREWORD

This publication has been designed for use by Lotus Dealers, and may be updated periodically by the issuing of update
packages to the dealer network. Lotus policy is one of continucus product improvement and the right is reserved to
alter specifications at any time without prior notice.

Whilst every care has been taken to ensure correctness of information, it is impossible to guarantee complete freedom
from omissions and errors, or to accept liability arising from such omissions and errors, but nothing herein contained
shall affect your statutory rights.

USE OF THE PARTS LIST

This parts list covers the Leotus Elan range, 1990 to 1995 model years, including USA and 52 variants. The manual is
arranged in function groups, as defined by the Contents page, and may sometimes use several versions of the same
function group to accommodate model variations - take care to establish the full wvehicle specification in order to
properly identify the applicable parts list section.

PART NUMBERS
Part numbers used in this publication are coded as follows:

Modification Functional Supply Route
Identifier Group (internal use)

Vehicle/Engine Type Part Serial
Number of First Usage Number

Modification Identifier: This letter identifies a version or modification of the part. Part numbers with different
prefix letters may or may not be interchangeable - refer to the remarks column.

Vehicle/Engine Type Number: The type number indicates either the model or engine type on which the part was first used:

026,036,045,500....Elan 075....Elite 81 082....Esprit Turbo 085....Esprit 83
050....Elan +2 076....Eclat S1 083....Elite 52 089....Excel
046,054,065,074....Eurocpa 079....Esprit 81/82/82.2 084....Eclat s2 100....Elan 1990

907 = 2.0 litre N.A. 910 = 2.2 litre turbo 911 = 2.2 litre Chrysler 912 = 2.2 litre N.A. 920 = 2.0 litre turbo
100 = 1.6 litre N.A. or turbo



Function Code

Contents

|1ﬂ.ﬂﬂ

BODY ETRUETHRE|

10.01A Bodyshell, Body Panels & Body Repair Sections
10.028 Floor Pan Repair Sections

10.03A Body to Chassis Fixings

10.04RA Floorpan Bobbins & Grommets

10.05A Windscreen Pillars, Body Crossbeams

10.07A Prior VIN * 'Frame & Flap' Type Headlamp Mechanism
10.07B From VIN * 'Pod' Type Headlamp Mechanism
10.094 Front Bonnet, Hinges & Release Mechanism
10.11A Rear Boot/Trunk Lid & Hinges

10.12A Hood Stowage Lid, Hinges & Release Mechanism
10. 154 Door Shell/Beam Assembly & Hinges

10.17A Door Handles & Lock Mechanism

10. 234 Bumpers, Side Radiator Ducts, Spoilers & Grilles
10.31A Towing Hook, Tie-Down Eyes & Jacking Plates
11.00 GLAZING, DOOR WEATHERSTRIPS, WINDOW LIFTS
IT.0IA Glazing, Weather Strips & Seals

11.02A Door Window Lift Mechanism & Channels

12.00 EXTERIOR HARDWARE & TRIM

TZ2.01IA Exterior Attached PFanels

12,028 Soft Top Assembly, Seals & Catches

12.05A Badges, Decals & Insignia

12.074 Licence Plate Mountings

12.09A Door Mirrors

13.00 SEATS & SEAT BELTS

T3 .01 Seat Runners k F1X1ngs

13.03n Seat Frames & Recline Mechanism

13.09A Seat Foams & Suspension

13.11A Trimmed Seats & Covers

13.270 Seat Belts

14.00 PEDAL BOX & FASCIA |

14.01A Pedal Box & Pedals, Throttle Cable

14.05A Fascia & Column Shrouds

14.07A Instrument & Switch Mounting Panel

14.12A Glovebox

15.00 INTERTOR TRIM

15.01A Header Rail Trim

15.05R Interior Mirrors & Sunvisors

15.07R 'A' Pillar & Sill Kick Plate Trims

Function Code

Contents

30.00 CHASSIS |

30.01A Chassis

30.15A Chassis Front Underframe

30.19A Longerons

30.21A (Hon-S.1I.R.) Chassis Front Frame
30.21B (5.I.R.) Chassis Front Frame

31.00 SUSPENSION

JI.UIR Front sSuspension

31.038 Rear Suspension

32.00 STEERING

32. 018 Manual Steering Rack & Lower Column
32.03A Power Steering Rack & Lower Column
32.05A Upper Steering Column & Wheel, Ignition Switch
33.00 BRAKES

33. 01K BErake Calipers & Discs

33.03A Hydraulic System, Pipes & Hoses
33.05A Parking Brake Mechanism

34.00 WHEELS & TYRES

34. 01N Wheels & Tyres, Spare Wheel Retention
40.00 ENGINE |

40.01A Engine Assemblies & Cylinder Block Misc. Parts
40.01B Engine Mountings

40.03A 0il Sump

40,054 Cylinder Head, Gasket, Valves & Hydraulic Tappets
40.07A Camshafts & Housings

40.09A Pistons & Connecting Rods

40.11A Crankshaft & Flywheel

40.13R Water Pump & Thermostat

40.15A Lubrication System, 0il Pump & Filter
40.17A Naturally Aspirated: Ignition System
40,17B Turbo: Direct Ignition System

40.19R Alternator & Starter Motor

40.21R Exhaust Manifold, Turbocharger

40,238 Freon 12: Air Conditioning Compressor
40.23B R 134A: Air Conditioning Compressor
40.25A Power Assisted Steering Pump

40.28A Gaskets & Sealants

41.00

BELTS & PULLEYS




'B' Post Trim, Capping Rail & Speaker Boxes

Tunnel Top Trim, Gear Lever & Handbrake Gaiters

S.I.R.: Inflator Modules, D.E.R.M. & Sensors

Prior VIN ®* 'Frame & Flap' Type Lift Mechanism
From VIN * 'Pod' Type Headlamp Lift Mechanism

Freon 12: A/C Plumbing, Condenser & Rec. Drier
R 134A: A/C Plumbing, Condenser & Rec. Drier

15.09A 'B' Post Caps

15.11A

15.13n Door Trim Panels & Inserts

15.19A

15.21A Hood Stowage Area Trim

15.23A Rear Lamp Internal Covers

15.30A Interior & Boot Carpets

16.00 SOUND INSULATION

I6.U1A Passenger Compartment Sound Insulation
16.02A Body Underside Sound Insulation & Seals
17.00 ELECTRICAL

17.01A Harnesses & Leads

17.03A Relays, Modules, Horns & Inertia Switch
17.05A Driver Operated Switches & Cigar Lighter
17.06A Engine Management ECM & Sensors

17.06B

17.07A Instruments, Senders, & Clock

17.094A Speedo Cable

17.11A Lamps (except headlamps)

17.13A Headlamps

17.15A

17.15B

17.194 Fuses & Circuit Breakers

17.21A Windscreen Wiper Mechanism & Washers
17.27R Audio Equipment, Speakers & Rerial
177294 Earth Braids & Suppression Devices
17.314h Battery & Battery Cables

17.33A Blarm Systems

A8.00 HEATER/AIR CONDITIONING

18,01A Heater Assembly

18.02A Air Conditioning Evaporator Unit
18.03A

18.03B

18.05A Heater Plumbing

18.07A Interior Blower Motor

18.09A Mechanically Operated Parts & Controls
18.11A Vacuum QOperated Parts & Controls
18,138 Ducting, Outlets & Vents

19.00 LABELS & LITERATURE

19,014 Labels

19.034

Owner's Handbooks & Service Notes Manuals

41.01A Camshaft Belt, Tocothed Pulleys, Tensioner
41.03A Buxiliary Drive Belts & Pulleys
42.00 INDUCTION SYSTEM
42.01A Airbox, Chargecooler, Induction Plumbing
42.05A Fuel Injection System
42.07A Inlet Manifold, Plenum Chamber, IAC VAlve
43.00 EMISSION IPMENT
43.03A Emission System Vacuum Hoses
43.05A Vacuum Valwves, EGR Valve, Crankcase Breathers
44 .00 FUEL SYSTEM
14 018 Fuel Tank, Filler Neck, Flap & Release Mechanism
44.03A Fuel Pump/Sender Unit, Filter & Pipes
44.05h Mon-Catalyst: Fuel Tank Breathers, Roll-Over Valve
44.05B Catalyst: Breathers & Evaporative Loss System
45.00 EXHAUST SYSTEM
45.01A Catayst Exhaust System
45.03R Non-Catalyst Exhaust System
45.05A Heat Shields
L-:E-.DD COOLING SYSTEM
B.UIR FRadiator, rans, Header Tank & Plumbing
46.03R 0il Cooler & Hoses
47.00 TRAHEHISSIE?J
J7.0IA CIutch & Helease Mechanism
47.03R Transmission Assembly
47.05R Gear Change Mechanism - External
47 .06R Gear Selection Mechanism - Internal
47 .07k Gears, Shafts & Bearings
47.09h Speedometer Drive Gear
47.11A Differential
47.154 Driveshafts
6&0.00 TOOLS
60.01A Toolkit & Jack Stowage
60.02R Engine Special Tools
&0.03R Fuel Injection Special Teools
60.04R Transmission Special Tools
60.05A S.I.R; Brakes & Body Special Tools



Vehicle Project Code: The project code is used for internal auditing purposes.

Functional Group: A single letter indicating the functional area of the part's first use;

A = Chassis E = Engine J = Brakes P = Heater & A.C. U = Hard Trim

B = Body F = Transmission K = Cooling Q = Clutch V = Soft Trim

C = Front Suspension G = Wheels & Tyres L = Fuel System R = Final Drive W = Standard Fixings
D = Rear Suspension H = Steering M = Electrics S = Exhaust

Function Code: A four digit code indicating the functional area of the part's first use. See Contents page.
Part Serial Number: A four or three digit number with different sequences for each functional group/code.

Supply Route: The suffix letter is used for procurement purposes by factory personnel.

VEHICLE IDENTIFICATION NUMBER

The Vehicle Identification Mumber (VIN) is recorded on a bar code label fixed to the area adjacent to the bonnet catch,
inside the front engine compartment. The number is stamped on the outboard face of the right hand rear chassis leg. The
VIN must be quoted with all parts engquiries. There are two variations of the VIN, one being for Domestic and Export
markets other than for the USA, which complies with European Economic Community (EEC) directives, and one for USA which
complies with requirements laid down by the National Highway Traffic Safety Association (NHTSA).

The sewventeen characters of the VIN are coded as shown on the two pages overleaf:

NOTES
1. Only one serial number sequence is used for all wariants of model & market, but the numerical sequence restarts each
model year.

2. 1990 Model Year Elan production commenced at VIN serial number &100. 1991 and 1992 model year serial number
sequences start at 6000. 1995 Mcodel Year serial number sequences start at S 6300. Serial numbers alone should never

be quoted. Either quote the entire seventeen characters, or prefix the serial number with the model year identifier
{character 10). e.g. M 86072

3. For change point identification in this parts list, only VIN characters 10 (model year) and 14 to 17 (serial number)
will be listed. e.g.:
M 6072 ('91 model year, serial 6072)
R 6200 ('94 model year, serial 6200)



Domestic/Export Type VIN

Engine Emission Spec.
1=ECE 15.04
2=49 States (USA) * * catalyst spec. same
Engine Type d=California for Elan
Mamufacturer ZN1=4XE1-M Plant 4=88/76/EEC *
Identifier N.A. 1.6L S=Japan
Code ZT1=4EX1-MT H=Hethel 6=50 States (USA) & Japan
- Turbo 1.6L
S C .|: b i . wE TR AW liEtE'ﬂ fﬂl" ﬂhﬂngE‘
1 2 3 4 5 | 6 7 8 9 10 11 12 13 14 15 16 17 point identification
Vehicle Type Model Chassis/ Serial Number
Year Body Type
100=Elan
L=1990 A=RHD with catalyst
M=1991 F=LHD with catalyst
N=1992 D=RHD without catalyst
a A P=1993 H=LHD without catalyst
FAMUFACTURED 8% LOTUS CARS LTD 'H: 1994
5=1995
UINSHIONOREEELIED | omost sc/export
VEWICLE 1DENT. MmBER  SCCIOOZTILHONZIY | yIN label
moinn Soaiies Wit | © 138 13 /
IS REAA ARLE WEIEHT = B0 kg
GOl 1FB IIF 1B
L o
—

LOTUS CARS LTD
HETHEL

VEHICLE IQEHTIFLCATION HUTBER

USA type
[ATIEUIPSOIATIT | vov 2aben
SCCORIGEANHF 2124
E%Eﬂ B45 R
. J :
LOTUS CARS LTD. HETHEL. ENGLAND. | m: E:f;:::, Mumbx: r

ENGINE MUMBER 123456 e

L

| label stamped on block




USA Type VIN

Model
Year
L =1990 [
Series Option M =1991 Ehaﬂﬂiﬂfﬂﬂdj Type
A =Series 1| 1 =Manual N =1992 =RHD with catalyst
2 =Man+AC P =199] F =LHD with catalyst
3 =Man+AC+PAS| R =1994 D =RHD without catalyst
Manufacturer 5 =Man+PAS 8 =1995 H =LHD without catalyst
Identifier
Code
5 |:_‘ C . W o #* % W i
1 2 3 4 5 5} 7 8 9 10 11 12 13 14 15 16 17
Serial Number
Model Engine Check | Plant
G =Elan 5 =4XE1-M Digit H =Hethel Engine Emission Spec.
NA 1.6L 1 =ECE 15.04
& =4XE1-MT Restraint 2 =49 States (USA)
Turbo 1.6L| A =Active Belts 3 =California
B =Inflatable 4 =B8/7T6/EEC
Restraints & > =Japan
Active Belts & =50 States (USA)
P =Passive Belts

** listed for change
point identification

STRGE 2 POy



ELAN MODEL HISTORY - "90 M.Y. ONWARDS

The type M100 Elan was produced in what has subsequently become known as 'Series 1' form, between January 1990 and July
1992, and in 'S2' form from July '94 to Rugust '95. 51 models were produced in naturally aspirated (N.A.), non-catalyst
turbo, and catalyst turbo form, with driver's side supplementary inflatable restraint (S.I.R.) available for the USA and
some other LHD markets. USA type S.I.R. equipped cars used a chassis differing in construction detail at the front, with
a correspondingly modified body using a marginally extended nose. The rear body section on these cars also differed in
the construction and the attachment of the rear aerofoil, a feature which is referred to as a 'stage 2 ' body.

Note that the N.A. model was produced in RHD U.K. form only, with a total of 129 built, whereas approximately 3,726
turbo (S5.E.) cars were produced in varicus configurations for worldwide markets. All Elan 82 models are non-USA type
catalyst turbos, of which there are approximately B00 cars.

The only major specification changepoint is that between 51 and 52 models, but some of the more significant running
changes are listed below;

1990 Model Year introduction: Jamuary 1990. VIN L 6100

Introduction of "pod" type single pivot headlamp mechanism: June 1990. VIN L 6300
- The 'frame and flap' or 'opera glass' type headlamp mechanism incorporating seperately pivotted headlamp carriers and

cover flaps, was replaced by a system using unitary rear pivotted pods similar to those used on Esprit and Excel
models.

1991 Model Year introduction: October 1990. VIN M &000
- Ho corresponding specification changes.

Change of rear suspension anti-lift angle: January 1991. VIN H 6644
- Angle of rear lower wishbone changed from 5% to 2%°.

Introduction of Du Pont body painting process: June 1991. VIN M 8110
Introduction of revised soft top hood and door weather seals: July 1991. VIN M 8161

1992 Model Year introduction: October 1991. VIN N 6000
- No corresponding specification changes.

Instrument panel illumination switching: October 1991. VIN N 6251
- Instrument panel lights come on with ignition instead of only with exterior lights.

52 introduction: July "94. VIN R 6001

- Factory fit alarm/immobiliser, and single key lock operation.

- Lengthened and angled parking brake lever.

- Redesigned centre tunnel trim, seat trim, door trim inserts, fascia badge, Nardi steering wheel.
- Revised roadwheels and tyres, suspension and steering components.

- Revised electrical equipment layout.

1995 Model Year introduction: October 1994. VIN S 6300
- No corresponding specification changes.



rii.uﬁ EXTERIOR TRIM |

15.00 INTERIOR TRIM
¥

13.00 SEATS & SEAT BELTS

11.00 GLAZING

14.00 PEDAL BOX & FASCIA

40.00 ENGINE

41.00 BELTS & PULLEYS
p

17.00 ELECTRICAL =

19.00 Labels

46.00 COOLING SYSTEM

42.00 INDUCTION

30.00 FHAEEIE

45.00 EXHAUST SYSTEM

9 ' S 44.00 FUEL SYSTEM
a : e~ £
] " Lol i } i - 4&_
— - . ', - |
' ' ® = = S
Sy = AN = S Eﬂ
\\?L“' -\-\ﬁu || R ""'%r-' . ‘F{
AN () = e
=N X -ﬁgg ' AT A .
~ R Sl | &
_j“ -y 3 E“:f . e
% — -:Jlll 5 £ :-'EJI ? -
=4 T AR A 60.01A Tools
:)" ", = “ A &

31.00 SUSPENSION

34.00 WHEELS & TYRES

10.00 BODY STRUCTURE

33.00 BRAKES

43.00 Emission System

16.00 SOUND INSULATION

- ! 1
= ' A= :
=\ Vogen

18.00 HEATER & AIR CONDITIONING

32.00 STEERING

47.00 TRANSMISSION







!"l!FImE!l _m= Bodyshell, Body Panels & Body Repair Sections QUANTITY

10.01A PART DESCRIPTION PART NUMBER | RHD LHD REMARKS
1 Front Topshell Assembly A100B0O962S 1

" " - A100B1247S 1 except S.I.R.
" " " A100B12518 1 S.1I.R.
5 Setscrew, M6 x 16, top-shell to dash panel AOT75W1028Z 4 4
6 Washer, flat, M6 x 18, top shell to dash pan&l BOB2W4018F 4 4
Spire Nut, captive, Mg, " " m " Al100We372F 4 4 (5.I.R. = Supplementary Inflatable
10 Setscrew, Mb x 25, front top shell fixing AOTSW1031F 2 2 Restraint)
11 Washer, flat, Me x 15, " " ROT5W40152Z 5 5
12 Washer, flat, " " " ROTSW4022Z 5 5
15 Setscrew, M6 x 25, front top shell to chassis Al100BOB54F 7 7
16 Washer, flat, M& x 20, - " " " AOTSWAD16Z 2 2
20 Setscrew, Mé x 16, top shell/front crash struct. | AO7SW1028BZ 3 3 )
21 Washer, flat, M6 x 12, " " " " RAO75W4013Z2 3 3 ) except S.I.R.
22 Jacknut, Mé&, " " " " AO75W30342 3 3 )
25 Setscrew, M6 x 30, top shell wheelarch fixing ROTSW1032Z 4 4
26 Washer, flat, Me& x 25, " " " AOT5W40172 a8 8
27 Shim Washer 'C', front top shell adjust R100BOG13F A/R A/R
28 Nut, MNyloc, M6, " " " wfarch fixing AOTSW3009Z 4 4
30 Grommet, blanking, front top shell A100BB125F 2 2
31 " " damper access holes A100B6127F B8 8
35 Foam Strip, sealing, top shell to dash panel A100B0D431V A/R A/R
36 Edging Strip, rubber, top shell ADB5U60D80V A/R A/R
40 'AR' Panel Outer Assembly, RH C1l00BO202K 1 1 ywith side repeater lamp aperture
41 " " " " LH C1l00B0O203K 1 1 )
" " " " RH C100B0964K 1 1 >no side repeater lamp aperture
" " " " LH C100B0O963K 1 1 >

44 Shim, 'A' panel outer AR100B2509K 2 2
45 Washer, flat, M6 x 15, 'A' panel ocuter top fix ROT5W40152 4 4
46 Washer, spring, M6, " " " " " ROT5SW40352 4 4
47 Nut, lock, MG, " " " " " RAOB2ZW30B5F 4 4
50 Setscrew, Me x 20, 'A' panel outer lower fixing {[RAOQ7S5W1030Z 4 4
51 Clamp Plate, " " n " N B100OB1262F 4 4
52 Washer, Me % 12, " " " " " AOT5W40132 4 4
54 Jacknut, M6, " " " " " AROTSW30342 4 4

Elan
Page 1 10.01A



FUNCTION QUANTITY
CODE CONTENTS: Bodyshell, Body Panels & Body Repair Sections
10.01A PART DESCRIPTION PART NUMBER | RHD LHD REMARES
55 'A' Post Cover, RH B100BOGE2ZK* 1 1
56 " " " LH B10OBO18B1K® 1 1
" " " RH C100BD182K* 1 1
" " " LH Cl100BOGE3IK* 1 1
Rocker Cover (sill), outer, RH R100BO1G4K* 1 1
Bl " " " " LH A100BO165SK* 1 1
Infill Panel, rocker cover, RH AR100BO16EK* 1 1
63 " " " s LH R100BO16TE* 1 1
&4 Plug, wax injection access hole blanking A100UD156F 4 4
65 'B' Post Cover, RH D100BO248K* 1 1
(5151 " " " LH D100BO247K*> 1 1
67 Rear Topshell A100BO9575* 1 Stage 1 body)
" " A100BO958S* 1 Stage 1 body) see introductory pages
" " A100B1253S* 1 Stage 2 body)
70 Rear Quarter Panel, RH KR100BO23BE* 1 1
71 " " " LH A100BO239K* 1 1
75 Rear Transom Panel E100B0O113J* 1 1 Licence Plate 520mm x 120mm
" " " E100B1026J* 1 1 " " 372mm x 148mm
" - " E100B1093J* 1 1 " " 330mm = 1&65mm
" " " E100B1092J* 1 " n 305mm ®x 153mm
Grommet, blanking, rear transom panel A100BG125F 2 2
a0 Film Tape, 'A' post to infill, LH A100B1203F 1 1 }
21 " " " e " RH A100B1204F 1 1 )
82 " ! " """ =jll, LH AlOOB1205F 1 1 )]
83 " " " e " RH A100B1206F 1 1 }prevents paint cracking at joint lines
84 " " 'B' post to rear top shell, LH A100B1207F 1 1 )}
85 " " " " " " " " RH A100B1208F 1 1 )
86 " " " " " sill, LH A100B1209F 1 1 )
a7 L] Ll " LL] i " RH Al UDEI 210F 1 1 }
90 Bodyshell Assembly A100BO977S 1
" " A100B0O9T78BS 1 except S.I.R.
" " Al100B0O9765 1 S.I.R.
* THESE PARTS AVAILABLE ONLY TO LOTUS
APPROVED ELAN BODY REPATR CENTRES.
Elan
Page 2 10.01A




F“EE;:HH CONTENTS: Bodyshell, Body Panels & Body Repair Sections QUARTITY
10.01A PART DESCRIPTION PART NUMBER | RHD LHD REMARKS
93 Repalr Section, bodyshell front half A100B11735* 1
" " " " " A100B117458* 1 except S.I.R.
" " " " " A100B11755* 1 S.1.R.
96 " " " rear half Al00B1176S* 1 1 Licence Plate 520mm x 120mm
" " " w " B100B11768* 1 1 " "o 372mm % 148mm
" " " " " C100R1176S% 1 1 " " 330mm x 165mm
i " " " " D100B11765* 1 1 " " 305mm x 153mm
100 Front Bulkhead Panel B100OBO2B4K* 1
" " " C100B0283T* 1 except S.I.R.
" " " A100Bl047J* 1 S.1I.R.
103 'B' Post Diaphragm Panel A100BOS593J* 1 1

* THESE PARTS AVATLABLE ONLY TO LOTUS
APPROVED ELAN BODY REPAIR CENTRES.

Elan
Page 3 10.01A







FUNCTION QUANTITY
CODE CONTENTS: Floor Pan Repair Sections
NON
10.02A PART DESCRIPTION PART NUMBER | S.1.R. | 5.1.R. REMARKS
1 Floor Pan Assembly A100B12595*% 1 Stage 1 body) see introductory pages
- " " A100B12718* 1 Stage 2 body)
2 Repair Section, Floor Pan Front Half A100BO896S* .
" " " m " " A100B1108S* 1
5 pes 1 1 i L Quarter, RH A100BOBS8S* 1
W e i " " Ll EH A10O0OB110O0OS* 1
4 " n " " " n LH A100BOB97S* 1
n " i T n " LH Al00Bl11093* 1
. " " " " Centre Section, RH A100BO900S* 1
" 1 " T " " RH Al00B1112S5* 1
6 " " " " " " LH A100B0OB99S* 1
i " " " i " LH A100B1111s*~ 1
7 2 " " " Mid Section, RH A100BO9025* 1 1
8 " " " mooom " LH A100B0O901S* 1 1
9 " " Floor Pan Rear Quarter, RH A100BOS04S* 1 1
10 " " " " " L LH Al100B0O903S> 1 1
11 " " Full Short Rear A100BO905S* 1 1
12 Plate, sill repair A100BO906S* /R /R

* THESE PARTS AVIALABLE ONLY TO LOTUS
APPROVED ELAN BODY REPAIR CENTRES.

Elan
10.02A






FUNCTION QUANTITY
CODE CONTENTS - Body to Chassis Fixings
10.03A PART DESCRIPTION PART NUMBER ALL REMARES
1 Setscrew, MI10 x 40, footwell to chassis ROTSW20522Z 4 No shims > alternatives
L1 LL L1 L1 T 1 1 RlGDHUEEEF q '}
" M10 = 55, " " " A10O0RAG0ZEF ) With shims
2 Washer, flat, M10 = 30" " " ROTSWAD2TZ 4
Shim Washer, 1mm, body/chassis/toe board A100W4137F AR )
" " 2mm , " b " " A100W4138F L/R } If fitted
1] L] 3mm . 1] LL] ] LL Hln DWI‘ 1 39F HIII.I'E }
3 Setscrew, M8 x 25, 'A' frame & body to chassis AOT75W10392 2
& Washer, flat, M8 x 25, " " nwem " ADTSW4021Z 2
5 Spacer, " " wen " A100OROS3TF 2
6 Insulator, body to chassis Al100AOS36F 2
7 Setscrew, M10 x 30, rear bulkhead to chassis AROT5W1049Z 4 ) alternatives
LL " " n U " L L A100ARDZABF il :!
8 Washer, flat, M10 % 30, " " " AOTSWA02TZ 4
9 Setscrew, M10 x 30, body to suspension turret AOTSW1049Z 2 > No shims
] n L]} ] L1 n " LL] AIDDHE‘DEEF 2 ™
Setscrew, M10 x 35, ™ " n " A100ADBEBF 2 With shims
Shim Washer, lmm, body to suspension turret A100W4137F A/R }
" " 2mm, " " - " A100W4138F A/R ) If fitted
" " 3mm, " " " " Al100wW4139F L/R )
10 Washer, flat, M10 x 30, body to chassis fixing AQTS5W40272 4
11 Nut Plate, M10, " " " " Bl1OOAD1&3F 2
12 Setscrew, M10 x 45, body/wheel bracket fixing ADT5W20532 2
13 Washer, flat, M10 x 30, rear body/chassis fix ROT5WAD272Z 4 (2 washers used to space spare wheel brkt.)
For seat ruuner/inboard/body/chassis
fixings, see 13.01A
Elan
10.03A







FUNCTTON QUANTITY
CODE CONTENTS: Floor Pan Bobbins & Grommets
10.04A PART DESCRIPTION PART NUMBER | ALL REMARKS
1 Bobbin, M10, female RXT75B22522 4
2 Spacer, M10 bobbin, male A100BO30BF 4
3 Bobbin, M12, female AX{T75B22547Z 23
4 Spacer, M12 bobbin, female AXTSB2267F 23
5 Bobbin, 'B' post tie bar to floorpan R100BO4BEF 2
o Grommet, blanking, rear stay access hole X054J60052 1
7 " " floor tooling holes Al00B6133F 4
" " tunnel ROB9UG135F 1
" " tunnel Al00B&15S0OF 2
10 " " rear transom Al100OME0B4F 3
11 " " ROB2UG0NT3F 1
12 " open, evap. cannister vacuum pipe Al100L&006F 1
" " fuel hose conduit thro' floor X036B61672 1

Elan
10 AR






FUNCTION - , QUANTITY
CODE CONTENTS: Windscreen Pillars, Body Crossbeams
10.05A PART DESCRIPTION PART NUMBER | RHD LHD REMARKS
1 Fillar, windscreen, RH Gl00B1268F 1 1
2 " " LH G1l00B1267F 1 1
3 Setscrew, M10 x 55, precote, pillar/'A' post BR100AG026F 4 4
4 Bolt, M10 x 55, pillar/'A' post front lower AQTIW2057F 2 2
5 Washer, flat, M10 x 20, pillar fixings AOTSW40242 & &
3 Shim, pillar to 'A' post A100A0ES4F A/R A/R
10 Header Rail, windscreen D100CBO161F 1 1
11 Setscrew, M6 % 12, header rail to pillar AR100W105SF 4 4
12 Washer, flat, M&é x 12, " o " " AOTS5W4013Z2 4 4
15 Scuttle Crossbeam L100R0252F* 1
" " M100OR0D251F* 1 Except S.1.R.
" " L100OR0OZ253F* 1 S.1I.R.

20 Shim, cross brace to pillar, 1.0mm D100A0DZ6SF n/R A/R

" " " " " 1.5mm D100ADZG6TF /R A/R

" " " " " 3. 0mm D100AD266F A/R A/R
23 Nut, Nyloc, M10, cross brace to pillar ROTSW3011Z 2 2
25 Scuttle Brace, 'A' Frame, scuttle beam/chassis E100AQSB3F 1 1
26 Edging, rubber, cross brace support AQBSUeDBOV A/R A/R
27 Setscrew, MB x 16, support to cross brace A100W1107F 2 2
28 Washer, flat, M8 x 20, " " " " ADT9W4019F 2 2
35 Strut, 'A' post to longercn, RH B100A0619F 1 1
6 " " " " " LH B100R0OG18BF 1 1
37 Setscrew, M6 x 12, strut to 'A' post ROTSW10272 4 4
38 Washer, Mé % 12, " r u " ADT75W40132 ) )
40 Cross Beam Assembly, 'B' post D100AO3BSF* 1 1
41 Setscrew, M8 x 20, cross beam to 'B' post ROT75W10382 4 4
42 Washer, MB x 16, " " a 4 AOTSW4020%F 4 4
45 Tie Bar Assembly, 'B' post to rear wheelarch, RH | F100A0402F* 1 1
46 " " " " " " " " LH | F10DAD403F* 1 1

* THESE PARTS AVIALABLE ONLY TO LOTUS
APPROVED ELAN BODY REPAIR CENTRES.
Elan
Page 1 10.05A




FUNCTION QUANRTITY
CODE COMTENTS: Windscreen Pillars, Body Crossbeams

10.05A PART DESCRIPTION PART NUMBER RHD LHD RFEMARKS
49 Shim, tie bar to wheelarch, 0.S5mm Al00AD418F A/R AR

" " " " " 1 . Orrmm A100AD419F A/R A/R

50 Washer, " " % a A100R0EETF 2 2
51 Hut, Nyloc, M10, tie bar to floor pan AOTS5W3011Z 2 2
52 Setscrew, M8 x 20, tie bar to cross beam B075W10382 4 4
53 Washer, M8 x 16, wen " " " AOT75WA0202 4 4
55 Strut, top shell rear corner support A100A0G96F 2 2
56 Setscrew, M6 x 16, strut top fixing RO75W1082Z 4 4
57 Washer, flat, M6 x 18, = » " BOB2W4018F 4 4
58 Nut, Hyloc, ME, - - " ROTSW30092Z 4 4
60 Setscrew, MB x 20, strut lower fixing ADT75W10382 2 2
61 Washer, M8 x 25, " " " ROTSW40217 P 2
B2 Nut, Nyloc, MB, " " " ROTSW30102 2 2
65 Setscrew, M10 x 55, 'B' post tie bar fixing AR100WE0D26F 2 2
&6 Washer. flat, " " " " " A100A0EETF 2 2
&7 Backing Plate, L " " i " A100B0O484F 2 2
63 Backing Disec, n " " T " A100BO485F 2 2

Elan
Page 2 10.05A



13




FUNCTION QUANTITY
CODE CONTENTS: Prior VIN * 'Frame & Flap' Type Headlamp Mechanism
PRIOR
10.07A PART DESCRIPTION PART NUMBER | VIN * REMARES
1 Flap Assembly, headlamp cover, LH Cl100B0D243K 1
" " " " RH Cl100BD242K 1
3 Fod Front Location Pin, LH flap AR100BOBR3F 1
" " " " RH " A100BOBB4F 1
Screw, M4 x 12, location pin to flap A100W1101F 4
Washer, flat, M4 x 9, » n. = " AOB2W4099F 4
Nut, Nyloc, M4, " en " AOTSH3049F 4
10 Allen Screw, flap assembly pivot AOTSWTOLTF 4
11 Hinge Bracket, headlamp flap D100BO759F 2
12 Screw, Mé x 30, hinge to body ADTSW10322 4
13 Washer, M6 x 25, " e ADT5WA017Z 4
14 Screw, headlamp flap upstop Al100BOB94F 8
15 Nut, M5, upstop screw adjust/lock A100W3110F 8

* VIN L 6300

{'Opera Glass' headlamp mechanism)

Elan prior VIN *
10.07A






FUNCTION |- : QUANTITY
CODE, CONTENTS: From VIN * 'Pod' Type Headlamp Mechanism
FROM
10.07B PART DESCRIPTION PART NUMBER |VIN * REMARKS
1 Headlamp Pod, RH A100B1160S 1 } Prior VIN #
2 " " LH A100El1161S 1 ) # VIN M 8212
" " RH B100OB1160S 1 » From VIN #
" - LH B100B11&1S 1 >
3 Hinge, headlamp pods E100BO759F 2
4 Screw, M6 x 30, hinge to body AOTSW10322 4
5 Washer, Me x 25, " N " ROB2W4131F 4
6 €him, hinge mounting Al100BOG13F 12
7 Brace, hinge mounting plinth to h/l motor, RH B100BO994F 1
L L1 Ll 4] il n ] LH EI'DEIEUE'EEF 1
9 Ball Joint, headlamp ped pivot A100BO353F 4
10 Rivet, balljoint to headlamp pod AR100WE454F 8
11 Screw, M6 m 16, Pod Pivot Al100BOBS1F 4
12 Infill Panel, headlamp pod aperture, RH B100OB1l022K 1
" " " " " LH B100OB1023K 1
14 Screw, Mé x 16, infill panel to body ROTEWS090F 4
15 Washer, Mé x 12, " " " " AOTSW4013Z 4
16 Jacknut, M6, " " " " ARO75W30342 4

* VIN L 6300

Elan from VIN *
10.07B






FUNCTION - - QUANTITY
CODE CONTENTS: Front Bonnet, Hinges & Release Mechanism
10.09A PART DESCRIPTION PART NUMBER | RHD LHD REMARKS
1 Bonnet Panel Assembly (inc. tapping plates) A100B0O961d 1 1 (fettled to accept latest washer jet,
2 Hinge Assembly, bonnet, RH A100U0096F 1 1 gsee 17.21R)
3 " " " LH A100U0097F 1 1
4 Setscrew, Mé x 18, bonnet te hinge ROTS5W1029Z 4 4
5 Washer, spring, Mg, " " - ADT75W40352 4 4
=) Washer, flat, M& x 15, " " = ROT5W4015Z 4 4
7 Tapping Plate, hinge to body B100UO139F 2 2
B Setscrew, MB x 30, hinge front fixing ROTS5W20372 2 2
9 Washer, MB x 16, " " " ROTSW4020Z 2 2
10 Setscrew, MB x 45, hinge/rear buffer fixing ROT5W1043Z 2 2
11 Washer, MB x 16, - " " " AO75W40202 & (23
12 Locknut, M8, " " " " AQTSW30262 3] (51
13 Buffer, rubber, bonnet support X046B61132 6 &
15 Bolt, MB x 70, bonnet mid. support buffer ROTSW2076F 2 2
16 Setscrew, MB x 65 " front " " ROTSW20442 2 2
17 Buffer, 10mm, self adhesive, bonnet front AR100W&0D3SF 2 2
Lever, bonnet release A100BO4G3F 1
20 " " " A100BO4G2ZF 1
Housing, bonnet release lever A100BO4GSF 1
22 " " " " AR100BO464F 1
Bracket, " " - mounting A100BO424F 1
24 " " " " " A100BO425F 1
26 Pop Rivet, " " " " ROT75We0T712 4 4
Cable, bonnet release D100B0O461F 1
30 " " " D100B0O460F 1
31 Grommet, bonnet release cable thro' bulkhead ROB2U6197F 1 1
32 'P' Clip, ™ " " ROTEWe22TF 2 &
33 Pop Rivet, 'P' clip fixing A075W6090Z 2 B
34 Washer, pop rivet ROTSW40012Z 2 &
35 Setscrew, M5 x 10, bonnet release cable Al00OW1105F 2 2
36 Nipple, " " " A100B1090F 2 2
40 Slider Assembly, bonnet release n0B82U60BTF 1 1
41 Guide Plate, slider A1000U0035F 1 1

Elan

Damma 1 1N NoR



Fﬂl'g:ﬂll CONTENTS - rront Bonnet, Hinges & Release Mechanism e

10.0°A PART DESCRIPTION PART NUMBER | ™D LHD REMARKS
42 Setscrew, M8 x 20, guide plate/slider to body AOTSWS095Z 2 2
43 Washer, M8 s/p, " " " "o AOT5W40482 2 2
44 Striker Pin Assembly, bonnet catch AR100UOQ33F 1 1
50 Safety Hook Assembly, bonnet A100UQQ32F 1 1
51 Screw, M5 = 16, safety hook to bonnet ROB2WS107F 3 3
52 Washer, spring, " " " m ROT5WAOQ30Z 3 3
53 Washer, flat, " " " " ADTEWA000Z 3 3
54 Striker Plate, safety hock C100B0O441F 1 1

Plate, bonnet stay location B100BO&B3F 1 1 Early type bonnet stay
55 " " " " C100BOGEBAF 1 | Late " " "
56 Screw, M4 x 10, striker/location plate to body AOTEWS0T9F & 6
a7 Washer, M4 x 9, " " B AOB2W4099F 6 B
Bonnet Stay D100BO440F 1 1 Early type with disc end

B0 " " Assembly (inc. sleeving) A100BOG9BJ 1 1 Late type with eye end
61 Clip, bonnet stay securing AR100OBROATF 1 1
62 Bracket, bonnet stay C100BO442F 1 1
63 Screw, M5 x 20, bonnet stay bracket to bonnet AOTSW1025F 1 1
64 Washer, " " " _ i AOTSW40207 1 1
65 Spacer, " " " " " A100BOBOTF 1 1
66 Bush, Shouldered, HNylon, stay to bracket A100We450F 1 1
67 Washer, Flat, stay to bracket AOT5W40092 1 1
68 'R' Pin, stay to bracket AOTEWE1T5F 1 1

Elan
Page 2 10.09A






FUNCTION - QUANTITY
CODE CONTENTS: Fear Boot/Trunk Lid & Hinges
PRIOR FROM
10.11A PART DESCRIPTION PART NUMBER | VIN * | VIN * REMARKS
1 Boot/Trunk Lid Assembly (inc. tapping plates) Al100BO950S 1 ) No CHMSL, Stage 1 body rear spoiler
L T " i 1] n L EIUUEUBEDE 1 'J 1] LL] "W L] L1] 11 L]
n mw mn 1] . mw L] it hlUOEIBDEE 1 } With CH“EL m L1] 11 LL] "
L | i Lh ] 1] ¥ L] L1 ﬂ'l C”:I'E 1 BDES 'l } LR ] n ¥ L1 e mw 1]
" " " " a " " A100B1306S8 1 > " " Stage 2 body rear spoiler
5 Lock Cylinder (with keys), rear boot/trunk A100U009SF 1 ] See 10.17A for complete lock set
i " " " " L ] A100UG0S4F 1 1
B Lever, boot lock A100B128&H 1
7 Bezel, " " Al100BOSBTF 1
8 Spacer, " " Al100U&02TH 1 (For Stage 1 & 2 body descriptions,
9 Pop Rivet, boot lock AQT5We069Z 1 see introductory pages)
10 Clip, boot lock to boot 1id A100BO042F 1 1
11 Grommet, blanking, lock access Al100UD469F 1 1 CHMSL = Centrally Mounted High Stop Lamp,
15 Cover, boot lid security A100B1216F 1 1 see 17.11A
16 Screw, No.6 x 4", cover fixing AOB9WS1318F 1 1
17 Nut, Nyloc, M4, " " AOTSW3049F 1 1
20 Latch, boot 1lid A100U0036F 1 1
21 Screw, M6 x 16, latch to boot 1lid AOTEWS090F 2 2
22 Washer, spring, Me, " " o " AO7T5WA0352Z 2 2
25 Tapping Plate, latch to boot lid Al100U0O78F 1 1
26 Catch Plate, boot 1lid latch Al100UO0D37F 1 1
27 Screw, M8 x 16, catch plate to body RO75W1036Z 1 1
28 Washer, M8 x 20, " " S AQ79W4019F 1 1
30 Bracket, boot 1id downstop Al00B1215F 2 2
31 Screw, M5 = 16, bracket to boot 1lid AOB2ZWS117F 4 4
32 Washer, spring, M5, " n " s ROB2WA09TF 4 4
33 Rawlnut, MS, " - s i ROT5We0T74F 4 4
34 Stop, adjustable, boot lid downstop ADB2U7290F 2 2
35 Lock Nut, M5, = e " ADB2W3I088F 2 2
40 Hinge Assembly, boot 1id, RH B100UOD46F 1 1
41 ! " " L LH B100OUOO47F 1 1

* VIN R 6001 (S2)

Elan




FUNCTION QUANTITY
ODE CONTENTS: Rear Boot/Trunk Lid & Hinges
PRIOR FROM
10.114 PART DESCRIPTION PART NUMBER |VIN * |VIN * REMARES
42 Setscrew, M6 x 16, hinge to boot lid AOTSW102BZ 4 4
43 Washer, spring, Mg, " " " " ROTS5W4035Z 4 4
44 Washer, M6 x 15, " " - " ADT5W40152 4 4
45 Gasket, rubber, v " " A100B2512K 2 2
50 Tapping Plate, hinge to bulkhead B100UO136F 2 2
51 Setscrew, M6 x 16, hinge to tapplng plate AQT5W102B2 8 8
52 Washer, spring, M6, " " ROT5W4035Z 8 B
53 Washer, Me = 12, " " " " AOT5W4013Z a8 8
55 Torsion Bar, boot 1lid, RH B100UOO18F 1 1
o6 " " " " LH B10OUOOL7F 1 1
57 Washer, flat, Me& x 25, torsion bar to hinge ADT5W4017Z 2 2
58 Roller, torsion bar Al00Ue022F 2 2
&0 Clip, torsion bar AlOOW&E38B2F 1 1
B5 Clamping Plate, torsion bar, RH A100UQ302F 1 1
513 " " " " , LH A100UQ301F 1 1
69 Bracket, boot lamp mounting B10OOUO202F 1 1
70 Brace, boot aperture centre front B10OUO331F 1 1
71 Screw, M6 x 10, brace to lamp bracket AQTEWS0BBZ 2 2
72 Washer, spring, Me, " " " ADT5W40352 2 2
73 Washer, M x 12, wen i " AOT5W40132 2 2
T4 Washer, M6 x 25, brace to transom ADT5W40172 1 1
75 Washer, spring, Me, " " " AO75WA035% 1 1
76 Hut, Me, e " AODT5W30202 1 1

* VIN R 6001 (S2)

Elan
Page 2 10.11A






FUNCTION QUANTITY
CODE -CONTENTS: Hood Stowage Lid, Hinges & Release Mechanism
10.12A PART DESCRIPTION PART NUMBER | ALL REMARES
1 Lid Assembly, hood stowage (inc. tapping plates) |C100B0737J 1
2 Seal, stowage 1id infill, RH A100V0614F 1 )} For other seals see 11.01A & 12.02A
" " " " LH Al00OVO&13F 1 )
4 Arm, stowage lid hinge, RH B100UOOOQ8F 1
5 " " " " LH B100UOOOQ9F 1
B Setscrew, M6 x 16, arm to stowage lid AOTSW1028Z 4
7 Washer, M6 x 15, e " " ROTSWAD152 4
8 Washer, spring, Mg, " " " " ROTS5W4035Z 4
9 Gasket, rubber, e " " Al100B2513K 2
10 Bracket, stowage 11d hinge, RH C100UQ010F 1
11 " " " LH C100U00011F 1
12 Tapping Flate, hlnge bracket to transom, RH B100OUO138F 1
13 " " " " " " LH B100OUQ137F 1
14 Setscrew, M6 x 16, hinge bracketftapping plate ADT5W10282 8
15 Washer, M& x 12, " RAO75W40132 8
16 Sealing Ring, stowage lid pawl interlock Al0O0OBOB11F 2
17 FPawl, stowage l1lid interlock Al00UD145F 2
18 Clip, starlock, pawl to hinge arm A100WE494F 2
20 Striker, stowage 1id A100BO941F 2
21 Socket Screw, M6 x 20, striker to stowage lid A100OW7096F 2
22 Washer, Me x 12, " " " " B10OW4127F 2
23 Washer, M8 x 20, " " " " AOTI9W4019F 2
25 Latch, stowage lid A100UQ036F 2
26 Screw, M6 x 16, latch to latch bracket AOTEWS090F 4
27 Washer, spring, Me, " " " = ADTSWA035Z 4
30 Latch Bracket, RH Al00BO910F 1
31 " " LH Al100BO909F 1
35 Setscrew, M6 x 12, bracket to body ROTSW1027Z 4
37 Washer, flat, M6 x 12," " " ADT5W4013Z2 4
40 Setscrew, M5 x 12, " " " ADTS5W1021Z 4
41 Washer, flat, M5 % 10," " " ADTSWA011Z B
42 Nut, Nyloc, M5, " " " ADTSW300BZ 4

Elan
Page 1 10.12A



FUNCTION QUANTITY
CODE CONTENTS: Hood Stowage Lid, Hinges & Release Mechanism
10.12A PART DESCRIPTION PART NUMBER | ALL REMARKS
45 Cover, latch bracket A100BO91TK 2
46 Fastex Scrivet, 5mm, Cover to latch bracket Al00We479F 8
47 Cable, stowage lid release C100BO&OSF 1
48 Washer, M10 x 30, cable to body AO75W4025Z 1
50 Clip, cable securing AlOOWEe3T76F 2
51 Snap Connector, cable to latch bracket Al00OW&438F 3
52 Spring, release cable Al100Ue043F 1
53 Actuating Lever Assembly, 1lid release A100OBO913F 2
54 Hipple, release cable to lever A100B1090F 2
55 Selscrew, M5 x 10, release cable to lever A100OW1105F 2
60 Actuating Rod, stowage lid release AlODOBO916F 2
bl Bush/Clip Assembly, actuating rod AQ75U6e0332 2
65 Buffer, self adhesive, clear, stowage lid A100UE03SF 2

Elan
Page 2 10.12A






FUNCTION QUANTITY
CODE CONTENTS: Door Shell/Beam Assembly & Hinges
10.15A PART DESCRIPTION PART NUMBER | ALL REMARKS
Door Shell/Beam Assembly, RH AR100B0O752J 1 } Europe Prior VIN *
1 " " " N LH A100BO753J 1 ) * VIN R 6001 (S52)
" " " ! RH B100OBOT52J 1 » Europe From VIN *
" " " S LH B100OBO753J 1 >
" " " " RH A100B12905 1 } USA (with interleock)
" " " " LH Al100B1289S8 1 }
7 Check Strap Assembly A100B&OO0OEF 2
8 Setscrew, special, M5 x 12, check strap fixing A100B&138F 4
9 Washer, s/p, M5, " " " AQOT5W40452 4
10 Washer, flat, " " " AOT5W4000Z 4
11 Spacer, (ABS) door check strap A100B2052K 2
12 Sleeve Pin, " " " Al00BeQ20F 2
15 Bracket, door hinge mounting C100BOS514F 4
16 Screw, special, M8 x &0, hinge brkt. fwd. fix BR100AG033F 4
17 Screw, special, M8 x 35, " " rear " AlOQAB022F 8
18 Washer, flat, M8 x 16, " " fizxings AOT75W40202 12
20 Shim, hinge bracket to 'A' post A100BO933F 4
21 Hinge, door C100BO048F 4
22 Shim, hinge to hinge bracket A100BOS15F 8
23 Setscrew, M8 x 25, hinge to hinge bracket ADT5W10392 a8
24 Washer, M8 x 16, " " " " AO75W40202Z 8
26 Hinge Pin, door pivot B10O0OBOOBOF 4
27 Cirelip, hinge pin retaining A100B&0OO1F 4
28 Bush, door hinge Al00BeOS8BF 8
30 Closing Panel, door access, centre A100UD4 16K 2
31 " " " " rear A100U0417TKE 2
32 Fastex Scrivet, closing panel fixing A100We470F 18
Reinforcement Plate, grab handle, RH R100BO3T6EF 1
36 " " " " LH AR100BO3TTF 1
37 " " " " front A100B0O439F 2
38 Reinforcement Channel, door panel inner A100BO762F 2
40 Pop Rivet, waterproof, channel/plate fixing AOTSWE0712 40
Washer, pop rivet AOT75WA0012 40
42 Grommet, blanking, door panel inner AQOT9UG033F 4
43 " " " " rear edge A100B&Z27T0F 4

Elan
10.15A






FUNCTION : _ QUANTITY
CODE CONTENTS: Poor Handles & Lock Mechanism
PRIOR FROM
10.17A PART DESCRIPTION PART NUMBER | VIN * | VIN * REMARKS
1 Bezel, lock cylinder A100BOS8TF 2 2
2 Lock & Key Set Al00UG0D33F 1 Inc. door & boot locks
" won " RHD A100UB0DG3F 1 > doors, beoot, ignition, glovebox latch
" wom " LHD B10OUGOSSF 1 > & alarm key insert blank
3 Reinforcement Plate, door lock barrel B10OOBOO41F 2 } Bonded to door inner
" " " - " Cl00BO0O41F 2 }
4 Clip, door lock cylinder retaining A100B0O042F 2 2
5 Clip, rod to lock lever Al00B&03TF 2 2
5 Rod, lock cylinder to latch, LH E100BO0O73F 1 1 * VIN R 6001 (S52)
" " " " " RH E100BOO74F 1 1
7 Clip, door lock rod anti-rattle A100WB432F 2 2 ) if fitted
8 " " " " " ' AlOOWe433F 2 2 }
Rubber Sleeve, door lock rod anti-rattle A910E&786V AR A/R
10 Escutcheon, interier lock button Al100BOQSOF 2 2
11 Screw, No.10 x 5/8", escutcheon to door Al00WS191F 2 2
12 Washer, M& x 18, " " " BOB2W4018F 2 2
13 Spire Nut, No.10, " "o A100W6375F 2 2
14 Button, interior lock A100BOOBSF 2 2
15 Clamp, red, interior lock button (10 pack) Al100B6151H 2 2
16 Rod, lock butten to latch, LH B10OBOT17F 1 1
" " " " . RH B100OBO716F 1 1
20 Handle, exterior, door release, LH A100Ue009F 1 1
" " " " RH 100U6010F 1 1
21 Screw, No.& x %, handle to lever A100WS178F 2 2
Exterior Door Release Assembly, LH D100U0181J 1 1 ) inc. # items
" " " " RH D100U0182J 1 1 )
25 Lever, door release E100U0187F# 2 2
26 Screw, M4 x 8, lever to shaft A100W7095F# 2 2
27 Washer, M4, i " " ROT5W4A062F# 2 2
28 Circlip, Bmm, exterior release shaft Al1OOBEO0OOF#H 4 d
29 Washer, flat, M8 x 16, exterior release shaft ROTSW4020Z4 4 4
30 Housing, exterior release R100U0189F# 2 2
35 Shaft, " " ClO00UD304F# 2 2
a8 Link, " " A100UQ303F% 2 2
39 Washer, M4, link to shaft AOTSWADGZF# 2 2
40 Screw, M4 x 10, link to shaft ROTSWSOTOF 4 2 2
41 Clip, rod to link A100BE03ITF# 2 2 Elan
Dassa 1 TN 9" TE




FUNCTION QUANTITY
CODE CONTENTS: Poor Handles & Lock Mechanism
PRIOR FROM
10.17n PART DESCRIPTION PART NUMBER | VIN * VIN * REMARKS
42 Rod, exterior release to latch mechanism, LH C100BO0GTF 1 1
" a " " " " RH C100BO0GBF 1 1
Clip, door rods to mechanism Al100BBO31F 4 4 white
45 Handle, door interior,'LH AR100BOS39K 1 1
" " " RH A100BOS3BK 1 1
47 Screw, M4 x 25, handle to mounting bracket A100WS155F 2 2
48 Washer, Mé = 12, " " " " ROTSWAD132 2 2
50 Bracket, interior handle mounting E100BO04TF 2 2
51 Pop Rivet, bracket to door AOTSWEOTI1Z 8 B
55 Rod, interior handle to latch mechanism, LH J100BOOT1F 1 1
" " " " " " RH J100BOOT2F 1 1
56 Washer, flat, spring retaining ADTSWADBZF 2 2
57 Spring, rod return A100U60D15F 2 2
58 Bush, spring retaining A100BOBG2ZF 2 2
&0 Bracket, rod return spring retaining B100OBO&T1F 2 2
Bl Pop Rivet, bracket to door ADTEWE0DT1Z 4 4
o2 Washer, pop rivet AOTSW4000Z 4 4
65 Clip, rod support ADTS5JI60272 3 O
70 Latch/CDL Mechanism, LH B100OBOO93F 1 1
" ! " RH B100BOOS4F 1 1
72 Screw, latch to deoor A100B6148F & 5]
74 Lever Assembly, door latch A100UQ381F 2 2
75 Screw, Md x 10, door latch lever ADTSWS0T79F 2 2
16 Washer, M4, s/p, " " " AROT75W4086F 2 2
7 Stop, deoor latch lever AlOOUO3B1F 2 ‘.
80 Switch, lock sensing C100B&OBSF 2 2
81 Screw, M3 x 20, switeh to bracket ADB2WS163F 4 4
82 Washer, flat " " " ADTSWA00D0Z 4 4
83 Nut, M3, Nyloc, " " " AROTOW3060F 4 )
85 Bracket, lock sensing switch mounting, LH B100UO335F 1 1
" " " " . RH B100OUO336F 1 1
86 Screw, No.B8 x 3/8", bracket top fixing AOTSW5032Z 2 2

* VIN R 6001 (S2)

Elan
Page 2 10.17A




FUNCTION |- QUANTITY
CODE CONTENTS: Door Handles & Lock Mechanism
PRIOR FROM
10.17A PART DESCRIPTION PART NUMBER | VIN * VIN * REMARES
87 Screw, 4BA x 5/16", bracket lower fixing A100W5181F 2 2
88 Washer, 4Bh, - " " ROT9WA0T3F 2 2
89 Nut, plain, 4BAa, " " " ROT9W305TF 2 2
90 Striker, door latch A100BO0QSF 2 2
91 Shim, door latch striker A100BO0O9GF 2 2
92 Seal Plate " " A100BOS10F 2 2
93 Seal, " " A100BOS13F 2 2
94 Screw, " n " A100BG147F 4 4
100 Locator Bar, female door interleck, LH C100BO481F 1 )
" " " " " RH C100BD482F 1 )
101 " " 'B' Post, male door interlock, LH C100BO479F 1 )
" " " " " " " RH C1l00BO4B0OF 1 ) USA, Canada & Australia (if fitted)
102 Seal, deor interlock bar through door panel A100BOS41F 2 )
103 Bolt, M8 = 25, door interleck bar fixing A100W2118F B8 )
104 Washer, M8 x 20, " n " " ADTS5W4019F 8 )

* VIN R 6001 (52)

Elan
Page 3 10.17A






F[Il:ﬂ‘rlm[!l CONTENTS: Pumpers, Side Radiator Ducts, Spoilers & Grilles HGTMIE
10238 PART DESCRIPTION PART NUMBER | USA PEa REMARKS
Huﬂflap Kit, front Al00B24B1F 1 1
" rear A100B2482F 1 1
1 Eumperfﬁpnller, front C100B0473J 1 No side marker lamps
"o R100B1245J 1 Provision for side marker lamps
3 Spoiler Lip, rubber, front bumper B100OBO502F 1 1
4 Clamp Plate, lip spoiler to bumper, centre Al00BO701K 1 1 ) If fitted
5 " " " sides A100BO700K 2 2 )
6 Screw, No.l10 x 3/4", spoiler tn bumper RO7SWS041Z 17 17
7 Washer, Me x 15, " " AOB2W4133F 17 17
8 Spire Hut, No.8 , " - " ROT5We016Z 17 17
15 Shim, front bumper A100BO40SF A/R A/R
16 Washer, flat, front bumper fixing AO75W40222 a8 8
17 Washer, flat, M6 x 16, front humper flxlng BOB2ZW4018F 4 4
18 Nut, Nylec, Mé, " RO75W30092 4 4
20 Bracket, front bumper to top shell A100BO923F 2 2
21 Locknut, M&, bracket " " ROB2W30BSF 2 2
22 Washer, flat, M6 x 25, bracket to top shell ROTS5W40172Z 4 4
23 Nut, Nyloc, M&, " " " " AOT5W30092 2 2
25 Setscrew, M6 x 20, bumper to bracket ROT5W1030Z 2 2
26 Washer, flat, M6 x 25, bumper to bracket ROTSW40172 4 4
27 Nut, Nyloc, M6, " " " ROT75W30092 2 2
30 Setscrew, front bumper lower to quarter panel ROT75W1030Z 2 2
31 Washer, flat, " noom " " AD75W40172 2 2
32 Rivnut, Me, " " " " " ADTSW30312 2 2
35 Grommet, front bumper lower X026B03712 2 2
Foam, front bumper centre section A100BO331F 1
" ! " side, RH A100B1164F 1
" " " " LH A100B1163F 1
40 0il Cocler Mounting Duct, RH F100BO384K 1 Turbo
" " " " RH F100BO400K 1 N.A.
" " " " RH C100B1028J 1
44 Chargecooler Mounting Duct, LH E100BO385K - 1
" " " LH Cl00B1027J 1
45 Duct, interior air intake A100BO925K 1 1 .
46 Seal, necoprene, bumper to quarter panels AOS4B&110V A/R A/R 10mm thick
Elan
Page 1 10.23A




FUNCTION QUANTITY
CODE CONTENTS: Bumpers, Side Radiator Ducts, Spoilers & Grilles
NON .
10.23A PART DESCRIPTION PART WUMBER | USA USA REMARKS
47 Seal, HVAC duct A100BO921F 1 1 HVAC = Heater Ventillation/Air Conditioning
48 Captive Mut, quarter panel to wheelarch A100We362F 4 4
Panel, radiator seal front quarter, RH Cl00B1154K 1
" " " , " " LH C100B1153K 1
Seal, foam, radiator seal front quarter Al00UB011V A/R A/R 20mm thick

"  quarter panels to armature/bumper A100B&0D39V A/R A/R
51 Bracket, seal Euppﬂrt quarter panel, RH R100BOESOK 1 1
52 " " " LH A100BOGE51K 1 1
53 Pop Rivet, bracket to quarter panel AO75We066Z 6 ]
55 Setscrew, quarter panel to chassis front frame ROT75W1036Z () 6
56 Washer, flat, " " " " " " ROTSWAD21Z 6 &
&0 Setscrew, front bumper to quarter panel AOTEW10362 4 4
6l Washer, flat, " " " " ROTSW40212 4 4
62 Cage Nut, M3, " " " " " A100We362F 4 4
65 Grille, flnnt bumper air intake, centre B100OBOS522F 1 1
66 " i " " RH B100BOS24F 1 1
67 " " " " " LH B100BOS23F 1 1
68 " rear bumper Al100BOB13F 1 1
70 Crash Structure, front Al100B0O342K 1 Bonded to chassis front frame
71 Pop Rivet, structure to chassis front frame AQTEWe092Z 3
75 Energy Absorber, centre A100R0919F 1
16 " " sides A100A0920F 2
80 Bumper Assemhly, Rear {lnc stud plates) B100B0475J 1 No side marker lamps

" " " /spacers) | A100B1246J 1 Provision for side marker lamps
82 Washer, foam, rear bumper to body Al100UD396F 4 4
83 Washer, flat, M8 x 50, " " . A100U0397F 4 4
84 Nut, Nyloc, M8, L . AD75W3010%Z 4 4
8BS Screw, M5 x 25, rear bumper lower fixing ADOB2WS5115F 3 3
86 Screw, M5 x 20, " . " centre fix AQT5SWS084F 2 2
87 Washer, M5 x 25, " " " fixing AOB2W4098F 5 5
2g8 Rawlnut, M5, " " ! " ADT5We0DT74F 5 5
89 Screw, rear humper edges to body AOTSWS50372 4 4
90 Washer, " " " " ADB2WA129F 4 4
91 Spire Hut, " " " " ADTSWE0147Z 4 4

Elan

Page 2 10.23A



mﬂ“ CONTENTS: DUmnpers, Side Radiator Ducts, Spoilers & Grilles — ™
10. 34 PART DESCRIPTION PART NUMBER | USA USh REMARKS
Shim, rear bumper mounting R100BOT31F 4
! " " " A100BO446F 20
Washer, flat, rear bumper to body RO75W40082Z 4
Bush, rubber, " it " " R100BO448F 4
Washer, flat, MB x 25, " " " ADT5W4021% 4
95 Bracket, rear bumper side fixing/body stay brkt. | TMI4&74 2 2 )
Spacer Washer, " " " BO75WADZ0Z A/R AR ) if fitted (later cars)
Washer, flat, Mé x 12, rear bumper side fixing AO75W40132 4 4 3
Nut, Hyleoc, Me, " " " " ROT7T5W3I0092 4 4 )
100 Spoiler, rear (inc. tapping plates) BR100B0O241J7 1 Ho CHMSL y Stage 1 Body type
" " " " " R100B1046J 1 Provision for CHMSL)
102 " " " " " A100B1217J 1 No CHMSL > Stage 2 Body type
: " " " " B100OBO936J 1 Provision for CHMSL >
104 Buffer, rubber, spoiler to body Al00U&035F 2
105 Setscrew, Mé x 25, spoller to boot lid BROTEW1031F 4 CHMSL = Centrally High Mounted Stop Lamp
106 Washer, spring, M6, " " " " BROTSW40352 4
107 Washer, flat, M& = 25," " " " AQTEW4017Z 4
Shim, 1.5mm, i " " " A100BB115K L/R
" 2 .4rmm, " " " " A100B&116K A/R
" 3. 2mm, " " " " Al00B&l1l17K A/R
109 " rear spoiler pedastal to spoiler B100B10O71K 6
" " " " " " front A100B1249K 2
" " " " " " rear Al00B1250K 2
120 Pedastal, rear spoiler to boot lid, RH A100B1048K 1
121 " " " " " " LH A100B1049K 1
122 Stud, M6 x 72, pedastal/spoiler fix, front A100B10B3F 2
123 " M& x 118, " . " " rear A100B1082F 2
124 Gasket, pedastal base to boot 1lid B1O0OB10O76F 2
125 Washer, M& % 20, pedastal to boot lid AQTEW4A016Z 4
126 Nut, Nyloc, M6, " " " " AQTSW3I009Z 4
Protective Film, rear quarter panel, RH R100B2472K 1 1 )
" " " " " LH R100B247 3K 1 1 )} Stone chip protectieon
" " sill, RH R100B2470K 1 1 )
" " " LH A100B2471K 1 1 )
Elan
Page 3 10.23A




FUNCTION QUANTITY
CODE. CONTENTS: Pumpers, Side Radiator Ducts, Spoilers & Grilles
HON
10, 23R PART DESCRIPTION PART NUMBER | USA USh REMARES
120 Pedastal, rear spoiler to boot 1id, RH A100B1048K 1
121 " " n " " " LH AR100B1049K 1
122 Stud, M6 x 72, pedastal/spoiler fix, front A100B1083F 2
123 " M& x 118, " . " " rear A100B10O8B2F 2
124 Gasket, pedastal base to boot 1id B100OB1O76&F 2
125 Washer, Me x 20, pedastal to boot lid RO75W40162 4
126 Nut, Hyloc, M6, " " " " AOTS5W3009Z 4
Protective Film, rear quarter panel, RH R100B2472K 1 1 )
" " " " " LH Al100B2473K 1 1 } Stone chip protection
" " sill, RH AR100OB247T0K 1 1 )
" " " LH A100B247T1K 1 1 )

Elan
Page 4 10.23A






FUNCTION : - : _ QUANTITY
CODE 'CONTENTS: ‘owing Eye, Tie-Down Eyes & Jacking Points
10.31A PART DESCRIPTION PART NUMBER | ALL REMARKS
1 Towing Eye Strut B100AOG3SF 1
2 Bolt, M8 x 90, front stay to front frame lower ROT5W20482Z 1
3 Washer, flat, M8 x 16, " " " " " ROT5W4020Z 2
q Nut, Nyloc, MB, - " " " " A90TEGZ284F 1
5 Setscrew, Mé x 12, " " " "  upper ROTSW10272 2
& Washer, flat, M6 x 12, " " " " " ROTSW4013Z 2
7 Bolt, conical head, jacking point B10O0OAOD295F 4
g8 Plate, jacking point bolt A100ARD1BOF 4
9 Shim, jacking point plate, 1.0mm A100A0622F A/R
" " " " 1 . Smm A100ADEZ3F AR
" " " " 3 . Omm R100R0624F AR
12 Tie Down Eye A100AO0732F 4 Fit to jacking points, for transit only.

Elan
10.31A






FUNCTION _ - QUANTITY
CODE CONTENTS - Glazing, Weatherstrips & Seals
PRIOR FROM
11.01A PART DESCRIPTION PART NUMBER |VIN * | VIN * REMARKS
"Betaseal" Screen Fitting Kit AOT75B6158J A/R A/R Used for windscreen & door drop glass
comprises:
Betaseal 71904 in 300cc cartridge 1 1
Glass primer applicator bottle 1 1
Glass primer applicator head & felt pad 1 1
Glass primer, black, 84132-11 1 1
Wipe Cleaner No.4 1 1
Piano Wire 0.6mm x 120cm 1 1
Special Cleaning Paper 1 1
Spacing Blocks 10 x 14 x 20mm 4 4
Fixing Kit, interior rear view mirror Al00Be230S 1 1 contains mounting plinth & adhesive
1 Windscreen, bronze tint AR100BOO13F 1 1 ) as fitted
" green "V C100B1124F 1 1 )
" no tint Cl00BOBETF 1 1 Australia
2 Spacer Block RO75U05882 4 4
4 Seal, scuttle panel to bonnet AR100VOO78F 1 1
5 Finisher, windscreen upper edge A100BOT27F 1 1
6 " " sides R100BOT728F 2 2
7 Cap, windscreen finishers A100BOGE1F 2 2
8 Screw, No.4 % 4, cap securing Al100WS5149F 4 4
9 Carrier, 'A' pillar seal, LH R100U048TF 1 1
10 " " " " RH Al100U0488F 1 1
11 Screw, Md x 12, seal carrier to 'A' post Al00WS189F 1 1
12 Seal, 'A' pillar, LH B1OOVOD117F 1 1
" " " RH B10OVO1l18F 1 1
14 Drive Fastener, seal fixing ADT9WE159F 3 &
15 Drain Tube, 'A' post A100B1139K 2 2 3
16 Connector, drain tube A100B1138F 2 2 } if fitted
17 Grommet, drain tube thro' 'A' post X054Je0072 2 2 )
18 Clip, drain tube securing Al00BG158F 4 4 )
Watershield, 'A' post, LH B100B1135K 1 1
21 " " " EH B100B113gK 1 1
22 Push Fastener, watershield to body AQTIWE159F 4 4
* VIN M 8161

Elan
Page 1 11.01A



FUNCTION - - QUANTITY
CODE CONTENTS: Glazing, Weatherstrips & Seals
PRIOR FROM
11.01A PART DESCRIPTION PART NUMBER | VIN * VIN * REMARES
25 Drop Glass, LH, bronze tint B100BO111F 1 }
" " " green " B100B1125F 1 1 } as fitted
26 " " RH, bronze tint B100BO112F 1 )}
" " a green " E100B112&F 1 1 )
30 Brush Seal, door drop glass AOBOVE166V A/R A/R
31 Tape, double sided, brush seal to carrier B100OB&0OBAY A/R L/R
32 Carrier, brush seal, LH H100BO765F 1 1
" " " RH H100BO7&6F 1 1
34 Pop rivet, brush seal carrier to door panel AOTSWe0942 12 12
36 Washer, pop rivet AOT75WA0012 2 2
40 Finisher Strip, door drop glass, LH A100BOB45F 1
i L1 1] " 1 LH EluﬂEﬂB‘:EF 1
" " " " " RH A100BOB46F 1
" " " " " RH BE100BOB4GF 1
41 Clamp Plate, finisher strip to door inner C100BOG&30OF 2 2
42 Screw, No.6 x 1", clamp plate fixing ADTEWS0142 16 16
Screw, No.B x 4", " " " A100WS203F 16 16
43 Washer, M5 x 10, " " " RO75W40112 16 16 Use only with RAO75WS014Z
44 Washer, flat, " " " AOTSWA0012Z B &
45 Decal, belt seal extension, LH A100VOG21F 1 1
" " " " RH Al100VOG22F 1 1
50 Wipe Seal, drop glass outer, LH G100BO773F 1
" n " " " LH H100BOT773F 1
" a " " & RH G100BOTT2F 1
" " " " " EH H100BO772F 1
51 Screw, No.8 x 1", outer seal to door A100WS203F 20 20
52 Washer, flat, " " I " AOTSW4001Z 20 20
55 Door Seal, LH A100VO115F 1
" " LH Cl00VO115F 1
" " RH A100OVO11leF 1
- " RH Cl00VO0116F 1
56 Drive Fastener, door seal fixing AOT79WE159F 2 2

* VIN M Bl6l

Elan
Page 2 11.01A



P“:g;inﬂ ' CONTENTS - Glazing, Weatherstrips & Seals QUANTITY
PRIOR FROM
11.01A PART DESCRIPTION PART NUMBER |VIN * | VIN = REMARKS
57 Spacer, door seal lower edge to kick plates A100Ue049F 4 4
58 Beading, butyl, 3.0mm, door seal to door A100BE207TV A/R A/R
59 Screw, No.6 % 4", door trim to waist seal ADT5We453F 2 2
60 Cup Washer, "o.om i a T Al100WE453F 2 2
61 Beading, butyl, 4.5mm, door seal front section Al100B&6208V AR A/R
Seal, 'A' post to sill, LH Al100VO303K 1 1
" " " " " RH Al00OVO304K 1 1
B9 Seal, stowage lid D100OVO119F 1 1
70 Drive Fastener, stowage lid seal ADT9WE159F 2 2
71 Beading, butyl, 3.0mm, stowage 1id seal A100BE207V A/R L/R
75 Seal, hood to stowage 1id B100OVO120H 1 1 )
76 " falling pillar, LH Cl00V0121F 1 1 )
" i " RH C100V0122F 1 1 ) part of hood, for repalcement seal kits
80 " cant rail, LH Al0OVO123F 1 1 } see 12.02R
a1 " " " RH n100VD124F 1 1 )
i header rail A100V0125H 1 )
82 " " " Bl0OVQ125F 1 )
83 " bulkhead to "A' panel covers AOB9UG0S5F A/R /R
85 " boot 1id B10OOVOODT79F 1 1

* VIN M 8161

Elan
Page 3 11.01A






mm CONTENTS: Door Window Lift Mechanism & Channels o
11.02A PART DESCRIPTION PART NUMBER | ALL REMARKS
1 Regulator Assemhly, window 1ift, LH B10OBOOT9F 1
" b " RH B1OOBOOT8BF 1
2 Clip, 'Butterfly', glass to regulator A100B6271S 2 Fixes to A100BG6210/1S
5lide, window regulatﬂr, LH Al00B&2118 1
" " RH Al00B6210S8 1
5 SuPpDrt Bracket, regulator, LH E100BO0OS0F 1
" " RH E100BO049F 1
7 Gasket, support bracket to door inner R100B11GBF 2
10 Screw & Washer Kit, Mé& x 16, bracket to door AR100U&037F 4
11 Washer, flat, Mé x 25, " -, . AOTSW4A0172 4
12 Washer, s/p, Mb, requlator to bracket AOTSW4046Z 10
13 Nut, M6, " " " AOTSW3020Z 10
15 Guide Channel, door drop glass, front, LH B1O0OBOB39F 1
" " " " " " RH B100OBOB38BF 1
17 Support Bracket, front guide, LH B10OOBOB3TF 1
" " " " RH B1OOBOB3GF 1
19 Screw/Washer Kit, front guide/door inner panel A100U&03TF 4
20 Locking Plate, glass upstop, front, LH E100B0O323F 1
" " " " RH E100B0O322F 1
22 Grommet, locking plate AOBIUG13SF 10
25 Guide Channel, door drop glass, rear, LH D100BOB40F 1
" " " " " " RH D100BOBA0OF 1
27 Bracket, guide to door bottom, LH D100BOO39F 1
" " " " " RH D100OBOO3EF 1
30 Spacer, guide bracket to door A100B1042F 8
31 Gasket, " " " " A100B1141F 2
35 Screw/Washer Kit, M6 x 25, guide bracket/door A100U&038F 4
36 " " " M6 x 16, guide to bracket A100U603TF 2
37 Washer, flat, M& x 20, gULﬂE upper flxlng AD75W40162 2
38 Nut, Nyloc, M6, AOT5W30092 2
40 Locking Plate, glass upstop, rear D100BO319F 2
41 Washer, flat, M6 x 18, locking platefdnﬂr inner |BOB2W4018F 8
42 Hut, Nyloc, M6, " " " BOTSW30092Z a

Elan
Page 1 11.02A



FUNCTION QUANTITY
CODE CONTENTS: vJoor Window Lift Mechanism & Channels
11.02h PART DESCRIPTION PART NUMBER | ALL REMARES
45 Screw, M5 x 20, gquide cone to retaininer AOBOWS106F 4
46 Upstop Cone, door glass A100BOB17F o
47 Washer, cone retaining R100BO749F 4
48 Retainer, cone ' A100BO436F 4
50 8lider Block, door drop glass quide A100B109TK 8
51 Screw, M4 x &, slide to mounting boss Al100WS136F 8
52 Washer, flat, " o " " ADTSWAORZF 8
53 Spacer Tube, slider block Al00B1089K 8
54 Socket Screw, M4 x 16, slider boss to glass AR100WTOT9F 4
55 Spigot Bush, boss to glass C100BO115F 6
56 Washer, rubber, boss to glass B10OBOS35F 12
57 Boss, slider mounting, front top (7 .5mm) B100OBOS36F 2
58 " " " , (11.5mm) B10OOB0OS3TF 6
&0 Plate, slider mounting, LH Al00B1233F 1
" " " RH A100B1234F 1
62 Screw, M4 x 10, glass mounting plate AlOOWTOT9F 2
&3 Nut, Nyloc, M4, " " " ROTSW3049F 2
64 Grommet, glass/mounting plate spacing ADB9UGR135F 8
65 Support Pad, door glass, outer R100BOB2BF 4 R/B B100OBOB28BF
" " " " h B100OBOB28F 4
66 " " " " inner R100BOB31F 4
&7 Screw, No.6 x {", outer support pad to door AOT5WS50152Z 8
68 Screw, M4 x 16, inner support pad to door A100WS5133F 4
69 Washer, M4 x 9, " " WE-N ¢ ADB2W4099F 4
70 Dripshield, door window regulator, LH C100BO775K 1
" " " " RH Cl100BO774K 1
72 Pop Rivet, dripshield to door inner AOTSWE0T1Z 6
T3 Washer, pop rivet AOTSWAD01Z 6

Elan
Page 2 9 11.07A






HIT!Imﬂl CONTENTS - Exterior Attached Panels e
NON
12.01A PART DESCRIPTION PART NUMBER |S-I.R. |S.I.R. REMARKS
1 Radiator Duct Undertray B10OBO37BK 1
" " " B100B1039K 1 1
2 Foam, undertray sealing Al100U&011V A/R A/R
3 Setscrew, M6 x 18, Undertray fixing AO75W1029Z 8 8
4 Washer, flat, Me x 18, " o BOB2WAOD18F 8 8
5 Cage Hut, M6, » " Al00WE362F 4 4
& Liner, front wheelarch, LH C100B0O5S91F 1 1
7 = " o BH C100B0OS592F 1 1
a8 Captive Nut, wheelarch liner fixing A100BE032F 4 4
9 Setscrew, M6 x 18, wheelarch liner front fix AQT75W10292 4 4
10 Washer, M& x 18, N " " " BOB2W4018F 4 4
11 Jacknut, Me, " " - . ROTSW3031Z 4 4
12 Setscrew, Mé x 16, thin head, liner fixing A0DT75W1082Z 5 5
13 Washer, Me x 25, M " AROT5WA0172 n 5
14 Rawlnut, M6, N " AOTSWEe140F = S
15 Screw, No. 10 % 4, liner rear fixing AOT75WS0402 8 8
16 Washer, flat, " " " AOT5W40632 8 8
20 Filler Panel, rear wheelarch to rear bumper, LH |Al00BO&BSF 1 1
21 " . " " " - 'y RH | Cl00BOGEAF 1 1
22 Setscrew, M6 x 16,, thin head, liner fixing RO75W10822 6 &
23 Washer, M& = 25, N = nOT5WA0172Z 6 B
24 Rawlnut, M6, “ " ADT5Wel40F 6 6
25 Screw, No.B x 3/4", P " AQTEWS037Z 4 4
26 Washer, flat, " " AOTSWAOB3Z 4 4
27 Spire Nut, No.8, o " ADTSWe016Z ) 4
30 Stud Plate, steering column infill Al10000223F 1 LHD
" " " " " A100U0224F 1 RHD
32 Seal, steering column stud plate B100B&030F 1
Hose Clip, 50-70mm, stud plate seal A100EGDB2F 1
33 Panel, steering column infill B100B0O255K 1 LHD
" B " " B100BO254K 1 RHD
34 Seal, " " B100HOO32F 1
35 Washer, flat, stud plate fixing AO75WA002Z 4
36 Nut, Nyleoc, M4, " " " ADTSW3049F 4

Elan
"Page 1 12.01A



FURCTION QUANTITY
CDDE CONTENTS: Exterior Attached Panels
HOM
12.01A PART DESCRIPTION PART NUMBER | S.I.R. | S.I.R. REMARKS
40 Stud Plate, steering column infill C100U0387F 1
41 Seal steering column stud plate C100B0O983F 1
42 Panel, " " infill B100BO96TK 1
43 Collar, " it PR Al100B1122F 1
44 Setscrew, M4 x 20, infill panel fixing ADB2ZW1089F 2
45 Washer, flat, " " " AOTEW4A0022Z 8
46 Hut, Nyloc, M4, " " " ROT7SW3049F 4
50 Finisher, rear lamp, LH B10OB1127K 1
51 " " " RH B10OOB112BK 1
Finisher, rear lamp, LH AR100BOSSTK 1
" n " RH AR100BOSS58K 1

55 Screw, No.8 x 3/4", rear lamp finisher fix A100WS5168F B 8 Stainless Steel (Black)
56 Washer, flat, " " " " AO75WA000Z 8 8
57 Spacer, foam, " " " " A100UQ451F 2 2
Studplate, LH " " " " A100UQ453F 1
" RH " " " " A100UQ154F 1
&0 Infill Tray, LH 'B' Post B100BDEB4K 1 1
61 Connector, infill tray hose KR100BE19TF 1 1
62 Hose, infill tray drain AOB2LE170F 1 1

Elan

Page 2 12.01A






FUNCTION QUANTITY
CODE CONTENTS: =oft Top Assembly, Seals & Catches
PRIOR FROM
12.02A PART DESCRIPTION PART NUMBER | VIN * VIN * REMARKS
1 Soft Top Assembly, black fabrie G100BO420F 1
" " " " " J100BO420F 1
" " " blue fabric J100B2493F 1 Optional (introduced with 52)
3 Replacement Seal Kit, Hood Header Al100B6&165S 1
" " " - " B100B6165S 1
5 " " o Intermediate, RH Al00B&166S 1 1
B " " " " LH Al100E&189E 1 1
7 . " " Falling Pillar, RH A100B&190S 1
" " " " " RH C100B6190S 1
8 . " " " " LH A100B&167S 1
L1 1] L1} 1] " LH chDEEIE?E l
10 " " " Rear Deck A100B61683 1 1
12 Finisher, main roof bow A100B&1705 1 1
Spacer, soft top header seal R100BE191S 1 1
" " " " " {steel) A100B6193S 1 1
15 Bolt, M8 x %0, " " " AQT75W20482 4 4
16 Tapping Plate, soft top fixing R100UO427F 4 4
20 Catch Assembly, soft top to header rail A100B&171S 2 2
Plastic Sleeve, catch release tab Al00B61928 2 2
25 Catch Plate Assembly, soft top catch A100BOT13F 2 2
26 Catch Plate, soft top catch Cl00BO714F 2 2
27 Shim, striker plate to header, 1.0mm Al00UO271F A/R A/R
" " " " " 2 . Omm A100UD270F n/R /R
" " " oom " 3. Omm A100U0269F A/R A/R
28 Fixing Plate, catch plate A100BO722H 2 2
30 Screw, Me x 20, catch plate to header rail A100WS147F 6 B
Pad, soft top anti-squeak A100BE286S 2 2 Use on hood 'C' link, see S/B 1992/06
35 Socket Screw, hood frame pivet, short A100B62225 8 8
36 " " il " n long A100BE220S 4 4 * VIN M 8161
37 Wavy Washer, pivot screws Al100B6285S 8 8
38 Nut, special, " " Al00B62218 4 4 For individual roof seals, see 11.01A
See Elan Service Notes Section BK
Elan
12.02A







FUORCTION QUANTITY
CODE CONTENTS: Badges, Decals & Insignia

12.05A PART DESCRIPTION PART NUMBER | ALL REMARES
1 Nose Badge A100UO178F 1
2 Grommet, badge to bonnet AOB2U6196F 2
3 Washer, M5 x 10, badge fixing A075W40112 2
4 Hut, M5, "o " AOB2W30B4F 2
5 Badge, 'Lotus' B100OUOZ201F 1
& ! 'Elan' B100OUOOBSF 1
T " 'SE! B10OUO253F 1 }
10 Decal, 'S2' (vellow/silver) A100U0550F 1 ) if fitted
" "  (green/silver) A100UO0551F 1 }
12 Badge, 'Elan - Lotus Design' B10OUO253F 1
" 'Limited Edition' (individually numbered) | A100U0548F 1 S2 (quote Limited Edition number & VIN)
14 Plinth, fascia badge A100U0261F 1
15 Washer, flat, fascia badge ADT5W40002 2
16 Nut, M5, " " ADBZW30B4F 2

Elan
12.05A







ng CONTENTS - Licence Plate Mountings Q i
12.07A PART DESCRIPTION PART NUMBER | PLD REMARKS
Screw, licence plate to front bumper AOT75WS089Z 2 } Licence Plate 520mm x 120mm
Rivnut, M&, " N " " " AOB2We318F 2 )]
3 Bracket, front licence plate mounting A100U0428F 1 >
4 Setscrew, Me % 1o, ™ " " AOTS5W1028Z 4 >
5 Washer, M& % 12, " " " ADT5W4013Z 4 » Licence Plate 305mm x 153mm
& Pulsert, M&, " " " ADTIWE156F 4 >
Foam Strip, self adhesive A100B0O431V LR >
Tape, double-sided, " " " CO75Ue071V L/R b
Bracket, front licence plate mounting Al00B1062F 1 Licence Plate 330mm x 165mm
11 " " " " " Al100B1159F 1 ]
Spacer, Nylon, " " " R100B1171K 2 ]
Setscrew, M6 % 16, " " ROTS5W1028Z 2 ] Licence Plate 372mm x 148mm
Washer, M6 x 15, " " " ROTSWAD15Z 2 ]
Pulsert, M&, " " " AOTOWE156F 2 ]
Plinth, rear licence plate mounting, enclosed A100UQ495K* 1 R/B B100UO507J ) Licence Plate 520mm x 120mm
" " " " " open B100U0507J 1 )
20 " " " " " " B100UQ408EK 1 Licence Plate 305mm x 153mm
" " " " " " C100U0409K 1 " " 330mm ¥ 165mm
" " " " " " Z100UD393K 1 " " 372mm ¥ 148mm
25 Decal, bumper top, licence plate plinth B10QUO394F 1 If fitted
Screw, No.6& x 3/4", plinth top to body ROTSWS0282 4
27 " - " inner bottom to body (ROTSWS028Z 2 JUse with plinths 100U393/408/409
28 Spire Nut, HNHo.G, " " " " " ROTOWED24F 2 )
29 Screw, No.& x iV, " outer " L " AOTSWS0252Z 2
30 Washer, flat, " " " i " BOT75SW4A063Z 2
31 Spire Mut, No.6, " " " it " AOTSWe0D14Z 2
Tape, double-sided, " " " i n CO7506071V A/R
34 Cap, screw finishing AR100We473F 4 JUse with plinths 1000393/408/409
33 Cup, " " A100We4T72F 4 }

* Early cars were fitted with a perspex
enclosed type plinth. This is no longer
available & is replaced by the later

'open' type.

Elan
12.07TA






FUNCTION QUANTITY
CODE CONTENTS: Door Mirrors
12.09A PART DESCRIPTION PART NUMBER | RHD LHD REMARKS
1 Mirror Body & Motor, LH # AR100UQ498F 1 )
" " " " LH A100UOS00F 1 } Prior VIN *
9 " mooow RH A100U0497F 1 )
" "o om RH A100U0499F 1 ) * VIN R 6001 (S2)
" L LH o A100U0561J 1 p
" nooow o LH A100U0562J 1 > From VIN *
" " " " RH A100U0560T 1 >
" " " " RH Al00UOS63d 1 >
Mirror Glass, heated, flat A1O0UOZ04F 1 1 |
" " " convex A100UD205F 1 1 | as required
" " i " etched, LH A100U0206F 1 |
8 Pivot Pin, plastic, door mirror A100UE056S 2 2
10 Seal, mirror to door, LH E100BOB15F 1 1
11 " " i " RH E100BOB16F 1 L
12 Snap Rivet, mirror fixing A100WE498F 2 2
13 Screw, 'plastiform', M4 x 15, mirror fixing AIDOWS1S5TF F 6
14 Washer, M5 x 25, " " AOB2WADSBF 3 &
15 Grommet, door mirror harness ADT75U6043% 2 2
16 Clip, 'tape-on', mirror harness/door inner AR100OWEAD1S 2 2

Mirror bodies are unpainted

Elan
12.09A



D) e ,u" ) %

U



FUNCTION — QUANTITY
CODE CONTENTS: -©2t Runners & Fixings
13.01A PART DESCRIPTION PART NUMBER | ALL REMARKS
Seat Runner Assembly, Inboard, LH Seat B100UOOS3F 1
1 " " " " RH Seat B100U0OO0O54F 1
" " " Outboard, LH Seat B10OUOOS5F 1
3 " " " L REH Seat B100UDOSEF 1
4 Wire, seat runner release link A100U0074F 2
5 Washer, release wire securing BOTS5W4062F 4
6 Bolt, M10 x 40, seat runner inner fixing AOTSW20522 4 Also fixes body to chassis
7 Bolt, M10 x 45, " " outer front fix AOTSW2053Z 2
8 Bolt, M10 = 50, " " " rear fixing AROT5W20542 2
9 Washer, shouldered, seat runner to floor B10OOBOOT&F 8
10 Spacer, seat runner to floor A100U0149F B 25mm. Prior VIN * )
" " " " " A100UOS55F & 8.5mm. From VIN * ) See also 13.034
12 a " o " " cutboard rear A100U0150F 2 29mm. Prior VIN * )
L1] " L1] ] " m ] AlnﬂunEE"dF 2 lzm- FI"CII]'I'I vIH b '}
13 Washer, M10 x 30, " " " fixing AOT5W40272 4
14 Nut, Nyloc, M1O, " " " " ADT5W30112 4
15 Setscrew, M8 x 16, precote, runner to frame Al100U0152F 8

* YIN R 6001 (S2)

Elan
13.01A






FUNCTION QUANTITY
CODE CONTENTS: Se=at Frames & Recline Mechanism
13.03A PART DESCRIPTION PART NUMBER | ALL REMARKS
1 Seat Frame Assembly (with sprung cushion base) A1000U0132J7 2 Specify LH or RH. Prior VIN *
" " ! (with solid cushion base) B100UO132J 2 " " " " From VIN *
2 Frame, seat back B100OUO131H 2
3 Frame, seat cushion D100UO118F 2 Prior VIN *

" " " {s0lid base) E100U0118F 2 From VIN * (may replace D100UO118F with
spacers Al00U0554/5F. See
13.01R)

Cap, recline wheel A100UGD13F 2 )

Setscrew, M6 x 16, wheel to recline mechanism AOTS5W1028Z 2 )

Washer, Mé x 15, " " " " AOT75W40152 2 ) early type (can be replaced by later type)
5 Wheel, seat recline Al100UeD12F 2 )
6 Drive Washer, wheel to recline mechanism A100UQ300F 2 )
7 Cap, recline wheel ADB3IVe0eEF 2 p
8 Setscrew, Mé& x 18, wheel to recline mechanism AROTSW10292Z 2 >
9 Washer, M& x 15, " " " " ROTS5W40152Z 2 > late type
10 Wheel, seat recline AOB3VeO&TF 2 >
11 Spacer Washer, M12 x 24, wheel to drive washer ADTSW4A02BZ 2 >
12 Drive Washer, wheel to recline mechanism ROB2UTT728F 2 >
15 Cover, seat recline, RH B100UOZ00K 1

" " " LH B10O0UO199K 1

16 Rokut Rivet, cover to support bracket AOTIWGE195F 2
17 Bracket, cover support Al100UD426F 2

Setscrew, MB x 16, bracket to frame A100U0152F 2

Washer, M8 x 16, " " " AROT75W4A0202 2

* VIN R 6001 (S2)
Elan
13.03A







FUNCTION QUANTITY
CODE CONTENTS: Seat Foams & Suspension

13.09A PART DESCRIPTION PART NUMBER | ALL REMARES
1 Foam, seat cushion C100VO0B3F 2
2 " " squab (backrest) C100VOO0B2F 2
3 " headrest infill A100VOODBEF 2
4 " squab cavity infill A100OVD250H 4
5 Suspension Unit, seat cushion Cl00U0117H 2 }y If fitted
6 " " "  =quab B100UD128H 2 }
7 Rokut Rivet | AO79WE195F 10
8 Retaining Wire, cushion front & rear A1OOVE036F 4 315mm long
9 " " " sides A100V&03SF 4 260mm long
10 Hock, seat suspension A100UB0598 18

Elan
13.09A




----3tate colour of siripe

~~State colour of piping



FUNCTION QUANTITY
CODE CONTENTS: ‘rimmed Seats & Covers
FRIOR FROM
13.11A PART DESCRIPTION PART NUMBER | VIHN # VIN # REMARES
* When ordering trimmed items complete a
seperate Trim Order Form & supply:
1. Full V.I.N. e.g. SCC100ZTIMHD12345
2. Colour & type of leather
3. Colour & type of cloth
4. Colour of stitching
5. Colour of piping
6. Samples &/or photographs
Seat Assembly, Trimmed, LH A100VO0381J* 1 1 Half leather/cloth
" " " LH B10OOVO381J* 1 Full striped leather
" " " LH Cl00V0381J* 1 Full leather 81 (no stripe)
" " " LH D100VD381J* 1 Full leather S2
1 Seat Assembly, Trimmed, RH BR100V0380J* 1 1 Half leather/cloth
2 " " " RH B100VO380J* 1 Full striped leather
3 " " " RH C100V03B80J* 1 Full leather 81 (no stripe)
4 " " Tl RH D100V0380JT* 1 Full leather 82
5 Cover, squab, Trimmed A100VO132J* 2 2 Half leather/cloth
6 " L " B100VO132J* 2 Full striped leather
i " " " Cl00v0132J* 2 Full leather 81 (no stripe)
8 " " " D100VO132J% 2 Full leather 52
9 Cover, cushion, Trimmed A100V0133J* 2 2 Half leather/cloth
10 " " " B10OVD133J* 2 Full striped leather
11 " " " Cl00VD133J* 2 Full leather S1 (no stripe)
12 " " " D100V0133T* 2 Full leather S2
# VIN R 6001 (52)
Elan
13.11A







FUNCTION — QUANTITY
CODE | CONTENTS: Seat Belts
13. 274 PART DESCRIPTION PART NUMBER ALL REMARES
1 Seat Belt Assembly, complete F100U0048F 2 inc. all fixings & spacers
2 Mounting, deformable, seat belt B1OOAOSOTF 2 3
Bolt, 7/16" UNF x 1 {", seat belt mounting AOTSW2095F 2 }
Washer, 7/16" = 7/8"," i - o ADT75W4005Z 4 } USA
Nut, Nyloc, 7/186", " " n ADTSW30042Z 2 }
Foam Seal, " " " ADB2Ue06S5V A/R )

Elan
13.2ThA






FUNCTION QUANTITY
CODE CONTENTS: Pedal Box & Pedals, Throttle Cable
14.01A PART DESCRIPTION PART NUMBER | RHD LHD REMARKS
1 Pedal Box Assembly F100A0241F 1
" " " H100AD242F 1 Except S.1.R.
" " " G100AD243F 1 S5.1.R.
4 Edging, rubber, pedal box BRXTS5Le020V h/R A/R
" " " " A100Je021V A/R AR
5 Bolt, M8 x 40, pedal box to bulkhead ROT5W2039D 1 1
B Setscrew, MEB x» 20, " " " " ROTSW10382 5 5
7 Washer, MB x 25, " " " " ROT75WA0212 5 o
8 Brace, pedal box E100A0626F 1
" " " E100AD0625F 1 Except S.I.R.
10 " " " D100ADOG90F 1 }
11 Setscrew, MB x 16, brace to pedal box ROTEW10362 2 }
12 Washer, flat, M8 x 16, brace to pedal box ROTSWAQ20Z 2 }
13 Nut, Nyloc, M8, " " " " ROTSW3010Z 2 } 5.1,
14 Setscrew, M8 x 20 brace to strg. column support ROTSW10382 2 )
15 Washer, M8 % 20, " " " " " MOTSW40202 2 )
16 Shim, 2.5mm, " " " " " A100A0G8B9F 4 )
17 Washer, flat, M6 % 15, brace to knee bolster ADT5W40152 2 )
18 HNut, Nyloc, MG, " " " " AOTSW3009Z 2 )
20 Stay, pedal box brace B100OA0GZ9F 1
21 Setscrew, MB x 16, stay to pedal box AOTSW10362 2
22 Washer, flat, M8 x 16, stay to pedal box ROTSW40202 2
25 Bolt, M8 x 130, pedal box stay/brace ROB2W21047Z 1
26 Washer, M8 x 25, " " " " AOT75WAD212 2
27 Nut, Nyloc, M8, " " " " ASDTERZBAF 1
30 Pedal, throttle Al10OLO10O7F 1
" " D100LO014F 1
32 Spring, throttle pedal A100Le041H 1 1
33 Spindle, brake pedal pivot A100LO015H 1 1
34 Split Pin, " " " A100WE32TH 1 1
35 Throttle Cable D100LO0OGSF 1
" " D100OLOOTOF 1
37 Clip, throttle cable Al100W6443F 1 1
" " " A100Wed432F 1 1

Elan
Page 1 14.01A



Fl]g;ﬂﬂ CONTENTS: Pedal Box & Pedals, Throttle Cable .
14.01A PART DESCRIPTION PART NUMBER | RiD LHD REMARKS
40 Setscrew, M8 x 25, throttle pedal stop AQOTEW10392 1 1
41 Locknut, M8, " " " ROTSW30242 1 1
42 Buffer, rubber, " " " X046B61132 1 1
43 " " 1 " upstop A100DAE0D0DZH 1 1
45 Pedal, brake B100JO00SF 1
" " A100JO06TF 1
47 Spindle, brake pedal pivot A100J0006H 1 1
48 Split Pin, " " " A100OWe32TH 1 1
50 Clevis, brake pedal to servo A100J000TF 1 1
51 Locknut, M10, brake pedal to servo AO75W30242Z 1 1
52 Clevis Pin, " " " " AROT5WE033Z 1 1
53 'R" Pin, pedal clevis ADBSWE208F 1 1
55 Switch, brake lamps AROB9ME&019F 1 1
56 Bush, stop lamp switch AOBIMG020F 1 1
(=]0] Pedal, clutch B1O0QOO04F 1
" " B100QO00OSF 1
62 Spindle, clutch pedal pivot A1000Q0006H 1 1
63 Split Pin, " " " A100We327H 1 1
&4 Buffer, rubber, clutch pedal stop R100AB0O0OZH 1 1
65 Setscrew, M8 % 30, " " " AOTSW10402Z 1 1
66 ‘Locknut, M8, " " " ADTSW30262 1 1
515 Nut, M8, " " " ADTSW3021Z 1 1
&9 Rubber Plug, ME, " " " A100AG001H 1 1
70 Pad, rubber, foot pedals AQT9JE001F 2 2
Elan
Page 2 14.01A




1211 10

" ﬂ’-é{a




FUNCTION QUANTITY
CODE CONTENTS: Fascia & Column Shrouds
14.05A PART DESCRIPTION PART NUMBER | RHD LHD REMARKS
1 Fascia Moulding Assembly (inc. mounting brkts) E100V000TK 1
" " " " " i B1OOVDO&2ZF 1
Foam Seal, fascia to 'A' post area, LH A100VO303K 1 1
4 i n 1] " 1] L1} " RH ﬂlDD‘JDEﬂ-&K 1 1
5 Screw, M4 x 25, fascia to demist scuttle A100OW7082F 5 5 ) BAlso secures demist vents, see 18.13A
& Spire Hut, M4, " " " " Al100WE449F 5 5 )
10 Setscrew, MB x 20, fascia to 'A' post AQ75W10382 4 4
11 Washer, spring, M8, " " " " AODT75W4A0362 4 4
12 Washer, flat, M8 x 25, " " " " AOTSWADZ21Z 4 4
15 Rubber Edging, fascia mounting brackets AQB5UE080V A/R AR
16 Bracket, fascia support, passenger side/'A' post | A100VO301F 1 1
17 Washer, flat, M6 x 12, support brkt./'A' post AD75W40132 1 1
18 Nut, Hyloc, M6, " " " n ADT5SW30092 1 1
20 Setscrew, Me x 20, fascia to scuttle beam RO75W10302 1 1
21 Washer, flat, M6 x 20, " " " " AROT75WAD 162 2 2
22 Mut, Nyloc, Me, wen " " AO75W30092Z 1 1
23 Screw, fascia to tunnel top bracket A100B10OB7F 2 2
25 Bracket, fascia to tunnel top R100VOT736F 1
26 Washer, flat, M6 x 12, fascia brkt./chassis brkt.| A0O75W40132 1
27 Mut, Nyloc, M6, " " " " A0T75W30092 1
30 Cover, binnacle A100VOOD11K 1
" " A10OVOOeTE 1
31 Screw, M4 x 20, cover fixing AR100WS177F 2 2
32 Clip, binnacle cover fixing A100VO223F 2 2
Filler Panel, drivers side lower fascia A100VOOGBF 1 NMon S.I.R.
Knee Bolster, " " " " F100V0256K 1 )
Bracket, knee bolster retaining A100BO9QI0F 2 15.1.R.
Pop Rivet, bracket fixing AOTSWE091F 8 )
Spring Clip, knee bolster to bracket A100WE440F 2 )
40 Column Shroud, upper Bl0O0OV0188J 1 1 > Except S.I1.R.
41 " " lower B100vV0189J 1 1 >
" " SIR, upper A100V026TK 1 )
" " SIR, lower B1lOOVOD258K 1 Yy S.1I.R.
Screw, s/t, No.6 x 1", shroud fixing AOT7SWS012F 4 )
Spire Nut, No.6, " " ROTO9WE024F 4 )
Elan
Page 1 14.05A




Eﬂﬂ;ﬂﬂ -EUHTEHtSI Fascia & Column Shrouds
14.05A PART DESCRIPTION PART NUMBER | RHD LHD REMARKS

Bracket, steering column support B100VO2&0F 1 >
Screw, M4 x 10, bracket to column RAOTSWS079F 1 > 85.1.R.
Washer, s/p, M4, " m AO75WAOB6F 1 >

S0 Grommet, ignition switch/lower cloumn shroud A100Ve0&1lF 1 1

51 Stud, column shroud support, short R100UO279F 1 1

52 " " " " long A100UQ280F 2 2

33 Jacknut, Mé, long stud to upper shroud ADT75W3031Z 2 2

54 Screw, M4 x 12, lower shroud to studs A100WS143F 3 3

55 Washer, flat, " " " " BOT5W40632 3 3

56 Screw, No.8 x 3/4", lower shroud to upper shroud | AO7SWS0742 2 2

57 Spire Nut, No.8, n " " n " ROTO9WG1T71F 2 2

58 Saddle, column shroud to steering column B100OVO291K 1 1

59 Bracket, " " " " " saddle B100OVO292K 1 1

60 Pop Rivet, saddle to bracket A100We469F 2 2

6l Screw, M4 x 8, saddle to steering column A100WS137F 1 1

62 Washer, spring, M4, ™ " n o AQOTSW408B8F 1 1

Elan
Page 2 14.05A






FURCTION , - QUANTITY
CODE CONTENTS : Instrument & Switch Hﬂuntlng PaﬂE'].

14.07A PART DESCRIPTION PART NUMBER | FHD LHD REMARKS

Instrument & Switch Mounting Panel E100V0009J 1 Turbo
i i " 2 " D10OVO210F 1 N.A.
3 o b " " W B100OVOO6G6Jd 1
5 Cap, 20 % Smm, fixing screw finishing A100V0628H 2
b Screw, M4 x 16, panel lower fixing Al100W5133F 1 1
7 Washer, flat, M i . AD75W4000Z 1 1
g Bush, s b bk AOB2UB13TF 1 1
9 Spacer, rubber, . i o ROB2UB138BF 1 1
11 Spacer, s tod b ROBZUTOTOF 1
12 Washer, flat, i g " AROT75W40002 1
13 Screw, M4 x 16, " " o A100WS5133F 1
15 Screw, Mé = 20, " mid " ROB2WS123F 1 1
16 Washer, flat, k- " " BOB2WA4018F 1 1
20 Screw, M4 x 16, vy cuter edge fixing A100WS133F 1
21 Washer, s/p, M4, " " " " ROTSWA0BEF 1
25 Screw, M4 % 16, " upper " " R100WS133F 3 3
26 Washer, flat, " vy " i BO82W4018F 3 3
27 Spacer Washer, " "  centre " AO75W40002 h/R A/R
30 Screw, M4 x 16, L inner edge - A100WS133F 1 1
35 Cap, 20 x 6mm, fixing screw finishing A100V0O629H 3
36 Screw, M& x 20, panel fixing AOBZWS123F 2
40 Blanking Panel, radio aperture A10OVE&OT0F 1 1
41 " " digital clock A100U0272J 1 M.A.
45 Finisher, instrument cluster aperture B1OOVOD10F 1 1
46 Screw, M4 ® 16, finisher ocuter fixing to mask A100WS5160F 2 1
47 " M4 x 25, " inner b " oy A100WS161F 2 1
48 Nut Plate, - " Uy " A100VOTO3F 4 2
Ashtray Assembly A100V&016F 1

50 " - A100Ve015F 1
51 | Sealing Strip, upper steering cowl/panel AOS0BE1B1V AR A/R

Elan
14.07A






CODE | CONTENTS: “lovebox ——
14.12A PART DESCRIPTION PART NUMBER | “D | LHD REMARKS

1 Glovebox Assembly BE100VOOQOBF 1

" " B1OOVOO&SF 1
3 Rod, glovebox pivot A100VOTTOF 1 ) Late cars

" " " . RA100VDTe9F 1 )

5 Clevis Pin, glovebox pivot Al00Ve006H 2 2 Early cars
3 Bush, nylon, " " A100VO763F 2 2
7 '"Push-0n' fixing " " A100VE008H 2 2 With clevis pin type pivot
8 'R' Pin, " " ROTSWE1T5F 2 2 With reod type pivot
10 Striker, glovebox latch B10OVO362F 1

" " " A100VO&16F 1
12 Screw, special, striker to fascia A100Ve011lF 1 1
13 Washer, M5 x 10, " " " ADTS5WADL11Z 1 1
14 Check Plate, glovebox down stop A100VO045H 1 1
15 Buffer, it " " A100V0O313K 1 1
16 Screw, special, check plate to gloveboux R10OVE011F 1 1
17 Washer, flat, " " " " ROT5WA001Z 1 1
20 Latch Assembly, glovebox, inec. lock & key B10OV&004F 1 1 S1 Prior VIN * ) for complete lock set,

" . " " " womn Cl00Ve004F 1 1 S2 From VIN * ) see 10.17A
21 Retaining Clip, glovebox latch R100VBDOSF 1 1
22 Spring Clip, " " B10OVO348F 1 1
* VIN R 6001 (52)

Elan
14.12A






FUNCTION
CODE CONTENTS - Header Rail Trim QUANTITY
15.01A PART DESCRIPTION PART NUMBER | LT REMARKS
1 Header Rail Assembly, trimmed B10OOV0351J 1 31 Prior VIN *
" " " " A100VOT7987 1 52 From VIN * (provision for alarm sensors)
3 Screw, No.B % 3/4", header rail fixing A100OWS166F 2
4 Washer, flat, " " " BOT75W4062F 2
5 Cover, hood catch plate D10OVO183F 2
& Hood Header Trim Assembly Al10OVD245d 1
Screw, M&é x 20, hood header trim to hood A100WT7096F 3

* VIN R 6001 (S52)

Elan
15.01A



Valid for Australia (no mirror)




FURCTION - : _ QUANTITY
CODE CONTENTS: Lnterior Mirrors & Sunvisors
15.05A PART DESCRIPTION PART NUMBER | ALL REMARES
1 Interior Mirror (incorp. courtesy lamps) A100VOO15F 1
2 Mounting Flinth interior mirror A100VOQ16F 1
Fixings Kit, " " Al00B62308 1 (inc. mounting plinth & adhesive)
5 Sunvisor, drivers side (no label) F100VOOB5F 1 No catalyst label
" " " (with caution label) B100OV0299F 1 With catalyst label
7 " passenger side (with mirror), RHD F100VO076F 1
" " " " " LHD F100VOOTS5F 1
" driver & passenger sides A100VE0DG6F 2 Australia (no mirror)
10 Mounting Spigot, sunvisor pivot B100OV0290H 4 (See S/B 1992/03)
11 Screw, M4 x 16, sunvisor fixing ROB2W51092Z 4

Elan
15.05n






FUNCTION QUANTITY
CODE CONTENTS: 'A' Pillar & Sill Kick Plate Trims

15.07A PART DESCRIPTION PART NUMBER | RHD LHD REMARKS
1 'A'" Pillar Cover, trimmed, RH D100VO350K 1 1
2 " " " " LH D100VO349K 1 1
6 Screw, No.6 x i", 'A' pillar trim fixing ADTSWS020F 4 4
7 8ill Kick Plate Trim, RH D100U00T 2K 1 jearly type. R/B later type with raised
g " " " " LH D100UO211K 1 ) sealing edge
" n " " RH E100U0072K 1 »late type
" n Tl 1 LH E100U0211K 1 )
" " " " RH D100U0Z10K 1 Jearly type. R/B later type with raised
" L " " LH D100U007 3K 1 ) sealing edge
" n " " RH E100U0210K 1 >
" " e " LH E100U0Q073K 1 »late type with raised sealing edge
" " " " Kit (inc. fixings) A100U05468 1 >
" " " " " n " A100U05475 1 >
11 Strip, fastener retaining C100U0222K 2 2
12 Fir Tree Fastener, sill kick plate fixing A100WE451F 10 10
13 Snapsac, " " " " AR100We476F 10 10

Elan
15.07A







FUNCTION QUANTITY
CODE CONTENTS: 'B' Post Caps
15.09A PART DESCRIPTION PART NUMBER | PRIOR FROM REMARKS
UIN x MIN X
1 'B' Post Cap, LH B100U0259J 1
2 T C100U0259J7 1
. " "  RH E100U0260J 1
".oom " gy - C100U0260J 1
5 Bracket, 'B' post hinge, LH Al00BOB1OF 1
" moon " RH Al00BOBO9SF 1
7 Spring, 'B' post cap B100UO240F 4
Tie Wrap, 90mm, spring retention A100UG025F 4
" " 200mm, " " A100U6026F 4
8 Hinge, 'B' post cap, LH D100UO421F 1
" " " " RH D100UO466F 1
10 Rivet, hinge to "B' post cap Al100We483F 4
11 Screw, No.6 x i", hinge/bracket fixing AO7T5WS012F 4 4
12 Spire Nut, No.6, " " " R100WEe44TF 4 4
13 Rubber Strip, 'B' post cap anti-rattle A036BE221V A/R

* VIN M 6800

Elan
15.09A






Pﬂ:g;:ﬂﬂ CONTENTS : 'B' Post Trim, Capping Rail & Speaker Boxes QUANTITY
15.11A PART DESCRIPTION PART NUMBER | LD REMARKS
1 'B' Post Trim Panel, LH Al00UD3B5K 1 Prior VIN * (spring retained top cap)
" " " " LH B1O0U0O3BSK 1 From VIN * (hinged top cap)
3 " " " " RH A100U03B4K 1 Prior VIN * (spring retained top cap)
" " " " RH B10O0OUD3B4K 1 From VIN * (hinged top cap)
5 Screw, No.6 x §", 'B' post trim cover fixing AOT5WS012F 10
& Washer, M4 x 12, " " " " " A100W4119F 2
7 "U' NMut , " ] il Ll 1" 100W64TAF 4
a8 Captive Nut, " " " " " A100WE3RAF 2
9 Spire Nut, No.6, " " " " " ADTSWE0142 2
10 Bracket, " " " side " B100OUO440F 4
11 " " " " lower " A100U0390F 2 if fitted
12 Screw, No.6 x 3/4", 'B' post cover outer fixing | A075W50282 8
13 Captive Nut, No.6, i " " " " RO75We0242Z &
14 Fastex Scrivet, " " " " " A100WeD12F 2
15 Capping Rail, rear bulkhead A100BO947K 1
16 Fastex Scrivet, capping rail fixing A100BBOSTF 3
17 Screw, No.8 = 3/4", " " " A100WS5166F 4
18 Spire Nut, No.8, " " " ROTSWE0D162 4
20 Speaker Box, carpeted, LH, grey B100V0329J* 1 )
" " " LH, red B1lOOVO325J* 1 )
" " " LH, yellow B100V0327J* 1 }Jinc. support bracket & item 26
23 " " " FH, grey B10O0OV0330J* 1 )
" " " RH, red B1l0OOVD326J* 1 }
" " . RH, yellow B100V0328J* 1 )
26 Fastener, speaker box fixing Al100VeD12F 4
27 Socket, speaker box fastener B10OVe0D13F 4
28 Foam, speaker box bracket RO3EBE221V A/R
30 Infill, carpeted, centre console/bulkhead, grey |A100V0333J 1
" " " " " red A100V0331J 1
" " " " " yell. { A10OVO3327 1
33 Socket, infill fastener B100VE&013F 2
35 Pubber Edging, trim protection AX75L6020V A/R
* VIN M &B00
Elan
15.11A







FUNCTION QUANTITY
CODE. "CONTENTS: Poor Trim Panels & Inserts
15.13A PART DESCRIPTION PART NUMBER | ALL REMARKS
* When ordering trimmed items complete a
separate Trim Order Form & supply:
1. Full V.I.N. e.g. SCC100ZT1MHD12345
2. Colour & type of leather
3. Colour & type of cloth
4. Colour of stitching
5. Colour of piping
6. Samples &/or photographs
1 Door Trim Panel Assembly (inc. grab handle) LH C100VO0O1F 1 Prior VIN #
" N " " " " " LH G100VOQO1lF 1 From VIN # # VIN M 8161
2 " " " " " " " RH C100VOO0O02F 1 Prior VIN #
" " " " " " " RH G1l00VOO02F 1 From VIN #
3 Grab Handle, LH A100VOOO03F 1
4 " " EH A100VOOO04F 1
5 Screw, No.8 x 1", door trim panel front fixing A100W5199F B
& Cup Washer, " " " " " AR100Wed53F &
7 Spire Nut, No.8B, d d " " " R0OT75We016Z 6
8 Scrivet, door trim panel lower fixing Al100We4B1F 14
9 Fastener Socket, scrivet B100V&013F 14
10 Door Pocket Assembly, LH B100V0051J 1
11 " " " RH B10OOVOO52J 1
12 Retainer Strip, door pocket fixing B100OVO204F 2
13 Screw, No.& x 1", " " " ADB2ZWS022F 10
14 Spire Nut, No.&, " " " ADT5WE0132 10
15 Carpet, door, LH, grey B10OVO175F 1
" " LH, red B1OOVO171F 1
" " LH, vellow B10OVO173F 1
18 " " RH, grey B10OVO174F 1
" " RH, red B10OVO170F 1
" " RH, yellow B10OOVO172F 1
20 Insert Panel, trimmed, LH AlOOVO353J* 1 plaid cloth
21 " " " LH B1lOOVD353J%* 1 striped leather
" " " LH Cl00OV0353J* 1 perforated leather 51
" " " LH D100V03537* 1 perforated leather 52

Elan
Page 1 15.13A



FUNCTION QUANTITY
CODE CONTENTS: Door Trim Panels & Inserts
15.13A PART DESCRIPTION PART NUMBER | ALL REMARKS
* When ordering trimmed items complete a
separate Trim Order Form & supply:
1. Full V.I.N. e.g. SCC100ZTIMHD12345%
2. Colour & type of leather
3. Colour & type of cloth
4. Colour of stitching
5. Colour of piping
6. Samples &/or photographs
Insert Panel, trimmed, RH A100V0352J* 1 plaid cloth
" " " EH B100V0O352J* 1 striped leather

26 " " " RH Cl100V0352J* 1 perforated leather 51

27 " " " RH D100V0352J* 1 perforated leather S2

29 Fastener, insert panel to door panel A100V&012F 4

30 Escutcheon, door release, LH B10OVOQOSF 1

31 " " " RH B1OOVOQO&F 1

32 Screw, No.& x 1", escutcheon fixing R100OWS1T71F 2

33 Cup Washer, " " A100We453F 2

34 Screw, M5 x 30, trim panel to door shell inner A100WS179F 2

35 Rawlnut, M5, " " " " " i ROTSWe0T4F 2

36 Screw, M4 = 20, " B " " A100WS173F 4 y alternatives

" M4 x 25, " " " " Al100WS155F 4 )

37 Washer, flat, " " " " AOB2WA4109F 4

40 Panel, deoor cheater, LH D100OVOOS9F 1

41 " " " RH D100VODS8F 1

42 Seal, door cheater panel, LH A100BOBE9F 1

43 ! " " ! RH A100BOB20F 1

44 Double Sided Tape, cheater panel fixing CO75U6071V A/R

45 Watershield, mirror, LH A100B1133K 1

46 " " RH Al100B1134K 1

47 Beading, butyl, 30mm, watershield fixing A100Be207V A/R

50 Finisher, door waist seal, rear, LH A100B10B5K 1 )

51 " " " " " RH Al100B10B&K 1 yPrior VIN M 8161

52 Screw, finisher to door A100WS5171F 2 }

Elan
Page 2 15.13A






FUNCTION . Tunnel Thp Trim, Gear Lever & Handbrake Gaiters QUANTITY
CODE | CONTENTS: PRIOR | FROM
15.T5A PART DESCRIPTION PART NUMBER |''N * | VIN * REMARKS

1 Centre Console Assembly, tunnel top B10OOVOD3E&F 1

. " " " " A100VDBB1J 1
3 Bracket, console to tunnel A100BO228F 2

" centre console fixing, front Al100V0883F 2

" " " " rear Al100VO879F 1
6 Screw, M6 x 10, console to bracket AOT75W5088Z 4
T Washer, s/p, M6, - " o ADT5W40462 4

Bolt, M5 % 50, console to bracket AQOT9W2026F 3

Washer, flat, " " " AD75W40002 3
10 Stowage Tray, centre console Al100V0O041H 1
11 Screw, No.6 x 3/4", tray to console AOQ75W50282 2
12 Nut, captive, wen " A100WO131F 2
15 Armrest/tray l1id, centre console Al100VOOD13H 1
16 Hinge, armrest A100Ve001H 1
17 Screw, M4 x 16, hinge & armrest fixing ROB2W51092 5
18 Striker, armrest latching Al00Ve0D03H 1
19 Latch, armrest striker A100Ve002H 1
20 Mat, centre console oddments D100VO084K 1

" " " " front A100VOBTTK 1

" b " " rear A100VOBTBE 1

24 Tie Wrap, gearlever gaiter to gearlever A100We459F 1 1

25 Gaiter Assembly, gearlever D100V0O0D40J 1 1
26 " " handbrake B10OVO039J 1

" L " A100V0871J 1

Edge Clip, handbrake gaiter fixing A100B6OSSF 6 6

30 Clip, window 1ift switch ADB2UG298F 2 2

* VIN R 6001 (S2)

Elan
15.19;






Fl]lji‘.:!‘lmﬂﬂ CONTENTS : Hood Stowage Area Trim QUANTITY
15.21A PART DESCRIPTION PART NUMBER | ALL REMARKS
1 Liner Assembly, hood stowage area A100B1263K 1 inc. battery cover
2 Cover, battery A100BOS31F 1
3 Foam Seal, battery cover to liner A100B0O431V A/R
4 Drive Fastener, battery cover to liner AO79WE159F 4
5 Grommet, battery cover fixing holes ADB2UG196F 4
9 Grommet, hole blanking X054J60052 1
10 Liner, hood stowage area, LH side D100BOSSTK 1
11 " " " " RH side D100BOS96K 1
12 Screw, No.& x {", liner to body ADBOWS138F 10
13 Spire Nut, No.6, " " i AOTOWE024F 10
14 Fastex Scrivet, liner fixing A10D0BBOSTF 10
15 Edge Panel Fastener, liner front fixing A100B&0OSSF &
16 Foam Strip, liner anti-rattle (& x 30mm) A100B&0OG0OV A/R
17 " " L " " (6 x 20mm) A100B&0OBOY A/R
Tape, double sided, hood stowage liner BO75U6070V A/R

Elan
15.21n






FUNCTION QUANTITY
CODE CONTENTS : Rear Lamp Internal Covers
15.23A PART DESCRIPTION PART NUMBER | ALL REMARKS
Cover, rear lamp, LH A100UD266K 1 )
" " " RH A100UD26TK 1 )
Bracket, cover support, RH A100UO250F 1 )]
" " " LH inboard A100U0285H 1 } Early cars only
" " " LH cutboard A100UD287TF 1 )]
Turnbuckle Stud, cover securing ROT75We180F 4 }
Turnbuckle Cam, L " BO75We181F 4 )
1 Cover, rear lamp, LH B10O0OUOZ26TK 1 >
2 . " " RH B1O0OUD266K 1 » Later cars with no support brackets
3 Screw, rear lamp cover securing AR100WE4AT4F 2 >
4 Jacknut, " " " " AQT5W3031Z2 2 >

Elan
15.23A






Wmm CONTENTS : Interior & Boot Carpets ot b
_ : FRIOR FROM
15. 308 PART DESCRIPTION PART NUMBER | VIN * | VIN * REMARKS

1 Carpet, moulded, interior, LH, grey Al00VO155F 1 1
" " " LH, red B10OVOO91F 1 1
" " " LH, yellow A100VO157F 1 1
5 " " ", RH, grey A100VO154F 1 1
" " " RH, red B100OVO092F 1 1
i " " REH, yellow A100OVO156F 1 1
3 " rear bulkhead, grey Cl100VO0114F 1 1
" " n red Cl00VO0109F 1 1
" L " vellow B10OVO162F 1 1
4 Screw, M5 ®x 25, rear bulkhead carpet securing AOB2WS115F 2 2
5 Washer, flat, " " " " AOT5W40632 2 2
6 Rawlnut, MS, " " " " RO7SWEQT4F 2 2
10 Map Pocket Assembly, grey Al100V0317J 1 1
1L " \ rgd Hlﬂﬂ?ﬂElEJ 1 1
" " " yellow AR100V0O31ed 1 1
11 Carpet Infill, tunnel top, grey A100VO183F L 1
1 1] (1] n I'E'd .P-ll DﬂvﬂlElF 1 1
" " L] U] fE“llﬂ'ﬂ A100VO182F 1 1
12 " rear diaphrﬂgm, LHr grey B10OVO110F 1 1
" " " LH, red B10OVO105F 1 1
" " " LH, vellow Al00VOD159F 1 1
13 n " " RH, grey B10OVO111F 1 1
" " " RH, red B10OVO106F 1 1
" " " RH, vellow A100VO158F 1 1
15 Access Plug, inertia switch Al00Ve065F 1 1
16 Carpet, 'B' post, LH, grey C100VO113F L
" " " LH, red Cl00vVO107F 1
" " " LH, yellow B10OVO161lF 1
" " " LH, grey A100VQO306F 1
" "oow IH. ved A100VO310F 1 * VIN M 6800
" L] " LH . yellcmr Al00VD308F 1
17 : "% BH. grey C100V0112F 1
" "om BH. red C100V0108F 1
" " m RH, yvellow B100VO160F 1
" i i RH, grey A100VO305F 1
] i " RH, red A100VD309F 1
; " v RH. yellow A100V0307F 1 Elan

Page 1 15.30A



FUNCTION . QUANTITY
CODE CONTENTS - Interiocr & Boot Carpets

PRIOR FROM

15.30R PART DESCRIPTION PART NUMBER | VIN * | VIN * REMARKS

18 Carpet, hood stowage compartment floor A100VO231F 1 1
19 " " " " bulkhead AR100VO234F 1 1
20 " boot bulkhead AlOOVOO9&F 1 1
21 " boot crossmember A100VO1B6F 1 1
22 Cover, rear damper A100V0152K 2 2

25 Carpet, boot floor E100V00948 1 1 Inc. support board, spare wheel cover
Support Board, spare wheel cover A100V0246J 1 1
" " tool recess A100V0251J 1 1
26 Carpet, rear transom A100VOOS9TF 1 1
27 " " wheelarch, LH A100VO185F 1 1
28 " " " RH A100VO184F 1 1
29 " boot lid A100VO248F 1 1

* VIN M 6800

For door trim carpets, see 15.13A

Elan
Page 2 15.30A







FUNCTION ANTITY
CODE CONTENTS - Passenger Compartment Sound Insulation ou

T 018 PART DESCRIPTION PART NUMBER | ALL REMARKS
1 Insulation, moulded, front bulkhead, RHD C100VOO018F 1
" " " " LHD C1l00VO017F 1
3 Flastic Fastener, sound insulation to bulkhead A100Ve012F 3
4 Fastener Socket, " " i " B100OVeO13F 3
] Insulation, moulded, tunnel B10OVOO19F 1
6 - floor pan, RH C100V0O020F 1
7 " " " LH Cl00VOOD21F 1
8 . floor pan filler pad, inboard A100VO0126F 2 265mm x 117mm
9 " " " " " outhoard AR100VO127F 2 265mm x 83mm
10 " sill inner, RH A100VOD22F 1
11 " " " LH A100VO023F 1

Elan
16.01A







FUNCTION

CONTENTS : Body Underside Sound Insulation & Seals QUANTITY
18. 02 PART DESCRIPTION PART NUMBER | 1V REMARKS
1 Insulation, bonnet front section E100VO252F 1
2 " " rear " E100V0253F 1
3 Seal, handbrake aperture AR100BO227F 1 {use 2 on 52 cars)
4 " rear suspension turret, LH Al00BOGETF 1
B = " " EH A100BOE&BF 1

Elan
16.02A






FUNCTION |- QUANTITY
CODE CONTENTS: !larnesses & Leads
17.01A PART DESCRIPTION PART NUMBER | RHD LHD REMARKS
1 Harness, front, RH E100MO063F 1 1
2 " " LH E100MO0G2F 1 1
3 Tie Wrap, front harness connections AQTSWe0382 2
4 Saddle Clip, " "o " B100We425F 2
6 Tie Wrap, releasable, LH front harness A100W&e399F 1
10 Harness, headlamps (Lucas) A100MO258F 1 1 eurocpe except France
" " " Cl100MO218F 1 USA
" " (Cibie) B10OMOZ217F 1 France
" headlamp adaptor, RH A100MOZ2&0F 1 1 )
" " " LH A100MO261F 1 1 )} Japan
Tie Wrap, 400 % 4mm, adaptor harness/front har. ADT9WG224F 2 2 )
16 '"P' Clip, adaptor harness to top shell ROTSWe22TF 2 2 )
17 Connector Clip, headlamp harness fixing A100M&073F 4 4
'P' Clip, " " " AOTSWe22TF 4 4
19 '"P' Clip, closed, " " " ROT75We000Z 9 9
Screw, M4 = 12, " " " ROTSW5132F (} &
Washer, fibre, " " " AQTSW4058F 3 3
Nut, Nyloc, M4, " " " AOTSW3049F & &
Tie Wrap, " " " RDT75We038Z 4 4
24 'P' Clip, headlamp cable to pod frame AOT75We0042 4 4 > with frame & flap type mechanism
25 Screw, No.6 x i" " moom U RO75W5012F 4 4 >
26 'P' Clip, open, 9.5mm, sidelamp wiring fix A100WE344F 5 5
31 Clip, side repeater harness connector mounting A100BOBS5SF 2 2 ) with side repeater lamps
32 Pop Rivet, clip fixing A100WE39TF 2 P )
33 Harness, cooling fans C100MOQ2EF 1 1 No S.I1I.R.
" " " Cl100MO233F 1 S.1.R.
36 Tie Wrap, rad. fan harness/chassis centre strut AQTSWe03BZ 1 1
40 Harness, instrument pack A100MO282K 1
" " " B10OMOO11F 1
" " " A100MO321K 1 with catalyst overheat warning
42 '"P' Clip, instrument pack harness AOT5WE0012 1
43 'P' Clip, open, lémm, " " " AlOOWE345F 1 1
Pop Rivet, 'P' clip fixing AOTSWE087TZ 1
Tie Wrap, instrument pack harness/speedo cable ADTSWED38Z 1
51 Edge Clip, " " " " " Al00We463F 1

Elan
Page 1 17.01A



FUNCTION QUANTITY
CODE CONTENTS: Harnesses & Leads
17.01A PART DESCRIPTION PART NUMBER | RHD LHD REMARKS
'"P' Clip, open, 9.5mm, minor gauge wiring Al100WGe344F 1
"P'Clip, minor gage wiring AQTSWe22TF 2 6
Washer, M4, spring, 'P' clip fixing AQT75W4088F 3 3
Hut, M4, " " " AQTSW3019F 3 3
56 Harness, door, RH C100MO008F 1 1
57 " door, LH C100MO0QQSF 1 1
58 Grommet/Sleeve, door harness through body A100MOO44H 2 2
59 Connector Clip, deor switch plug A100ME0OT3F 2 2
'P' Clip, C.D.L. harness to door inner panel RO75We227F 4 4
64 Clip, door harness securing A100MB095H 2 2
65 Edge Clip, door harness to door beam A100We408F 2 2
Harness, wiper motor conversion Al100MO356F 1 tallows fitment of latest wiper motor
" " " " A100MO340F 1 }to earlier cars.
70 Harness, main C100MO112F 1 JPrior VIN *
" " B10OMO183F 1 )
" " D100OMO112F 1 »From VIN *
" - R100MO345K 1 >
" " A100MO346K 1 Australia
" " A100MO343K 1 Japan
15 Conduit, main harness D100MOOBBK 1
LE} L1 ] e hlnanOE‘gK 1
17 Setscrew, Mt x 16, conduit fixing AOTEW1028Z 2 2 * VIN R 6001 (S2)
78 Washer, flat, " " ADT75W40047Z 2 2
79 Cap, protective, " " Al100We428F 2 2
80 Sleeve, harness protection A100Me0B3F 1 N.A.
Screw, s/t, M5 x 20, " n AO75WS0BAF 1 1
Screw, M5 ® 20, conduit to dash panel AOTSW5084F 2 2
Washer, Me x 15, " " " " AD75W40152 2 2
Rawlnut, M5, " " - " AOTSWeDTAF 2 2
Screw, M5 x 20, " "  demist duct AOTSWS084F 1 1
Washer, M& x 15, " " . " ADTSW40152 1 1
Rawlnut, M5, " i " " ROTEWE0TAF 1 1
87 Swivel Clip, conduit to demist duct AOB2We325F 1 1
88 Tie Wrap, " " " " MOB2WEZBEF 1 1
Elan
Page 2 17.01A




FUNCTION QUANTITY
CODE CONTENTS: Harnesses & Leads
17.01A PART DESCRIPTION PART NUMBER | RHD LHD REMARKS
90 Harness Channel, tunnel top B100OUOOTOK 2 2
91 Edge Clip, harness channel fixing A100We386F 6 6
Tie Wrap, main harness to tunnel A100We462F 1
93 Connector Clip, main harness A100We0T73F 8 8
94 Tie Rod Clamp, main harness to blower brace ROB2WE293F 1 1
Screw, M5 x 16, " " " " " ROB2WS107F 1 1
Tie Wrap, " " " " " ADB2W&2BEF 1 1
97 'P' Clip, open, main harness to h'brake brkt. ROT75WE229F 2
9B Pop Rivet, 'P' clip fixing ROTSWe0BTZ 2
Harness, steering column A100MO309F 1 >
Harness, Supplementary Inflatable Restraint (SIR)| D10OOMOOQ77F 1 >
'P' Clip, open, SIR harness fixing ROT5We22BF 14 >
'P' Clip, open, 9.5mm, SIR harness to pedal box AR100WE344F 1 >
Pop Rivet, 'P' Clip fixing AO75WE091F 1 b
Tie Wrap, special, SIR harness fixing R100We383F 1 > 8.1.R.
Washer, flat, " " " ADT5W4001Z 1 >
Nut, Nyloc, M4, " " " ADT5W3049F 1 >
Tie Wrap, releasable, SIR harness/main harness B100OWE399F 3 >
Tie Wrap, SIR harness to tunnel channel BO75We0452 3 »
110 Harness, alarm A100MO265F 1 1 Prior VIN * with dealer fitted Gemini alarm
110 Harness, alarm A100MO339F 1 )
i " A100MD338F 1 )
" " B100MO265F 1 } From VIN * with Gemini Agquila 51&0T alarm
113 " radio alarm link ADB2M4989K 1 1 ) (factory fitted)
Screw, M5 x 10, radio alarm link harness fix AQB2ZWS097F 1 )
Washer, M5, spring, " " " " " AQTS5WA0452Z 1 )
Harness, alarm bridging link R100MD352K 1 1 > No alarm * VIN R 6001 (S52)
" siren bridging link Al00OMOD353K 1 1 >
120 " In Car Entertainment (I.C.E.) B100OMO214K 1 Rustralia & Japan
" " " " C100MO316K 1
124 Plastic Clip, I.C.E. harness fixing AROT5We0212 1
Screw, s/t, No.e x 3", " " ROTSWS010Z 1
'P' Clip, open, l6mm, " " R100We345F 1
Pop Rivet, 'P' clip fixing AOT5We0BT2 1
128 Edge Clip, I.C.E. harness securing ROT9WE185F 1
Elan
Page 3 17.01A




FURCTION QUANTITY
CODE CONTENTS: Harnesses & Leads
17.01A PART DESCRIPTION PART NUMBER | RHD LHD REMARKS
'P' Clip, open, 9.5mm, I.C.E. harness/rear fix Al00WE344F 1 1
Pop Rivet, '"P' clip fixing AOTSWEDBTZ 1 1
'"P' Clip, heater control wiring AOTSWE22TF 1
Screw, No.6 % 4", '"P' «clip fixing AOTSWS012F 1
Spire Nut, No.6, " " " AOT5We0132 1
137 Tie Wrap Cradle, heater unit wiring AOBEWG2TEF 1 1
138 Diffuser Globe, heater panel lamp A100M608B6H 1 1
140 Harness, Engine Control Module (E.C.M.) D100OMOOODGEF 1 N.A.
141 " " " " A100MO355K 1
" " " " A100MO354K 1
" " " " DI10OMOZ213F 1 1 alternative to A100M0354/0355
'P' Clip, open, lemm, E.C.M. harness fixing A100OWGE345F 2
'B' Clip, heavy duty, " " " AQTSWe0022Z 2 3 Heater
'"P' Clip, open " " " AO75We229F 1
Screw, s/t, No.& x 4", 'P' clip fixing ROTSWS014Z 3
148 Tie Wrap, E.C.M. harness connector AOTSWE03BZ 1
Cable Clip, E.C.M. harness to evaporator unit A100WE43TF 1 )
Washer, MS = 10, " o " " AOT5WA011Z2 1 Y R.C.1,
154 Tie Wrap, releasable, " " " " A100WG399F 1 )
155 Harness, catalyst sensor A100MO216F 1 1 >
Tie Wrap, catalyst sensor harness ROT5WeD3BZ 5 5 >
" " " " to rad. fan. harness A100WE431F G- 6 p
'P' Clip, open, 9.5mm, catalyst sensor harness Al00WE344F 1 1 » Catalyst
Pop Rivet, '"P' clip fixing AlOOWe3BTF 1 1 >
160 Connector Clip, catalyst sensor harness Al100Me073F 1 1 >
Harness, ignition coil cable assembly B10OMOO&TF 1 ) H.A.
" injectors B100OMOO38H 1 )
167 " " B10OMOOD3TH 1 1 Turbo
168 Support Bracket, injector harness A100EQQSEBF 1 1
169 'P' Clip, metal, " " support A910EGT43F 1 1
170 Setscrew, M6 x 12, " " " ADTEW10287Z 1 1
171 Nut, Hyloc, Me, " " " ADTEW3009E 1 1
172 Connector Clip, " " A100ME0T4AF 2 2

Page 4

Elan
17.01A



FUNCTION QUANTITY
CODE CONTENTS: [arnesses & Leads
17.01R PART DESCRIPTION PART NUMBER | RHD LHD REMARKS
175 Harness, Rear C100MO004F 1 1 Prior VIN *
" " D100OMOO04F 1 1 From VIN * * VIN R 6001 (S2)
Harness, Central High Mounted Stop Lamp (CHMSL) B10OOMO237F 1 1 )} if fitted
Tie Wrap, CHMSL wiring AO75We0382 1 1 }
180 Edging Strip, rubber, harness protection ROB5U6080V L/R A/R
" " i " " RX75Le020V L/R A/R
Rubber Strip, " i nO36EE221V A/R A/R
181 Seal, Neoprene, harness protection BO75U6054V L/R A/R
" Foam, " n AOB2UBDETF A/R A/R
182 Foam Sleeve, " connections A100MO175F A/R A/R
" 1" " n A1OOMD1T76F n‘fl'R nij
" " " - A1OOMO177F A/R AR
" " " " A100MO178BF L/R A/R
" " " " Al100MO179F L/R B/R
187 " " " " A100MO180OF n/R A/R 300mm long
" " " " AR100MOD1B1F L/R A/R 220mm long
n n i " A100MO182K L/R A/R 150mm long
190 Convolute Tubing, " protection Al00OMB223F L/R A/R
" " " L A100VE028V A/R A/R
192 '"P' Clip, open, harness/wiring secure ADTSWE228F A/R A/R
193 " " " " " " AQDT75We230F L/R A/R
Harness, seat belt logic module A100MO358K 1 1 Japan

Elan
Page 5 17.01A



See 17014

See 17014




HIFI“ECH CONTENTS - Relays, Modules, Horns & Inertia Switch QUANTITY
17.034 PART DESCRIPTION PART NUMBER | RHD LHD REMARKS
1 Relay, changeover, 40A, window 1lift AR100OM&0&OF#H 4 4
2 Delay Module, headlamp pods B10OOMO110F 1 1 Red
3 Delay Module, windscreen wipers AOBZMB4ASTF 1 1 Black
4 Module, panel lights rheostat A100M&0S9F 1 1 Green
5 Delay Module, windscreen washer fluid level w/l CO89ME330F 1 Early cars (mounted in boot)
6 " " " " " " " DOB9IME3IZOF 1 1 Later cars
7 Relay, heated mirror timer A100Me0B0F 1 1
B Delay Module, interior lamp AOB2MG6220F 1 1 Prior VIN *
Module, lights on warning buzzer ADB2ZMe586F 1 1 From VIN * * VIN R 6001 (S52)

9 Flasher Unit, direction indicators AQB3ME303F 1 1 Yellow

" " side marker lamps CO082M6219F 1 UShA
10 Screw, No.6& x 1", relay housing to mtg. brkt. ROB2WS022F & 8
11 Captive MNut, " " wen i A100MO131F 6 6

i T A100WE3B8F 2
12 Bracket, relay housing mounting Cl100MO142F 1

" " " " Cl100MO141F 1 No S.1I.R.

" . i B10OMO227F 1 S.I1I.R.
15 Setscrew, MB x 16,, bracket to brace ROT75W10362 1 1
16 Washer, spring, M8, " " " AOTSWAD36Z 2 2
17 Nut, M8, " " " ROTSW30212 1 1
20 Module, CDL control Cl00MOOBSF 1 1
21 Screw, M4 = 10, CDL control module fixing ROTSWSOT9F 2 2
22 Washer, M4 x 9, " " " " AQB2W4099F 2 2
23 Protective Cover, module fixings A100We424F 2 2
25 Relay, changeover, 40A, air conditioning A100OME0DESF# 1 1 if fitted
26 " " " cooling fans Al100ME0OGIF# 1 1
27 " " " blower fan fast AlOOMEOE9F # 1 1
28 " " " main beam A100OME0DESF# 1 1
29 " " " dip beam A100ME069IF# 1 1
30 n " " electric coolant pump A100ME0E9F# 1 1
31 " " i ignition A100OME0E9F# 1 1
32 " " " start A100OME0GRIF# 1 1 # CO7T9ME141F may be used as an
34 Housing, relays ROB2MEE10F 1 1 alternative to Al1OOME&0OESF
35 Screw, Mé x 50, relay housing to brace A100WS145F 2 2

Elan
Page 1 17.03A




FURCTION QUANTITY
CODE CONMTENTS: Relays, Modules, Horns & Inertia Switch
17.03A PART DESCRIPTION PART NUMBER | RHD LHD REMARKES

40 Mini Relay, changeover, 40A, rear fog lamps Al00Me015F 1

Relay, " " " " ! A100MEDESF# 1
41 Mini " " " ECM A100MEO15SF 1

Relay, " ) " " A100OMe0E9F# 1
42 Mini " " "  blower fan slow A100MEe015SF 1 ) with A/C

Relay, " " " " " A10D0OMeOG9F# 1 )
43 Mini " " ! horns A100ME015F 1

Relay, " " " A100ME0E9SF# 1
45 Mini Relay, " " fuel pump A100MEO015F 1 1
16 " " " " radioc feed Al0OOMeO15F 1 USA
50 Bracket, relay mounting (hood stowage area) 1 > Prior VIN *
51 " " i (LH speaker comp.) A100MO230F 1 » * VIN R 6001 (S2)

" " " " " B10OMO230F 1 1 From VIN *
55 Module, headlamp pod lift A100Me027F 1 1
56 Screw, M5 x 20, module fixing ADTSWS084F 2 2
57 Washer, flat, M5 x 10, module fixing AOT5WA011Z 2 2
58 Rawlnut, M5, module fixing RO75We074F 2 2
60 Relay, changeover, 4 x main beam headlamps A100M&104F 2 2 1
61 Washer, flat, M5 x 10, relay fixing RO75W40112 2 2 )} Japan
62 Washer, s/p, M5, " " ROT75W40452 2 2 }
63 Hut, M5, " " ROB2W3084F 2 2 }
65 Horn, electric, high note (inc. nut & washer) A100ME030F 1 1
66 " " low note " wen " A100ME031F 1 1
67 Bracket, horn mounting (RHF quarter) B100OBO948F 1 1 Mo S.1I.R.
" " " " " A100B115SF 1 S.I.R.
68 Setscrew, M6 x 20, horn bracket fixing AOT75W1030Z 2 2
69 Washer, flat, M6 x 15, " " AO7T5WA0152 4 4
70 Washer, rubber, " " AD36L6019Z 2 2
71 Rawlnut, Me, " " AOT75We140F 2 2
715 Module, logic BOB2MABGEF 1 > 85.1I.R.
16 Screw, No.6 x 1", logic module fixing AROT5WS0142 2 >
# CO/9M&141F may be used as an
alternative to A100M&0GSF
Elan
Page 2 17.03A




FUNCTION : : QUANTITY
CODE CONTENTS: Felays, Modules, Horns & Inertia Switch
L1L03R PART DESCRIPTION PART NUMBER | RHD LHD REMARKS
80 Inertia Switch BOT9M6133F 1 1 ) Prior VIN *. RHD in
81 screw, Mo x 40, inertia switch to bracket AlOOWS154F 2 2 ) battery compartment,
a2 Washer, s/p, M5, " m om " AQT5WA0452Z 2 2 ) LHD in LH speaker box.
83 Bracket, inertia switch mounting A100MO257F 1 See 5/B 1990/15 )
84 Inertia Switch AOB2ZMG6598F 1 1 3}
Washer, inertia switch to mounting bracket ROB2W4099F 2 2 } From VIN *. In LH speaker box
Hut, Nyloc, M4, " " " " AOB2W3049F 2 2 }
Logic Module, seat belt warning COB2M4866F 1 1 >Japan
Tie Wrap, module to cross-brace AOTSWE038Z 2 2 >
Injector Dropping Resistor Al100E6O44F 1 )
Setscrew, M6 x 16, resistor fixing AQTSW10282 2 ) N.A.
Washer, s/p, M6 " " AO75W40462 2 )

* VIN R 6001 (s52)

Elan

Page 3 17.03A



See 37-05A




FUNCTION , : : _ QUANTITY
CODE CONTENTS: Priver Operated Switches & Cigar Lighter —
N
17.058 PART DESCRIPTION PART NUMBER |S-I.R. |S.T. REMARKS
1 Switch, air conditioning B100OM&OO5F 1 1 If fitted
" blank (single) A100OMe00&F 1 1 Heater only cars
2 " hazard warning lamps B100OM&016F 1 1
3 " rear fog lamps: B10OOM&004F 1 1 Not USA
4 " blank (double) A100MeQQTF 1 1
5 Column Switch, turn/dip/flash A100Me048F 1
" " " " " ADB2ZME455F 1
& " " windscreen wipe/wash A100ME049F 1
n T if L1 m A{]EE HEq 54F 1
7 Switch, rotary, master lighting B100OM&019F 1 1
a8 " mirror control A100McO40F 1 1
9 & window lift Al100MeOO7F 2 2
10 Rheostat control, panel lamps illumination Al100MOQ9T7F 1 1
11 Knob, rheostat A100MOO094F 1 1
12 Cigar Lighter Assembly B10OMeO41F 1 1
Bezel, cigar lighter, illuminated B1OOME0S2F 1 1

Elan
17.05A



RHD A/C

LHO



FUNCTION QUANTITY
CODE CONTENTS: Engine Management ECM & Sensors
17.06A PART DESCRIPTION PART NUMBER | RHD LHD REMARKS
1 Electronic Control Module, (ECM), engine man. A100EG228F 1 N.A.
3 " " " " " & A100E&279F 1 1 Turbo non-catalyst
" " " " . o AR100EES33F 1 1 Turbo catalyst (except California)
" " " " " " A100DEBS32F 1 " " (California)
5 Clip Stud Fastener, ECM fixing A100Me046F 4 4
& Nut, " " BR100Me047F 2 2
7 Location Rubber, stud fastener to bracket A100M6068BF 2 2 R/B A0OB2LE159Z
1] 1" 1 1] " n ADBELE]_EBE 2 2
10 Bracket Assembly, ECM mounting A100BOBO2ZF 1 }
11 Washer, flat, Mé x 12, bracket top fixing R0OT5W40132 2 )
12 Mut, nyloc, Me, " " " ROT5W30092 2 }
15 Potentiometer, CO adjustment AR100E6224F 1 N.A. }
" . g AR100E6151F 1 Turbo non-catalyst)
Seal, anti-tamper, potentiometer AR100E&152F 1 }
17 Screw, M5 x 10, potentiometer to bracket ROB2WSO09TF 1 } heater only cars
18 Washer, M5 x 10, " " " AOTE5W4011Z 1 }
19 Tie Wrap, harness securing AOT9WE224F 1 )
P Parking Socket, Assy. Line Diagnostic Link (ALDL)|Al1Q00M&07OF 1 }
21 Pop Rivet, ALDL socket to mounting bracket ROT5We099% 2 )
22 Washer, pop rivet ROT5WA000Z 2 )
23 Bracket, ALDL socket mounting A100MO128F 1 )
24 Washer, flat, Mé x 12, bracket fixing AOT5W40132 1 )
25 Nut, Nylec, Mb, " " AQTSW30092 1 )
30 Bracket Assembly, ECM mounting A100BO78B1F 1 >
31 Setscrew, Mé % 20, bracket fixing AODT75W10302 1 >
32 Washer, flat, M& = 12, " " BROT7T5W40132 2 >
33 Hut, NHyloc, MG, " " BROTSW3009Z 1 >
34 Screw, No.8 = 4", " " AOTSWS50342 2 >
35 Potentiometer, CO adjustment A100EG224F 1 N.A. >
" " " A100EG151F 1 Turbe non-catalyst >
Seal, anti-tamper, potentiometer R100EG1S52F 1 > A/C cars
38 Screw, No.B x 4", potentiometer fixing AOT75W50347 1 >
39 Washer, flat, - " ROTSW4001Z 1 >
40 Parkirg Socket, ALDL Al100M&070F 1 >
41 Screw, M5 x 16, ALDL socket fixing ADB2ZWS107F 2 >
42 Washer, flat, M5 x 10, " " AOTSW40112 4 >
43 Mut, Nylec, M5, " " ADTSW3008Z 2 > Elan

Page 1 17.06A



Fu:g;:pu CONTENTS : Engine Management ECM & Sensors QUANTITY

L7.06A PART DESCRIPTION PART NUMBER | RiD | LHD REMARKS
45 Bracket, ECM mounting A100BOB12F 1
46 Stud Plate, mounting bracket securing A100UD38BF 1
47 Washer, flat, " " " AQTSW4000Z 4
48 Nut, Nyloc, M4," v 1 " AOTS5W3049F 4
50 Potentiometer, CO adjustment A100EB151F 1 Turbo non-catalyst

Seal, anti-tamper, potenticmeter A100E6152F 1

52 Setscrew, Me x 16, " fixing AQ75W10282 1
53 Washer, flat, M6 = 15, " AO75W4015Z 1
55 Parking Socket, ALDL A100M&070F 1
56 Pop Rivet, ALDL socket to mounting bracket RO7TSWe099Z 2
57 Washer, pop rivet ROT5W4000Z 2
58 Bracket, connector mounting A100MO127F 1
&0 Sensor, Vehicle Speed (VSS) Al100NG0058 1 1 mounted behind speedometer
&1 " Manifold Absclute Pressure (MAP) A100E&QS54F 1 1 mounted under scuttle moulding
62 " Coclant Temperature (CTS) A100EG357S 1 1 mounted in thermostat housing
63 Exhaust Gas Recirculation (EGR) valve A100EG4728 1 1 mounted on engine
64 Throttle Position Sensor (TPS) Al100E64325 1 1 mounted on throttle body
65 Sensor, Manifold Air Temperature (MAT) Al100E6283F 1 1 mounted on inlet plenum
&6 " Enock A100E&3195 1 1 Turbo only, mounted on block
&7 Idle Air Control (IAC) wvalve A100EG5055 1 1 mounted on inlet manifold

Elan
Page 2 17.06A






22




FUNCTION QUANTITY
CODE CONTENTS: Instruments, Senders & Clock
17.07A PART DESCRIPTION PART NUMBER | TURBO N.A. REMARKS
1 Instrument Cluster Assembly Cl00MOOZ20F 1 1 R/BE C100MDOZ21F
L " n C100MOQ21F 1 1 MPH/dual fuel/(0) brake warning
" " - C100MO022F 1 Km/h/dual fuel/(0) brake warning
" " - C100MO023F 1 Km/h/unleaded fuel/(0) brake warning
" " " Cl00MO024F 1 MPH/unleaded fuel/ 'BRAKE' brake warning
" " " A100MO320F 1 Km/h/unleaded fuel/ '"BRAKE' brake warning
1 Speedometer, MPH Al100N0OD12S 1 1
Speedometer, Km/h Al100N00058 1
9 Vehicle Speed Sensor (VSS) module A100ONE00SS 1 1
10 Spring Clip, speedocable retaining A100Ne008S 1 1
12 Tachometer A100NO0O13S 1 1
Fuel/Temperature Gauge, dual fuel A100N0006S 1 1 Hon-catalyst
14 " " " unleaded fuel A100NOOO7S 1 Catalyst
15 Sender, coolant temperature gauge A100MOO42F 1 1
16 Mask Assembly, gauge mounting A100NE0003 1 1 No S§.I.R. ) inc. perspex cover
" " " " A100ON&0O09S 1 S.1.R. )
Bulb & Holder, battery charge tell-tale lamp A100N&010S 1 1 Brown 3W
" " " , gauge illumination A100N&013S 4 4 Green 2W
moom o m tell-tale lamps A100N6012S A/R A/R Black 1.2W
21 Warning Lamp Assembly A100MOO39F 1 1
22 Screw, M3 x 10, warning lamp assembly fixing ROTSWS0OBOF 3 3
23 Low Fuel Warning Lamp Circuit Board A100N&001S 1 1 (above fuel & temperature gauges)
Flexible Printed Circuit, small A100N&002S 1 1
" " " , main A100NG0035 1 1
26 Clip, main printed circuit/speed sensor module A100NE004S 1 1
27 Voltage Regulator, fuel gauge A100N&00TS 1 1
28 Heat Sink, voltage requlator A100N6006S 1 1
30 Bracket, cluster top fixing A100VO203F 1 1
31 Screw, M4 x 20, cluster to bracket ROB2W1089F 1 1
32 Washer, M4 x 9, " " " ADB2W4099F 1 1
33 Screw, M4 x 10, bracket to dash AOT7SWSQ79F 1 1
34 Washer, M4 x 9, " " " AODB2WA4A099F 1 1
35 Screw, M5 x 20, cluster lower fixing AOTESWS0BAF 2 2
36 Circlip, M5, " " " Al00We372F 2 2

Elan
Page 1 17.07A



FURCTION - QUANTITY
CODE CONTENTS: Instruments, Senders & Clock

17.07A PART DESCRIPTION PART NUMBER | TUREO M.A. REMARES
40 Gauge, voltmeter A100MOO16F 1 1
41 " oil pressure A100MOD17F 1 1
42 Transducer, oil pressure gauge A100NO002F 1 1
43 Gauge, turbo boost pressure A100NOD1BF 1
A4 Transducer, boost gange AROB2ZME3IGSF 1

Vacuum Hose, transducer to plenum take-off AR100LO10BK 1

45 Bracket, boost gauge transducer mounting A100EQO12F 1
46 Screw, M5 x 10, bracket fixing ROB2WSO09TF 2
47 Washer, flat, M5 x 10, bracket fixing AO75W40112 2
48 Rawlnut, M5, " . AOTEWE0TAF 2
49 Clock, digital A100MO0GBF 1
50 " analogue A100MO036F 1

Elan
Page 2 17.07A






FUNCTION QUANTITY
CODE | CONTENTS: SPeedo Cable
17.09A PART DESCRIPTION PART NUMBER | #bLL REMARKS
1 Cable, speedometer AR100NOOO1F 1 inc. grommet
2 Foam Tube, speedo cable protection A100MO180F 1
3 Tie Wrap, foam tube to speedo cable BOTSWE0452 4

Elan
17.09A






mn;ﬂ“ CONTENTS - Lamps (except headlamps) H.;.; =
17.11R8 PART DESCRIPTION PART NUMBER | USR Usa REMARKS
1 Lamp, front side/turn C100MOO013F 2 2
Screw, M4 x 20, lamp to bumper Al1OOWS156F 4 4
Lens, front side/turn lamp Al100ME154S 2 2
4 Screw, M4 u 25, lens to lamp AlOOWS155F 4 4
5 Lamp, side repeater B100MOOB3F 2
6 " " marker, amber AOB2ZME359F 2
7 " " " red AQBZME360F 2
8 Bulb, side marker lamps AOB2ME342F 4 5W 9.5mm wedge base
Washer, rubber, side marker lamp to bumper A036L6019Z 8
10 Washer, Me x 18, " " " " " BOB2W4018F 8
11 Nut, Nyloc, M5, " " " " " AQOTSW300BZ B
12 Grommet, rear side marker lamp XO3I6ME62892 2
15 Lamp, rear (with fog lamps), RH Al100Me0S6F 1
" " (no fog lamps) " Al100Me058F 1
17 " " (with fog lamps), LH A100MG0OSSF 1
" " (no fog lamps) " A100MBOSTF 1
Washer, flat, M&é x 15, rear lamp fixing AOTSW4A0147 8 B
" 3/1e" x 4", " " " AQTSW40002 8 8
21 L 3/16" x &, " " " AO75W4A0092 2] 8
22 Hut, Nyloc, M5, : " " ADTSW30082Z 8 8
25 Reflector, bumper mounted, self adhesive, red A100MOZ299J 2 Germany
30 Lamp, rear licence plate A100MO049F 2 Prior VIN M 8264
" " " " B1OOMOO4SF 2 From VIN M ﬁiﬁi
i " " a A100MO235F 2 2 UsSA/Japan/Rustralia
Washer, flat, M5 x 10, licence plate lamp fix AOTSWAD11Z 4 4
Hut, Nyloc, M5, " " " " ROTSW3008Z 4 4
35 Plate, licence plate lamp mounting, RH A100MO262F 1 )
" " " " " LH A10OMO263F 1 )
37 Spacer, mounting plate R100MO26TE 2 )
38 Seal, " " Al0OOMOZ264F 2 ) Japan
39 Plinth, licence plate lamp Al100MOZ266K 2 )
40 Screw, Ne.6 x 4", plinth to plate ROTEWS0142 4 )
41 Spire Nut, Ho.6, " " " R100We447F 4 )
Elan
J Page 1 17.11A




FUNCTION QUANTITY
CODE CONTENTS: Lamps (except headlamps) —
17.11A PART DESCRIPTION PART NUMBER | USA Ush REMARKS
45 Central High Mounted Stop Lamp (CHMSL) Assembly [A100M0240J 1 with support leg (Stage 1 Body)
" " " " " " " A100MO241J 1 R/B B100OMD241J > no support leg
" n " " " " " B100M0241J 1 > (Stage 2 Body)
Lamp, CHMSL A100M&029F 1 1
Enclosure, CHMSL A100MO185K 1
" " B10OMO242K 1
Tape, double-sided, lamp to enclosure AOB9B&191V L/R A/R { 44mm)
51 Foam, CHMSL to spoiler A100Ve092K A/R A/R ( 115mm)
52 Gasket, ™ " 0 B100MO193F 1 1 R/B R0O85U6080V
54 Spacer, " " " AR100ME102F 2 2
55 Screw, M5 x 40, CHMSL to spoiler Al0DOW7102F 2 2
" M5 % 16, " " " A10OW7101F 2 2
57 Washer, flat, M5 x 10,. CHMSL to spoiler RO75W40112 4 4
58 Gasket, foam, enclosure to boot lid, Smm Al100VO270F 1
" " " " " " Smm A100VO272F 1
&0 Lamp, boot AOB9MEO3ZF 1 1
61 Bulb, festoon, SW ROB3IME292F 1 1
62 Micro-switch, boot lamp AQOB9MEO31F 1 1

Interior courtesy lamp incorporated into
interior rear view mirror. See 15.05A

Elan
Page 2 17.11A






FUNCTION QUANTITY
CODE | CONTENTS: Headlamps
17.13A PART DESCRIPTION PART NUMBER | RHD LHD REMARES
1 Headlamp, outboard, main/dip beam A100ME032F 2 »Europe except France
1] " 1} ] L1] ﬂlﬂDHEDEBF 2 }
" " mwem " Al100M&091F 2 France (yellow)
T L1 .on LE] L1] AlDDHEGQEF 2 ‘UEA
" " " " " A100M&098F 2 2 } Japan
2 " inboard, main beam A100M&099F 2 2 )
" " " " A100M&O90F 2 2 Eurcope except France
" " " " A100MGO92F 2 France (yellow)
" n " " A10OMG094F 2 Uush
3 Mounting Ring Assembly, headlamp, outer B10OMO106F 2 2
" " " " inner B10OMO107F 2 2
4 Screw, M4 x 15, mounting ring fixing Al0O0BlOB7F 12 12
5 Pod Frame Assembly, headlamp mounting, LH E100BOST73F 1 1 >
" " " " " E100BOS74F 1 1 » early cars with "frame & flap' pods
7 Screw, No.8 x 45, pod frame to mounting rings A100WS158F 12 12 > ('opera glass') see 10.07A
10 Mounting Plate Assembly, headlamp, inboard, LH A100MO247F 1 1 )
" " " " " RH A100MO248F 1 1 )
11 " " " " outboard, LH |Al100MO249F 1 1 ) 'pod' type headlamp pods
" " " " " RH AlOOMD250F 1 1 ) see 10.07B
12 Screw, M4 x 20, mounting plate to pod A100WS173F 12 12 )
13 Screw, No.B x 50, headlamp adjustment Al100OWS176F 12 12 )
14 Spring, " " sCrew A100B&159F 12 12 }
Elan
17.13A




‘Frame & Flap’ Type lift mechanism (Opera Glass)
Prior to VIN L6300




FURCTION - . QUANTITY
CODE. CONTENTS: Prior VIN * : 'Frame & Flap' Type Lift Mechanism
PRIOR
17.15A PART DESCRIPTION PART NUMBER |VIN * REMARKS
1 Headlamp Motor, LH A100Bo0G3F 1
" " RH Al00B&0OE4F 1
3 Bracket, motor mounting, LH E100BOS&TF 1
" " "o RH E100BOS66F 1
Screw, Me x 12, bracket to longeron Al00BOBS3F |
6 Washer, flat, M6 x 12, bracket to longeron RO75W40132 8
7 Screw, M5 x 46, precote, motor to bracket B10OOBO736F 4
10 Rotary Link, headlamp motor E100B0O298F 2
11 Washer, flat, M6 x 12, link to motor AOT75W40132 2
12 Nut, Nyloc, M6, " " " AROT75W30092 2
13 Spacer, 12mm, headlamp link A100BO7Q7F 2
14 Spacer, 1.5mm, " " A100BO709F 4
15 Spring Clip, motor link to headlamp drive link RO75WG1T75F 2
16 Rod End, pod links Al00BGOETF 8
17 Link, headlamp pod drive Al100BOS90F 2
18 Setscrew, M6 x 25, link to pod frame assembly ADTSW1031F 2
19 Spacer, 4mm, " ren " " A100B10O&0OF 2
20 'J'" Link, pod flap actuating, LH D100BOT6E1F 1
a " " " " RH D100BOT&0F 1
22 Setscrew, Mé x 25, link to pod frame/flap AOT75W1031F 4
25 Hinge Bracket, pod frame B100BO759F 2
26 Shim, hinge to body A100BOG13F A/R
30 Screw, headlamp pod pivot C100BO589F 4
31 Split Bush, " " " A100Be018F 4

* VIN L 6300

'Frame & Flap' Type Lift Mechanism Elan

| (Opera Glass)

Prior VIN *

17.15A



FUNCTION - - QUANTITY
CODE CONTENTS: From VIN * : 'Pod' Type Headlamp Lift Mechanism
FROM
17.158 PART DESCRIPTION PART NUMBER |VIN * REMARKS

1 Headlamp Motor, LH A100B&0OG3F 1
n " RH A100BGOGAF 1
3 Bracket, motor mounting, LH E100BOSETF 1
n " " RH E100BOSGEF 1

5 Screw, Mo x 12, bracket to longeron A100BOBS3F 6
6 Washer, flat, Mé x 12, Bracket to longeron RAOT5W40132 6
7 Screw, M5 % 46, precote, motor to bracket B10OORBOT36F 4
B8 Washer, flat, M5 = 10, " " " AOTE5W4011Z 4
9 Bolt, M5 % 50, pod hinge brace to motor AROT9W2026F 2
10 Washer, flat, M5 x 10, motor to shear plate RO75WA0112Z 2
11 Hut, Nyloc, M5, " " " " RO75W30082 2
15 Rotary Link, headlamp motor F100BO298F 2
16 Washer, flat, Mé x 12, link to motor ROTSWA013Z 2
17 Nut, Nyloc, M6, wem " ROTSW3009Z 2
20 Spacer, 12mm, headlamp link R100BOTOTF 2
21 Rod End, pod links R100Be06TF 8
22 Actuator Rod Assembly B100B1004F 4

23 Spacer, 1.5mm, actuator rods A100B10S9F 12

24 Nut, Nyloc, M6, " " ROTS5W3I009Z 12
25 Spacer, 4.0mm, " " A100B1060OF 6
26 Setscrew, Me x 25, actuator rod to headlamp pod |AO75W1031F 2
27 Washer, flat, Me x 12, " " " " " ROTSW4A013Z 2
28 Pod Relay Lever, LH A100B10O0O9F 1
" " " EH AR100B1lO10OF 1

30 Ball Joint, relay lever pivot R100BO353F 4
31 Fop Rivet, ball joint to headlamp pod lever A100We454F 8
32 Setscrew, Me x 25, pod lever pivot RO75W1031F 4
33 Washer, flat, M6 x 12, " " " ROT5W4013Z2 8
34 Mut, Nyloc, Mg, " " " AOTEW3009Z 4
35 Bracket, pod lever pivot A100B10O13F 2
36 Setscrew, M6 x 20, bracket to body ADTSW1030Z 4
37 Washer, flat, M6 x 12, " " " ADTEWA013Z 12
38 Nut, HNyloc, M6, " " " ADTEW3I009Z 12

* VIN L &300

'Pod' Type Headlamp Lift Mech.

From VIN *

Elan
17.15B



‘Pod’ Type Lift Mechanism
From VIN L6300




See 17-MA

© %

See 17-03A




F“:E:;UH - CONTENTS - Fuses & Cirecuit Breakers QUANTITY
17.19R PART DESCRIPTION PART NUMBER | RiD | LHD REMARKS
1 Fuse, 'Littel', 2A, grey/black AOBZME316F A/R A/R )
" " 3k, violet ROB2ZME243F AR A/R )
" " 4k, pink ADB2M6244F A/R A/R )
" " Sk, orange ROB2MG245F A/R AR }
" " 7.5A, brown ROB2M6246F A/R A/R ) for fuse applications, see Service Notes
" " 10A, red AOB2Me247TF A/R A/R )
" " 15A, light blue AOBZME248F A/R A/R }
. " 20R, yellow ROB2ZME249F AR A/R )
" " 25h, clear AOB2MB250F AR A/R )
" " 30A, light green ADB2ME251F A/R A/R )
2 Extractor, 'Littel' fuses AOB9Me342F 1 1
3 Fuse, "Maxi', 30A Al100M&076&F A/R A/R )
" " 408 R100OME0OTTF A/R A/R y for fuse applications, see Service Hotes
" " 50A A100ME0TBF h/R L/R )
4 Mounting Panel, "A' Post fuse box A100MO117F 1 1
5 Strengthener, fuse box mounting panel B100OMO119F 2 2
& Pop Rivet, strengthener fixing ROTSWe090Z 4 4
7 Washer, pop rivet RO75W4000Z 4 4
Screw, M5 x 25, mounting panel fixing ROBZWS115F 1 1
wWasher, flat, M5 x 10, " " ROTS5WAD11Z 1 1
Jacknut, M5, " " AOTEeW3042F 1 1
11 Carrier, fuse box A100OMO232F 1
" " i B100OMO118F 1
13 Cover, fuse box AR100UD172K 1
" " " A100UD17T3K 1
15 4 Turn Fastener, cover securing ROBOWE246F 1 1
16 Panel Clip, " " AOBIWEZ63F 1 1
20 Bracket, maxi fuse box mounting B1OOMOD202F 1
21 " " " " " Cl00BO990QF 1
22 Stud Plate, bracket fixing A100B1041F 1
23 Pop Rivet stud plate fixing AOT5We090Z 1
24 Mut, HNyloc, Mg, bracket to stud plate BOT5W3009Z 2
25 Washer, flat, Mé x 18, bracket to stud plate BOB2W4018F 2
30 Wing Nut, M5, radio to bracket AOB2W3101F 1
31 Washer, flat, M6 x 15, radio to bracket BO75W40152 1
Elan
| Page 1 17.19A




FUNCTION - - QUANTITY
CODE, CONTENTS: [uses & Circuit Breakers
17.1%A PART DESCRIPTION PART NUMBER | RHD LHD REMARKS
32 Screw, No.1l0 x 3/4", bracket fixing ADT75WS50412 1
33 Washer, flat, " " AQTS5WAODBSZ 1
34 Washer, flat, M6 x 15, " " AQT5W4015Z 1
Nut, captive, M6, » W " ADBZWe309F 1
36 Screw, M6 x 16, fuse box/bracket lower fix AOTEWS090F 2 2
37 Washer, spring, M6, " " " " ROT5W40252 2 2
38 Washer, flat, Me x 12," " " " ARO75W40132 2 2
40 Cover, Positive Terminal A100MO200F 1 1
41 Cover, Positive Post B100OMOleeF 1 1
Isolator, fuse box Al00MO20BK 1 1
Screw, M5 x 20, Isclateor fixing ROT7TSWS0B4F 2 2
Washer, s/p, M5, " " AD7SWA045% 2 2
Washer, flat, " " ADT75W40002 2 2

Page 2

Elan
17.19A






FUNCTION |- . : , QUANTITY
CODE, CONTENTS: Windscreen Wiper Mechanism & Washers
17.21A PART DESCRIPTION PART NUMBER | RHD LHD REMARKS
1 Windscreen Wiper Mechanism & Motor Assembly C100MO092F 1 R/B D100OMOO92F
" " " " " m D100MOO92F 1 R/B E100MO092F with conversion harness
" " " " " n E100MO092F 1 See 17.01A for conversion harness
" " ". " " " C100MO093F 1 R/B D100OMOQ93F
" " " " " " D100OMO093F 1 R/B E100MO093F with conversion harness
" " " " " " E100MO093F 1 See 17.01A for conversion harness
Motor, windscreen wiper (less cover) Al100M&1625 1
" " " " " Al100M&1638 1
Nut, wiper motor crank B100MO1465 1 1
Cover, wiper motor BE100M&140H 1
" " " B1O0OM&l41H 1
Mechanism, windscreen wipers B100MO148S 1
" " " B100M01495 1
Fixings Kit, windscreen wiper linkage B10OOMOD1508 1 1
5 Bracket, motor mounting B10OMOO90OF 1
" " " C100MO091F 1
7 Setscrew, motor te bracket B100OM0O1458 3 3
8 Lock Washer, " " " B100M0O147S 3 3
9 Lock Nut, M8, mechanism to stud strap ADT5W30262 1 1
10 Washer, flat, MB x 16, mech. to stud strap ARDTSW40202 1 1
11 Stud Strap, wiper mechanism C100MO132F 1
" " " " Cl100MO133F 1
13 Setscrew, M8 x 20, stud strap to body AO75W10382 1 1
14 Washer, flat, M8 x 20" " " " ROTSWA020Z 1 1
15 Cage Nut, M8, " " " " A100Me0D8BF 1 1
16 Spacer, mechanism to body A100ME0OS0H 2 2
17 Nut, M8, lock, wiper spindles BROTSW30267Z 2 2
18 Washer, s/p, M8, " " ROT5W4A0482 2 2
19 Wiper Arm, RH, with aerofoil D100OMOD196F 1
" " RH B100OMOl1elF 1
21 " " LH B10OMD160F 1
" " LH, with aerofeoil D100OMO197F 1
22 Head Cover, wiper arm ROBZMG3B0OF 2 2
Elan
Page 1 17.21A




m;ﬂll CONTENTS: Windscreen Wiper Mechanism & Washers Y
17.21A PART DESCRIPTION PART NUMBER | RHD LHD REMARKS

23 Wiper Blade A100MO330F 2

" " A100MO329F 2 Except USA

" " B10OOMO1&6SF 2 USA
30 Washer Bottle, Pump & Level Sensor Assembly B100OM6035F 1 1

Washer Bottle & Level Sensor A100M&60635 1 1
31 Pump, windscreen washers A100M&e061H 1 1
3z Hon-return Valve, washer fluid Al00Me062H 1 1 See Service Bulletin 1995/04
33 Filler Cap, washer bottle Al100M&0&4H 1 1
Gasket, filler cap C100MO206F 1 1

35 Setscrew, M6 x 30, washer bottle fixing A100W1108F 2 2
36 Setscrew, Mé& x 40, " " " ROT75W10342 1 1
37 Grommet, " " " A10OOM&114F 1 1
38 Washer, flat, M10 = 20, washer bottle fix ROT75W40242Z 2 2
39 Rawlnut, M6, " " " AOT5WE140F 3 3
40 Washer, flat, M& x 25, " " " MROTSWA0172 3 3
41 Washer, flat, M6 x 18, " " " BOB2W401BF 3 3
42 Nut, Nyloc, M6, " " " ADTSW30092Z 3 3
45 Tublng, washer pipe, bottle to 'T'-piece AOS50MeledV A/R A/R
46 " 'T'-piece to jets A100ME0O72V A/R A/R
47 'T'-Piece washer pipe interconnect Al100M&08SF 1 1
48 Washer Jet B10OM&OT71F 2 2 round base R/B C100M&0D71F

" " Cl100M&0T71F* 2 2 square base From VIN R 6243
51 Grommet , washer pipe thro' body A100M&084F 1 1
52 " " " " X036B6010Z 2 2
53 Edge Clip, pipe securlng A100We405F 2 2
54 'P'" Clip, " ADT5We22TF 4 4
55 Double 'C' Clip, washer pipe to brake pipe AR100Wed2TF 2 2
56 'P' Clip, washer pipe to bonnet A100WE422F 1 1
57 Scrivet, 'P' clip to bonnet A100We4T79F 1 1

* Bonnet has to be refettled to accomodate
the later type square based washer jet
on cars prior to VIN R 6243.
Elan
Page 2 17.21A







W?Imm CONTENTS: ~u1dic Equipment, Speakers & Rerial
D PART DESCRIPTION PART NUMBER | ALL REMARKS
1 Radio Cassette, Blaupunkt Montreaux A100MO123F 1 }
" " i Cambridge A100MO211F 1 }
" " Clarion CRH 20 A100ME161F 1 } as fitted
" " " ' CRX 121R ADB2ZMGE592F 1 }
Compact Disc Multichanger, Clarion CDC 9250 ROBZMESG1F 1 } Use with AOB2ZMES592F )
Bracket, CD mounting, front B100OMO3S0F 1 1
" " " rear AR100MO351F 1 }
10 Bracket, radic securing, LHD B10OM&096F 1 >
Reinforcer, radioc bracket R100VOE0SF 1 | >
Pop Rivet, reinforcement fixing ROBZWE46TF 1 ] >
Bolt, M5 x 50, " " ADT9W2026F 1 ] USA >
Washer, flat, M5 x 10, " © RO75W40152 1 ] > LHD (for RHD see 17.19A)
Nut, Nyleoc, MS, nooom RO75W30082 1 ] >
11 Foam Strip, radio anti-rattle A100BO431V A/R >
12 Setscrew, M5 x 12, bracket to centre support AROT5W10212Z 1 >
13 Washer, flat, M5 = 10, " " " " AOTS5W40112 2 >
14 Nut, Nyloc, M5, " " " " ROTSW30082 1 >
15 Grille, door mounted speaker B10OVOOSOF 2
1& Loudspeaker, door mounted A100MO121F 2 25W max. power
17 Screw, No.8 x 3/4", speaker to mﬂuntlng panel AODTSWS0742 8
18 Spire Nut, Neo.8, " i ADT5We0112 8
19 Foam Seal, " a " " A100BO190F 2
20 Mounting Panel Hssemhly, speaker to door, LH C100B0199J7 1
" " " " RH C100B0O198J 1
22 Gasket, mounting panel to deor, LH A100B2501F 1
" " " " " RH Al100B2500F 1
24 Plastic Sheeting, mounting panel to door ADS50B&161V A/R
25 Double-sided tape, plaEtlE sheeting fixing ADB2U6198V A/R
26 Foam Strip, " " " AOB2Ue0eTF A/R
27 Screw, No.6 x 3/4", mounting panel to door AR100We344F 18
28 Spire Nut, No.6, " " " " Al00OWe420F 18
30 Grille, rear mounted speaker A100MO124F 2
31 Loudspeaker, rear mounted A100MO125F 2 25W max. pﬂwer R/B A100ME174F
" " " A100M&174F 2 " "

Page 1

Elan
17.27TA



F“EEEEU“ CONTENTS: ~udio Equipment, Speakers & Rerial ==
LF-£10 PART DESCRIPTION PART NUMBER | ALL REMARKS

32 Screw, No.6 x 11", loudspeaker to bracket AOBSWS108F 8

33 Nut, captive, " " " A100MO131F 8

35 Bracket, loudspeaker mounting, rear A100UD1T79F 2

36 Screw, No.6 x 3/4", bracket fixing ROTSWS02BZ &

37 Mut, captive, " " A100MO131F &

40 Bracket, speaker box mounting, inboard B100UO28B3F 2 bonded to floor

45 Aerial Assembly, helical whip type (Bosch) B100MO122F 1 )

46 Mast, aerial A100M0D1708 1 ) Prior VIN *

47 Extension Lead, aerial B10OOMD120F 1 ) * VIN N 6712
Rerial Assembly, helical whip type (Eurotech) A100M&171F 1 > From VIN *
Extension Lead, aerial A100M&170F 1 >

50 Grommet, extension lead thro' body R036B61B2Z 1/2 2 with CD player

" " " " " AQT9UR033F 1

52 " blanking ADB9UG135F 4

53 " " R100B&12TF 2

55 'P' Clip, open, aerial extension lead L100We344F &

56 Pop Rivet, 'P' clip fixing A100W&e397F 2
herial, electric R100M&12TF 1 }

Extension Lead, electric aerial A100M&128F 1 }
Foam Sleeve, lead protection A100MO1B1F 1 }
Bracket, aerial support A100MO300F 1 }
Setscrew, M6 x 30, aerial support bracket AR100W1108F 1 )]
Washer, rubber, aerial support bracket A036L60192Z 1 ) if fitted
Washer, flat, M6 x 15, bracket fixing ROTSW4A0152 1 )
Hut, Nyloc, MG, " " AROTSW3009Z 1 )
Cover Assembly, electric aerial, carpeted A100B1224J 1 )
Bracket, cover mounting Al00B1228F 1 )
Fastener Strip, cover fixing A100VE034F A/R )

Elan
Page 2 17.27A






F“:g;;nn CONTENTS - Earth Braids & Suppression Devices QUANTLTY
17298 PART DESCRIPTION PART NUMBER | RHD | LHD REMARKS
1 Earth Braid, bonnet BE100MO0S8F 2 2
2 Grommet, l6mm, earth braid thro' LH top shell AOB9L&0O0OTF 1 1
3 - " " " RH " " AD36BE1822Z 1 1
4 Earth Braid, engine B1OOMOO31F 1 1
5 " " 'A' post/chassis A100MOO32F 5 5
" " front beam AR100MOD252F 1 S.1.R.
7 " " pedal box, A100MOO33F 1
" " " " AR100MO236F 1
" " " " R100MO226&F 1
8 " " dash panel Al100MO198F 1 1
9 Setscrew, MB x 16, earth braid to bulkhead ADTSW1036Z 1 1
10 Washer, flat, MB x 16, " " " " AOTSW4020Z 2 2
11 Washer, flat, M8 x 20, " " " " ADT7T9W4019F 1 1
12 HNut, M8, " " " " AODT5W30212 1 1
15 Earth Braid, helicoil whip aerial B10OMO101F 1 1 ) as fitted. See 17.27A
16 " n electric aerial A100MO291F 1 )
17 Setscrew, M8 x 16, earth braid to 'B' post AOTSW1036Z 1 1
18 Washer, s/p, M8, " " wen " AROT5W40482 1 1
19 Washer, M8 x 16, " " e " AOT5WA0202 1 1
20 Tie Wrap, aerial earth braid securing A100We383F 1 1
21 Pop Rivet, tie wrap fixing AQOT5We0712 1 1
22 Edge Clip, aerial earth braid securing AOT5WE060F 1 1
25 Foil, aluminium, suppression screening ROGSME008Y A/R R/R
26 " " aerial grounding, RHS A100MO108F 1 1
27 " " .- " LHS Al10O0OMOZ92K 1 1
Silicon Jelly, earthing points ADB82ME299V /R A/R
30 Suppressor, alternator A100M&079F 1 1
Elan
17.29A







FUNCTION QUANTI
CODE CONTENTS: Battery & Battery Cables ™
FRIOR FROM
17.31A PART DESCRIPTION PART NUMBER |VIN * | VIN * REMARKS
1 Battery, Tungstone Heavy Duty Type 027 A100M&191F 1 1 (supplied via Tungstone agents)
Pipe, battery vent BR100M4997E 1 1
2 Battery Tray B10OUO0G2F 1 1 Bonded to floor
3 Rubber Mat, battery tray A100MO0B5K 1 1
5 Clamp Bracket, battery retaining AR100UO0DG3F 1 1
(31 Setscrew, M8 x 20, " " AOT7S5W1038Z 1 1
7 Washer, M8 x 25, " " AO75W40212 1 1
10 Negative Block A100Me018F 1 1
11 Screw, Nold x 1", negative block to battery tray [AODT5W50432 2 2
12 Battery Cable, -ve (black) A100MOO2BF 1 1
13 Washer, MB x 16, -ve cable to -ve block ADTSW4020Z 2 2
14 Washer, spring, M8, " " " " ROT5SWAD36Z 1 1
15 Nut, M8, " " " " RAOT75W30212 1 1
17 'P' Clip, cables to battery tray A100WE345F 2 2
18 Pop Rivet, 'P' clips to battery tray ROTSWE0BTZ 2 2
20 Grommet, battery cable tro' body A100B&150F 1 1
21 Setscrew, MB x 16, -ve cable to chassis ROT5W1036Z2 1 1
22 Washer, flat,, M8 x 16, " " " " AOT5W40202 1 1
23 Washer, s/p, M8, " " " " BOTSW40482Z 1 1
25 Battery Cable, +ve (red) B100OMOOZ29F 1 cable routed along tunnel
" " " - C100MO029F 1 " " om chassis
27 Binding Post, +VE cables AQOB9ME033F 1 1 JPrior VIN * +ve binding post mounted on
28 Washer, MB x 16, binding post RBOT75WA0202Z 1 1 ytunnel top; from VIN *, +ve binding post
29 Washer, spring, M8, " " AQT5W40362 1 1 ymounted on on RH topshell.
30 HNut, ME, " " AQTSW3021Z2 1 1 )
31 Link Lead, +ve, binding post to maxi fuses A100MO140F 1 1
35 Engine Cable (alternator/starter motor) C100MO056F 1 RHD
" " " " " A100MO225F 1 LHD
" " " " " A100MO304F 1
38 | washer, s/p, M6, cable to alternator ADTSWA046Z 1 1
39 Nut, M&, " " " AOTSW3I020ZE 1 1
40 Washer, s/p, MB, " " starter motor AOT5WA048Z 1 1 * VIN R 6001 (S2)
41 Nut, M8, " " " " AOTSW30212 1 1
45 '"P' Clip, engine cable securing A910EGTA3F 1 1
46 Setscrew, M6 x 16, " " ADTSW1028Z 1 1
Elan
Page 1 17.31A




FUNCTION — QUANTITY
CODE CONTENTS: PBattery & Battery Cables
FRIOR FROM
17.31A PART DESCRIPTION PART NUMBER | VIN * VIN * REMARES
47 Washer, flat, M6 x 12, cable securing ROT75WA013Z 1 1
50 Bracket, engine cable/main harness to tunnel B100OMO199F 1 1 Bonded to tunnel
51 Cover, +VE post protection A100B2503K 1 )]
52 Screw, M5 x 20, cover to RH suspension turret AQT5WS084F 1 } with topshell +ve post
53 Rawlnut, M5, " wen " " ADTSWeOT4AF 1 }
Cable Assembly, body power A100MO334F 1 RHD
" " " " A100MO335F 1 LHD
Edging Strip, rubber, cable protection AOB5UG0B0V A/R
'"P' Clip, open, +ve cable to chassis/body ADT5We228F 5
'P' Clip, open, +ve cables to chassis AOTS5WE230F 4
Pop Rivet, 'P' clip fixing AOT5We08TZ 9
Clip, self adhesive, +ve cable to chassis front RAOT75We044Z 2
Tie Wrap, cable securing AO75We0382 2

* VIN R 6001 (52)

Elan
Page 2 17.31A



Important:

The customer must be advised of the Personal Security Code (PSC)
that relates Lo the vehicle at the time on installation of a2 Gemini 1059
Microwave Alarm {dealer fitted), or when taking delivery of a new car,
factory fitted with Gemini S180T Agquilla Alarm.

The onus is on the customer to supply the correct P3C when ordering, as
Lotus accepts no responsibility for lost or incorrect codes.
The Lotus Factory does not keep PSC records for dealer fitted alarms.

When ordering replacment transmitters or keys, in the interests of
security, please provide full vehicle identification Number (VIN) &
proof of ownership, as well as the PSC.

Contact Gemini Alarms direct, for service replacment of any alarm
components not listed below.




FUNCTION QUANTITY
CODE CONTENTS: Alarm Systems
17.33A PART DESCRIPTION PART NUMBER | RHD LHD REMARKS
1 Alarm Kit, 418.00 MH=z A100M&1475 1 UK >
= " 224.50 " Al00OME1485 1 France >
" " 433,92 " Al00M&1508 1 Europe (except France)>
" " 315.00 ™ A100M&1495 USA »Gemini 1059
Fixings Kit, alarm Al00M&1465 1 *Microwave Type Alarm
" " " Al0OOME15158 1 »Dealer fitted.
Microwave Unit, alarm A100Mel60S 1 1 »>Prior VIN *
Fey, transmitter A100M&107S 1 1 >
Master Switch & Keys, alarm A100M&188S 1 1 >
Alarm Kit, 'Agquila', 418.00/433.92 MHz A100ME190F 1 UK )
" " : 244 .50 MHz Al00OMB204F 1 France )
" " " 433.92 " Al00OM&205F 1 Germany )
" " " 303.80/318.00 MHz A100M&206F 1 Rhustralia)
" " " 318.00 MHz AlOOM&207F 1 1 Japan )
2 Key, siren isolation R100OME2225# 2 2 J# State key number
3 Key, transmitter A100ME216SH# 1 1 J## State Personal Security Code
Battery, alarm transmitter key A100M&219F 1 1 }
4 Key, ignition/transmitter AR100M&217S### 1 1 J### State PSC & lock set number
Battery, alarm ignition/transmitter key A100OMG221F 1 1 }
Siren, alarm A100ME2138 1 1 Yy
Bracket, alarm siren mounting A100VOT96F 1 1 }Gemini 5160T 'Agquila'
Setscrew, M5 x 12, bracket to tie bar ROTSW1021Z 4 4 JUltrasonic Type, Factory fitted
Washer, M5, spring, " oo " ADT5W40452 4 4 )From VIN *
Bracket, alarm system mounting Al00OVOBBOF 1 )
" " " " A100VOT95F 1 )
Screw, No6 x 4", alarm module fixing ROTSWSO12F 1 2 ) * VIN R 6001 (52)
Spire Nut, No.e, " " " RO75We0142 1 2 )
Pop Rivet, " " bracket fixing AO75We0942 2 )
Screw, M4 x 10, " i fixing ADTSWS079F 2 )
Washer, M4 x 9, " " " AD82WA099F 2 )
Grommet, siren isclation key access X054J60052 1 1 )
Foam Strip, alarm module ADB9UG133V A/R A/R }
Boot, siren A100ME224F 1 1 )
Screw, Nod x 3/4", siren boot fixing ROTSWS008B2 4 4 )
Elan
1T.33A






mnim "CONTENTS: Heater Assembly ™
18.01A PART DESCRIPTION PART NUMBER | RHD LHD REMARKS

1 Heater Assembly Al100POOBBF 1 ) 4-position controls
" " A100PO0OBYIF 1 )
" " AR100POL104F 1 > b-position controls
" " A100PO103F 1 >

P Vacuum Actuator, face level wvents A100PE0O35S 1 1

3 " " screen/footwell flap A100P&036S 1
" " " " " A100P&037TS 1

5 Screw, M& x 20, heater assembly securing ROBZWS123F 2 2

6 Washer, M6, s/p, " " " ADTSWADAGZ 2 2

7 Screw, M5 x 10, heater centre bracket fixing ROB2WS097F 1 1

8 Washer, M5, s/p, " " " " ROT75W40452 1 1

Elan
18.01A






FUNCTION QUANTITY
CODE CONTENTS: Air Conditioning Evaporator Unit
18.02A PART DESCRIPTION PART NUMBER | RHD LHD REMARKS
1 Evaporator Assembly B100OPOO10F 1
" - B100OPOQODSF 1
3 Thermostatic Switch & Thermistor Al100P&021H 1 1
5 Support Bracket, evaporator Cl00A0293F 1 1
& Washer, flat, M6 x 12, support to dash panel AQT75W4013Z 1 1
7 Nut, Nylec, MG, " " " " ADTSW30092Z 1 1
8 Screw, No.8 x {", evaporator fixing A100W5150F 4 4
9 Washer, flat, " " AROT5WA000Z 2 2
15 '"P' Clip, AOTSWE22TF 1 1
16 Screw, No.B x 3", "P' clip fixing Al00OWS150F 1 1
20 Hose, evaporator drain B100P&0OOTF 1 1
Grommet, drain hose thro' body A036M62892 1 1
22 Hose Clip, drain hose to evaporator casing A100P&008F 1 1
23 'P' Clip, drain hose securing AOT5We228F 2 2
24 Pop Rivet, 'P' clip fixing AO75We087Z 2 2
25 Cover, drain hose B100UO255K 1
" " " B1O0OUD254K 1
27 Screw, No.8 x ", drain hose cover fixing Al100WS150F 3 3

Elan
18.02A



This page is for Freon 12 refrigerant type system.
For R134A (CFC Free) type, see 18.03b

u—

See 18.0LA

See L0234

Ul
T RO o




Wmm CONTENTS: Freon 12: A/C Plumbing, Condenser & Reciever Drier Y
18.03A PART DESCRIPTION PART NUMBER | RHD LHD REMARKS
This page for Freon 12 refrigerent type
system. For R 134A (CFC Free) type, see
18.03B
1 Fipe, compressor to condenser B100OPOO25SF 1 1 Jexcept S.I.R. R/B kit Al00P&064S
L " " " A100POO9BF 1 S.I.R.
3 "0' Ring, 1", pipe to condenser seal BR100P&0O25F 1 1
4 'P' Clip, open, condenser pipe securing R100WE3I45F 3 3
5 Pop Rivet, 'P' clip fixing AQOTSWe0T02Z 3 3
6 Cradle Clip, pipe securing AR100WE411F 2 2 except S.I.R.
" " " " AR100OWe411F 1 S.1I.R.
ad " " " A100We410F 1 1 except 5.1.R.
" " " " A100We410F 2 s.1.R.
8 Clip " " " A100We413F 2 2 except S.I.R.
" " " " AR100We413F 1 S.1.R.
" " " " Al100W&412F 1 1 except S.I.R.
" " " " AlOOWe412F 2 S5.1.R.
10 Screw, M4 x 10, cradle clip to front } panel AOTSWSOT9F 3 3
11 Washer, M4 x 9, " " " " " " ROB2W4099F 3 3
12 Nut, NHvyloc, M4, " " " " " " ROTSW30D49F 3 3
15 Condenser, air conditioning B100OPOO36&F 1 1 except S.I1.R.
" " " B10OPOO9TF 1 S.1.R.
17 Bolt, " UNC x 2", condenser mounting, upper A100W2112F 2 2 except S.I.R.
18 Bolt, 1" UNC = 1" " " " ADTSW10072Z 2 S.1.R.
19 Washer, M6, s/p, " " " ADTSW40467 2 2
20 Washer, flat, " " " AOTSWA4065Z 2 2
21 Well Nut, 3" UNC, " " " AR100P&0O02ZF 2 2
25 Bracket, condenser mounting, LH A100KO095F 1 }
" " " RH A100KO0096F 1 )
27 Screw, Mé x 50, condenser mounting bracket A100WS145F 2 15.1.R
28 Washer, Me x 12, " " . ADT5W40132 2 )
29 Nut, M6, Nyloc, " " " AROT75W3009Z 2 )
30 Pipe, condenser to receiver/drier B10OOFOO2EF 1 1 except S.I.R.
" " " " " A100POO99F 1 S.1I.R.
Freon 12 Elan
Page 1 18.03A




FUNCTION QUANTITY
CODE CONTENTS: Freon 12: A/C Plumbing, Condenser & Reciever Drier
18.03A PART DESCRIPTION PART NUMBER RHD LHD REMARES
This page for Freon 12 refrigerent type
system. For R 134A (CFC Free) type, see
18.03B
32 '0" Ring, 3/8", receiver/drier pipe seal R100P&024F 3 3
35 Receiver/Drier, air conditioning A100POQ3TF 1 1 R/B AlOOPE0E4S
Kit, receiver/drier conversion AR100P60G4S 1 1 inc * items
* Pipe, compressor to condenser C100P0O0O25F 1 1
* Reciever/Drier, air conditioning AR100PEOE2ZF 1 1
* Pressure Relief Valve, receiver/drier R100PE0S2F 1 1 use with Al00PE0G2F
36 Trianry Switch, receiver drier B100OPO0O3BH 1 1
37 Foam, receiver drier/bracket A100POOB4F 1 1
40 Bracket, receiver drier to chassis nOBSPO278F 1 1
41 Setscrew, M6 ® 25, receiver drier to longeron AOTEWI1031F 2 2
42 Setscrew Mé x 30, " " " " ROTEW20282 1 1
43 Washer, M6 x 15, " " " " ROT5WAD152Z 1 1
44 Washer, M& x 25, " " " " ROTSWA0172 1 1
45 Pipe, receiver drier to evaporator B100PO0OZBF 1
" N " " " B10OPOO2TF
47 'O' ring, 3/8", pipe to evaporator seal AR100PGO24F 1 1
48 '0' ring, 5/8", " " " " Al100P&0O26F 1 1
50 Pipe, evaporator to compressor C100P0030F 1
" " " " A100PO10BF 1 except S.1.R.
" " " " A100PO101F 1 S.1I.R.
55 Clip, pipe securing A910EGS92F 1 1
56 '"P' Clip, pipe securing A910E6e490F 1 1
57 Bolt, MB x 40, 'P' clip to engine mounting brkt. | AO7SW2039D 1 1
513 Washer, MEB x 16, " " " " " " ADTEWA020Z 1 1
513 SPE'CE]‘:', L1 L " LL] ] 1] ﬁlﬂ'ﬂPU lDEIF 1 1
&0 Hut, Nvyloc, M, " " " " i " A90TER284F 1 1
Freon 12 Elan
Page 2 18.03A




This page is for R134A (CFC Free) type system.
For Freon 12 refrigerant typ, see 18.03a




FUNCTION — QUANTITY
CODE CONTENTS: R 134A: A/C Plumbing, Condenser & Reciever Drier
18.03B PART DESCRIPTION PART NUMBER | RHD LHD REMARKS
This page for R 134A (CFC Free) type
system. For Freon 12 refrigerant type,
see 18.03A
1 Pipe, compressor to condenser AlO0OPD122F 1 1
2 High pressure relief valve AlO0PG0OS52F 1 1
3 '0' Ring, %", pipe to condenser seal Al00PBOSEF 2 2
4 '"P' Clip, open, condenser pipe securing A100WE345F 3 3
5 Pop Rivet, 'P' clip fixing ADTSWeDT02 3 3
() Cradle Clip, pipe securing A100We411F 2 2
LL] ik " L1] hlnn'ﬂﬁq lDF 1 1
8 Clip, " " a A100WE413F 2 2
" " " " Al00OWE412F 1 1
10 Screw, M4 = 10, cradle clip to front } panel AOTEWS0T79F 3 3
11 Washer, M4 x 9, " " " " " - AOB2WA099F 3 3
12 Mut, Nyloc, M4, " " " " " " AOTSW3ID49F 3 3
15 Condenser, air conditioning R100PE054F 1 1
17 Bolt, " UNC x 3/4", condenser mounting, upper ROT75W1009Z 2 2
19 Washer, Me, s/p, " n " AOT5WA046Z 2 2
20 Washer, flat, " " " ROTEWA0E5Z 2 2
21 Well Nut, 2" UNC, " " " A100P60O02ZF 2 2
22 'P' Clip, pipe to duct ROTSQ6E016F 1 1
23 Setscrew, M6 x 20, pipe clip AOT5W1030Z 1 1
24 Washer, Mé x 15, " " ROTSW4015Z 2 2
25 Nut, HNyloc, M6, " " AOT5W3009Z 1 1
30 Adaptor Pipe, condenser to receiver/drier pipe A100PO121F 1 1
31 Pipe, condenser adaptor pipe to receiver drier B100P0OO26&F 1 1
Screw-0n Port A100P&DS9F 1 1
Protective Cap, screw-on port Al100PGOG0OF 1 1
32 '0' Ring, 3/8", receiver/drier pipe seal Al100P&OSSF 5 5 Green
35 Receiver/Drier, air econditioning (inc. switch) A100P&0O49F 1 1 R/E A100P&0OG1F
" " " " A100PEOGLF 1 1
36 Trianry Switch, receiver drier A100P&0OS0OH 1 1

R 134A Elan
Page 1 18.03B



FUNCTION QUANTITY
CODE CONTENTS: R 134A: A/C Plumbing, Condenser & Reciever Drier
18.03B PART DESCRIPTION PART NUMBER RHD LHD REMARES

This page for R 134A (CFC Free) type
system. For Freon 12 refrigerant type,
see 18.03A

37 Foam, receiver drier/bracket A100POOB4AF 1 1

40 Bracket, receiver drier to chassis AOB9PO2T78F 1 1

41 Setscrew, Mé x 25, receiver drier to longeron AROTSW1031F 2 2

42 Setscrew, Mo x 30, " " " " ROTSW20282 1 1

43 Washer, M6 x 15, i " L " ROT5W40152 1 1

44 Washer, Mo x 25, " " " " AOTS5W40172Z2 1 1

45 Pipe, receiver drier to evaporator B100OPOO28F 1

" " " " " B10OPOO2T7F 1
47 '0" ring, 5/8", pipe to evap. compressor seal Al100P&OSTF 2 2
50 Pipe, evaporator to compressor Al100P0124F 1
" " " " Al00P0O123F 1

55 Clip, pipe securing A910EG592F 1 1

56 'P' Clip, pipe securing AR910E6490F 1 1

57 Bolt, M8 x 40, 'P' clip to engine mounting brkt. | AD75W2039D 1 1

LB Washer, M8 x 16, ™ ™ " " " " ROT5W4020Z 1 1

29 Spacer, v " " " " Al100PO106F 1 1

&0 Nut, Nyloc, MB, " ® " " " " AS0TEGZ8B4F 1 1

85 Carrier Assembly, condenser top mounting A100PO125F 1 1

(5133 Foam Pad, top carrier AOS4Be110V A/R A/R

67 Carrier Assembly, condenser bottom mounting A100PD129F 1 1

68 Bush, carrier assembly to chassis front frame A100PEOODLF 2 2

R 134A Elan
Page 2 18.03B







FUNCTION QUANTITY
CODE CONTENTS: Heater Plumbing

18.05A PART DESCRIPTION PART NUMBER | TUREO N.A. REMARKS
1 Hose, thermostat housing/heater valve/elec. pump | C100KD026F 1 } replaces early type jointed hose
2 1 n Li] 1 L1] in Lh3 B]DGKGDEQF 1 }
3 Valve, heater regulating, vacuum operated AR100PE0O16F 1 1
4 Hose, heater valve to heater inlet AR100KO030F 1 1
5 Hose, heater outlet B100OKOO28F 1
6 T " " B100OKOO31F 1
7 Hose Clip, 16-25mm, heater hoses RO79K&018F 6 (2]
B " " 25-40mm, " " ADT5MEe145F 1 1
5 Swivel Clip, " " A100W&455F 5 5
10 Grommet, heater hoses thro' front bulkhead A100P&0O0SF 2 2

Elan
18.05A




See 1B1A




FUNCTION |- - QUANTITY
CODE CONTENTS: ‘nterior Blower Motor
18.07A PART DESCRIPTION PART NUMBER | ALL REMARKS
1 Blower Motor/Fan & Casing Assembly A100POOOSF 1 Heater )4-position controls
" " " " " A100POOGTF 1 A/C }
" " " " " A100PO1Q7F 1 b-position controls
Blower Motor & Fan A100P0119S 1
Case & Flap Assembly R100PD120S 1 4-position controls
n " " " B100OP0D120S 1 6-position controls
6 Vacuum Actuator, fresh air intake A100P&03BS 1
7 Resistor, blower motor A100P&0338 1
10 Washer, M5 x 10, blower to HVAC plenum ROT5W40112 2
11 Nut, Nyloc, MS, " " " " AO75W30082 2
12 Setscrew, M5 x 20, blower fixing ROTSW1025F 1
13 Washer, flat, " " ADTSW4009Z 2
14 Nut, Nyloc, M5, " " AQTSW30082 1
Screw, No.8 x 3/4", " " AQDTSWS0742 1

Elan
18.07TA






FUNCTION : QUANTITY
CODE CONTENTS: Mechanically Operated Parts & Controls

18.09A PART DESCRIPTION PART NUMBER | ALL REMARKS
Rotary Contrel Assembly, 4-position A100PO0B2ZF 1
2 " " " 6-position A100PO102F 1
3 Screw, No.B x 5/16", controls to fascia A100WS144F 2
4 Washer, M4 = 9, , 0 " " ADB2W4099F 2
5 Rod, temperature control C100POOBGEF 1 RHD
" " " Al100OPOOBSF 1 LHD
7 Clip, heater contreol rod AlOOPGO2BF 1 white
B Clip, rod to controller AR100P&0O3ZS 1 black

Elan
18.09A




25



Fﬂgﬁﬂﬂ CONTENTS: '2cuum Operated Parts & Controls =
18.11A PART DESCRIPTION PART NUMBER | ALL REMARES
1 'Harness' Kit, wacuum hose B100OPOOT71H 1
Vacuum Hose A910EGT8EV A/R (use for individual hoses)

2 Grommet, vacuum pipes thro' body A036B61502 2
3 Vacuum Microswitch, re-circulation flap AR100PB0O31S 1 4-position controls only
3a ! " water valve Al100P&0315 1
4 'P' Clip, vacuum pipe securing ADTSWeZ22TF 2

L] 1] m L1 ] 1 AD"? EHEEE BF '1

n 1} " LL} n AlDﬂHEEﬂ-ﬂF 3
7 Pop Rivet, 'P' clip fixing ROT75We087Z B
8 Washer, pop rivet AOTSWA000Z &
10 Cable Clip, wvacuum pipe securing A100WE4 18F 1
11 " " " " " A100OWe419F 3
15 Reservolr, wvacuum, heater system AR100PRO18BF 1
16 Bracket, reservoir mounting Al00PDOS4F 1
17 Washer, M5 x 10, " " ROTS5W40112 1
18 Nut, Nyloc, MS,, " " ADTSW3008Z 1
20 Pipe, vacuum, manifeld te reservoir A100POO9SF 1
21 Connector, straight, pipe to elbow A100P&030F 1
22 Elbow, manifold vacuum pipe R100P&O2TF 1
25 'T'-Piece, vacuum lines A100P&017H 1

Elan
18.11A






FUNCTION QUANTITY
CODE CONTENTS: Ducting, Outlets & Vents
18.13A PART DESCRIPTION PART NUMBER RHD LHD REMARES

1 Foam Connector, HVAC wheel arch duct to plenum A100POO96F 1 1

Duct, blower assembly to heater assembly A100PO012F 1 ) no air conditioning
3 (1} mw L1 ] L] i 1] RIGDPDD].].F 1 '}
4 Grommet, bulkhead hole-blanking X054J6005Z 2 2
= " " " " AOB2BEOSTZ 1 1
6 Tie Wrap, ducting securing AO75We0382 5 S
10 Duct, heater assembly to demist moulding, LH B100OPOO19F 1 1
11 " " " h " " RH B10OOPOOZ0F 1 1
12 Foam Strip, self-adhesive, duct/dashboard AQB2U6055V A/R A/R

Duct, heater assembly to outer dash vent, LH A100POO16F 1
15 " " " " " " " LH A100POO1SF 1

" " " " " " " RH Al100POO1BF 1

17 " " " " " " " RH R100POOLTF 1

Insulation, outer vent ducting R100PO11TF 1 1
20 Vent Assembly, dashboard outer A100PE0OL11J 2 inc. next 3 items
21 Housing, outer dash wvents A100P&0O12F 2
22 Insert Louvre, outer dash wvent, lower (small) AR100PE0O13F 2
23 " " " . " upper (large) Al100P&0O14F 2
25 Vent, cuter/centre face level vents Al00P&O10OF 2 4
26 Foam Seal, dashboard vents C100PO0OSEF 2 4

Duct, centre face level vents Al100POO14F 1
28 " " " " " AR100POO13F 1

Insulation, centre face level vents AR100PO116K 1 1
30 Vent, cabin air outlet A100PEO1SF 2 2 fitted in rear bulkhead
31 Mounting Plate, vent to body A100POOSSF 2 2
35 Vent, windscreen defrost, RH ocuter A100POOSOF 1 1
35a n " " REH inner A100P0O048F 1 1
i5b n " " centre A100POO4GF 1 1
d5c " " " LH inner A100PO0O4TF 1 1
35d " " " LH outer A100POD49F 1 1
36 Screw, No.6 x 1", defrost vent/fascia fixing AOB2WS022F 5 5
37 Spire Nut, No.6, i " " " A100We420F 5 5
38 Foam Seal, fascia to demist scuttle D100POOSEF 5 5

Duct, footwell ocutlet, LH A100PO0S51H 1
40 " " " LH A100POOS3H 1

" " " RH A100POOS2H 1
41 " " " RH A100POOS4H 1 Elan
18.13A




l ——— —E ﬂ_ : m— —_._—-! ‘E —'!!_—__—_ —!:" l_—'-‘-' == I

= T e e e e e
S D « fr o Emt 50 Fls 50 Es

e ey —_— e m ==

i el T TN T e A e Pt —

— — ———— W e,
= M ST e

L B . S S
il el iy bl I — e = e T
[ET— I - BT mii mad —
_
=

IMERIRENT

nl1EYSFHICe

o s e
| CAUTION = 3
{ ENOINE COOLIMG FANE -
T r e
— - . T T i i — o — — S—
e LN = m— |
_— — —
Ty e e T e [ ——
LTy e e ] e = = ———— e m e e —
T o e . . —— o e
— e — Lds [ T ——— e
[ ———
i e 37
-
I e o ECIN e Iy .FE_',._"
—— — L
] — =
S
—————
SECE SO s - = rr— ——
—
camE === == —
'ﬁ —r e
= e O S e = e m s
T = = mm—— = o
=
L 40

[

LOTUS CARS LTD )
VLN

_|2s

T EGR PIFE ERGLANT
Ot CiC wY g ‘m’"m'ﬂ”' CHER & L MR
£ | Shataon HOT SURFACE WS EOL

=], - = W PRS0 —— "

73 e —

i
J

@‘w
a

g OiiEE




FUNCTION QUANTITY
CODE | CoNTENTs: DaPels
19.01A PART DESCRIPTION PART NUMBER | ALL REMARKS
1 Label, VIN & weights CO75U0730K> 1 UsSh * Note: Form LSL 317 must be
" wem " FO7501186K* 1 except USA completed when ordering
2 " VIN (windscreen) BO79U4666K* 1 VIN or engine number labels.
3 " engine number ROB2UT394K*> 1
4 " emission control information B100UO468F 1 Sweden
" " . 92 E.P.A. C100U0297F 1
" " " 92 C.A.R.B. Cl100U0298F 1 USA
8 " catalyst '92 M.V, Al100Ue060F 1
10 " power steering fluid Al00UD395F 1
11 ! engine oil B100U0249F 1 Fit to cam cover
13 " unleaded fuel (English) AO75U1008F 1
" " " {French) AOB2UT413F 1
" " " ( Swedish) AOB5SUS095F 1
" " " (German) AOBSUS0O96F 1
" " " (Dutch) AOB5US098F 1
" " " { Spanish) AOBSUS0O9TF 1
" " " (Italian) ADB2U7386F 1
21 ! dual fuel (Spanish) Al10000492F 1
22 " headlamp motor caution ADB2U4698F 2
23 " headlamp levelling BOB2UT039F 1
24 " fuel cut-off switch ADB2UT7225F 1
25 " alarm warning AOB2ZM4993F 2
26 " alarm instruction (passive immobilisation)|Al00MO357F 1 S2
27 " hot surface caution Al00UQ407F 1
28 " battery caution AQTEME143F 1
29 " running in (on windscreen) B10OUO250F 1
30 " 'E' Mark B100UO4&7F 1
31 " air box element B100UO391F 1
32 " " " cover A100U0088F 1
33 " I s A100U0090F 1

Elan

Page 1 19.01A



FUNCTION QUANTITY
CODE | CONTENTS: Labels
13.01A PART DESCRIPTION PART NUMBER | ALL REMARKS
37 Label, spare wheel use B10OUOOSTF 1 Fit to boot floor
38 " spare wheel warning, 80 kmh A100U0B92F 1
39 " " " " 50 mph Al100UO406F 1
40 " tyre loading C100U0310F 1 Australia
" coolant (French) AROBI9U1B11F 1
" " (German ) ROB9U1812F 1
" " (Italian) A100UD40SF 1
43 " " (English) AOBIU1008F 1
44 " fan warning Al100Ue048F 1
45 " compliance A.D.R. ROB2UT259F 1
46 " jacking warning A100UO2Z52F 1

Elan
Page 2 19.01A



= secton WB Elan

AL EEELE
o

i = - = :EL v S]WIEIIIEIIIHI}' Inflatable
| I.l: % - = i ¥
T = AN <& Restraint (S.LR.)
RN :
-
JBILANNE e
] e kv
-h"::.n‘-'zt-l‘__‘___dfir T A — i Sy i ;! =
R e ——— .—--.*.'.“-_._.--?— E |E\ } \:’ -'[ = i _.I'
. S I = Cie ey = T
. R i LOTUS CARS LTD o N
e - ——— LOTUS CARSLTD
1 z
v S TR TOTUE CAER LTD 0

= SERVICE NOTES P SERVICE NOTES ‘__,_
%'Semiun EML G Section EMK | %SWCE NOTES ‘

Tur b rrd  cpppanecnion: wh, Servscr e masdal Lo mrml wn comomcinm wpp ) ey ol Meies mesual
ST - e B0 e e cemam 27 TR - Bl 1380 medd. vene s

' | Electronic | Electronic (Closed Loop)
t—— Multi Point © 1 Multi Point Elan Turbo with Catalyst

o . : : . { " - S
oA 7 Fuel III}ECHDI'L — ~1 Fuel IH]ECt ion [ r—=

ad ] | e f—

" (Naturall | Elan Turbo —
— v Asp) | Non-Catalyst —

—{ LOTUSCARSLTD_ | LOTLS CARS LTD_

LOTUSCARSLTD__




FUNCTION QUANTITY
CODE CONTENTS: Uwners Handbooks & Service Notes Manuals
19.03A PART DESCRIPTION PART NUMBER | TUREO N.A. REMARKS
1 Owners Handbook B100T0324J 1 1 4-position climate controls R/B Cl100T0324J
" o C100T0324J 1 1 6-position climate controls
" » D100T0324J 1 USh
2 - o E100T0324J 1 52
4 Service Notes Manual Al100TD327J 1 1
S Electrical Sections FOB2T0327J 1 1
6 Supplementary Inflatable Restraint Section WB E100T0327J 1 =.1.R.
7 Engine Management Section EML D100T0327J 1
8 " i " EMK C100T0327J 1 Non-Catalyst
9 " o " EMJ B100TO0327J 1 Catalyst
10 Pre-Delivery Inspection Sheet LSL 273C 1 1
11 Maintenance Schedule LSL 271D 1 1
12 Bodywork Defects Sheet, Elan LSL 272 1 1
13 'Tech 1' Diagnostic Chart LSL 302 1
" . i “ LSL 303 1 Non-Catalyst
) o " " LSL 304 1 Catalyst
VIN/Engine Number label request form LSL 317 1 1

Elan
19.03A






FUNCTION QUANTITY
CODE | CONTENTS: Chassis
NON
30.01A PART DESCRIPTION PART NUMBER |S.I.R. |5.I1.R. REMARKS
1 Chassis Assembly, 5° anti-1ift angle J100A0227F 1 Prior VIN * R/B F100R0897F Plus Kit #
o " 240 v " " F100AQBSTF 1 From VIN *
" " 240 " " n D100AQBS8F 1
Lower Wishbone Replacement Kit A100DD0935H 1 See 31.03A & Elan Service Notes Section DD
Engine Mounting Load Spreading Plate Kit A100A0965S 1 1 See 5/B 1992/03

* VIN M 6644

Elan
30.01A






Hﬁm ' CONTENTS - Chassis Front Underframe QUANTITY
3015 PART DESCRIPTION PART NUMBER | ALL REMARKS
1 Underframe Assembly, chassis front G100A0D2T74F 1
2 Bracing Strut, underframe to longeron, LH C1l00R02Z17F 1
" " " " " RH ClO00A0Z16F 1
4 Bolt, M12 x 25, stay to chassis AOTSW10572 2
5 Washer, flat, M12 x 24, stay to chassis AOTSWADTIF 2
& Bolt, M12 x 70, underframe fixing AR100W2110F 4
7 Washer, flat, M12 x 24, undertray fixing ADTSW40T1F 4
B Mut, Hyloc, M12, " " AOT75W30122Z 4
9 Bolt, M12 x 70, thin head, strut to underframe A100CO0B3F 2
10 Washer, flat, M12 x 24, " n " ADTSW40T1F 2
11 Hut, Hyloc, M12, " " ! AQOT5W3078F 2
12 Boelt, M12 x 75, underframe rear fixing ADTSW20T71F 4
13 Washer, flat, M12 x 24, " " " AQTESW4A02BZ 4
15 Setscrew, M6 x 15, underframe to front frame ROT5W10282 3
16 Washer, s/p, M6, " " " " A075W40352 3
17 Washer, flat, M6 x 15, " " " " AOTSW40152Z 3
20 'V' Strut, underframe to transverse beam C100R0B54F 1 )
21 Setscrew, MB x 16, 'V' strut fixing, to AROTSW10367 2 )
22 Washer, M8 x 16, " " " " AOTSWA020Z 4 ) S.1I.R.
23 Hut, Nyloc, M8, " " it " ADTSW3I0N10Z 2 )
24 Screw, MB x 16, " . " bottom ROTSWT006F 2 )
25 Spreader Plate, " " " " Al100AOBTEF 1 )

Elan
30.15A






FURCTION QUANTITY
CODE | CONTENTS: LOngercns
NON
20438 PART DESCRIPTION PART NUMBER |S-I.R. |S.T.R. REMARKS
1 Longeron Assembly, LH J100A0319F 1
" " LH C100A0725F 1
3 o " RH J100A0320F 1
" " RH . Cl00AD726F 1
5 Screw, M12 x 120, longeron to chassis A100W7070F 2 2
(51 4 M12 x 100, o " " AlOOWT7098F 2 2
T Bolt, M12 x 53, special, longeron to chassis B100DAD438F 2 conical seat
Screw, M12 = 70, H " " AR100W7099F 2
9 Screw, M12 x 50, - i ™ A100W7100F 4 4
10 Bolt, M12 x 33, special, " " " B100A0439F 2 2 conical seat
11 Washer, M12 x 24, " o o ROTSWADTIF 8 a8
12 Shim, 0.5mm thick, i " i AR100A0916F A/R A/R jalternatives
13 " 0.25mm, " " " " A100A0BO6F A/R A/R )

Elan
30.19A



See W0-NA___



FUNCTION QUANTITY
CODE CONTENTS: Non-S.I1I.R.: Chassis Front Frame
NON
30.21A PART DESCRIPTION PART NUMBER | S5.1.R. REMARKS
1 Front Frame Assembly, upper F100RO0555F 1
2 Setscrew, M8 x 20, front frame to longeron AQ75W10382 T
3 Shim Plate, " - " " A100A0BALF A/R
4 Shim Washer, " " " " A100AO0BOSF A/R
5 Washer, flat, M8 x 25, front frame to longeron BAO75W40212 7
(5} Nut, Nyloec, M8, " " " " AO75W30102 7
10 '¥' Strut, front frame A100A0492F 2
11 Setscrew, MB = 12, 'Y'-strut to longeron ROTS5W10352Z 4
12 Washer, M8 x 16, " " " il ADT5W4020Z 4
13 Setscrew, MB x 12, " " " lower frame AOTSW10352 2
14 Washer, M8 x 16, B " " " " ADTSW4020Z 2
15 Radiator Support Frame D100A0DSS6F 1 R/B A100ACQ971F
" " - A100A0D9T71F 1 From VIN 5 6384 (R134A CFC Free)
16 Setscrew, Mé x 12, lower frame to upper frame ADTSW10272 2
17 Washer, M6 = 12, " " " " d RO75WA013Z 2

Elan
(Non-S.I.R.) 30.21A






FUNCTION _ QUANTITY
CODE CONTENTS: o-I1.R.: Chassis Front Frame
30.21B PART DESCRIPTION PART NUMBER | S.1.R. REMARKS
1 Transverse Beam Assembly F100A0750F 1
2 Setscrew, M12 x 90, beam to longeron BROT9W1058F 6
3 Washer, flat, M12 x 24, beam to longeron ROTSW40T1F (51
5 Radiator Support Frame C100KOOQ59F 1
b Tie Rod, radiator support assembly C100K0057F 2
7 Washer, flat, M6 x 12, tie rod to lower suppurt RO75W40132 2
8 Nut, Nyleec, M&, mooomom " A075W30092Z 2
9 Cap, tie rod/lower support fixings A100K&e027F 2
10 Setscrew, Mé x 18, lower support to underframe ROTSW1029%Z 3
11 Washer, flat, M6 % 12, " " " " AOT5W4013Z 3
12 Nut, Nyloc, M6, " " " " AOTSW30092 3
15 Stabiliser, transverse beam B10OOAOBO1F 1
16 Socket Screw, M10 ® 30, stabiliser to beam ROTSWTO30F 2
17 Washer, flat, M10 x 20, " " " RO75WA0242Z 2

Elan
(S.I.R.) 30.21B






FUNCTION - QUANTITY
CODE CONTENTS: Front Suspension
FRIOR FROM
31.01A PART DESCRIPTION PART NUMBER | VIN * | VIN * REMARKS
1 Hub, front A100Ce00TF 2 2
5 Bearing, front hub A100C6009F 2 2
& Circlip, bearing retention A100Ce010F 4 4
i Hub Carrier, front, LH J100C0033G 1 1
" " " EH J100C0034G 1 1
g Nut, HNyloc, M12, hub carrier to upper ball joint | A100C&021F 2 2 thin
10 MNut, Nyloc, M12, " " " lower ™ " A100C&019F 2 2
11 Upper Ball Joint F100CO058F 2 2
12 Shim Plate, castor adjustment R100CQO025F 16 16
Wishbone Half, upper F100CO017F 4 Except USA R/B Al00C0148F
" " " forward, LH B10OCO129F 1 )
" " " " RH B10OOCO130F 1 ) USA
", " " rear, A100C0128F 2 )
14 " " " forward, LH AR100C0O149F 1 >
" " " " RH A100CD150F 1 » braced
15 " " " rear A100CO148F 2 >
16 Setscrew, M10 x 20, wishbone bracing ROT75W10462 2 2 ]
17 Washer, M10 x 20, " " ROTSWAD24F 2 2 ] with USA & braced type upper wishbones
18 Nut, Nyloc, M10, " " ROTSW3I0D11F 2 2 ]
20 Screw, MB x 70, wishbone to ball joint (outer) AR100OWT0BEF 2 2
21 Washer, MB x 16, " " " " ROTSW40202 4 4
22 Nut, Kayloc, M8, " " “ " R100Ce022F 4 4
23 Bolt, M8 x 85, " " " " { inner) A100C0O124F 4 4
24 Plate, camber adjust, 10.S5mm A100COL109F ) 3
" - " 11.5mm AR100C0O125F )4 14
" " " 12 . 5mm A100C0O110F ) }
" " " 14 . Omm A100CO111F ) }
Bracket, brake hose to wishbone, LH B100JO127F 1 1 )
" " " " " EH B100J0O12&F 1 1 )
Setscrew, M5 x 16, bracket to wishbone AOTSW10BSF 4 4 Jearly cars. Later cars have integral brkt.
Washer, M5 x 10, " " " BROTSWA011Z 4 4 )
Nut, Hyloc, M5, " " " AQTSW30082 4 4 }
* VIN R 6001 (S2)
Elan
Page 1 31.01A




FUNCTION : QUANTITY
CODE CONTENTS: [ront Suspension
PRIOR FROM
31.01a PART DESCRIPTION PART NUMBER | VIN * | VIN * REMARKS
35 Stud, wishbone pivot B1OOCOO51F 2 2
36 Bush, upper wishbone C100Ce003F 4 4
37 Snubber Washer, 12mm, wishbone pivot A100DO03TF 4 4
38 Half Nut, M12, ' " " A100OW3107F 2 2
39 Mut, Nyloc, M1z, " " ROTSW30T8F 4 4
40 Raft Assembly, front suspension, LH Al00C0119F 1 )
" " " " LH B100CO119F 1 } inc. bushes
" " " " RH A100CO118F 1 )
- " " - RH B100OCO118F 1 )
41 'Top Hat' Bush, raft/top wishbone A100C0O030H 4 4
42 Bush, raft upper D100C&e018F 4 4
43 Bolt, M12 x 77, thin head, raft upper/longeron R100C0074F 2 2
44 Mounting Plate, raft, inner B100CO045F 2 2
45 " " " outer B10OCO046F 2 2
46 Bolt, MB x 75, mounting plate to raft Al00CBe027F 6 6
a7 Washer, MB % 16, " " " " RAOT5W4020Z & &
50 Bush, flanged, raft lower forward C100Ce006F 4 4
" " " " rear C100Ce00&F 2
51 d " " " rear El100C&001F 2 Yellow colour code
55 Track Control Arm Assembly, (TCA), LH A100C01335 1 1 ) inc. pivot bushes, lower ball joint
" ! " " " RH Al100C01328 1 1 } & damper yoke bush
57 Strut Assembly, TCA, LH AR100C01355 1 1 > inc. pivot bushes
" " " RH R100C013458 1 1 >
&0 Lower Ball Joint, TCA A100Ce020F 2 Z
Bl Bush, lower wishbone E100Ce002F 8 8 Orange colour code
62 '"Top Hat' Insert, TCA strut to raft R100CO030H 4 4
65 End Plate, TCA A100CO031F 4 4
66 Bolt, MB x 80, end plate to raft ADT5W2045F 8 8
&7 Washer, M10 x 20.," " " " AOT5W4A0247Z 8 8
68 Bolt, M12 x 90, TCA & TCA strut to raft AOTSW2073F 4 4
69 Washer, M12 x 24, " n " " " AOTSWA028Z 4 4
70 Nut, Nyloc, M12, ™ ®» " " " AR100C&019F 2 2
* VIN R 6001 (S2)
Elan
Page 2 31.01A




FUNCTION - QUANTITY
CODE CONTENTS - Front Suspension
PRIOR FROM
31.01A PART DESCRIPTION PART NUMBER | VIN * | VIN * REMARKS
71 Socket Screw, MB x 25, TCA to TCA strut ADTEWTO24F 4 4
12 Washer, MB x 16, von " " ROTSWADZ0Z 8 a8
73 Nut, M8, kaylock, momoon 4 A100C6022F 4 4
T4 Socket Screw, M10 x 90, " " " n A100OW706S5F 2 2
15 " " M10 x 110,™ ™ " " A100OWTOBBF 2 2
76 Washer, M10 x= 20, " on " " AOT5W40247Z 8 8
77 Nut, M10, kaylock e " " AOBOW30B2F 4 4
80 Bush, damper yoke D100CE00SF 2 2
81 Yoke, front damper Al100COD40F 4 4
82 Socket Screw, M8 x 35, yoke to damper AOB2WTOS3F 8 8
83 Nut, MB, kaylock, " " " Al00CE022F 8 8
Spring/Damper Assembly, front, N.A. F100C0O043F 2 } Yellow/yellow/white colour code
Spring, front, HN.A. A100CO0BTH 2 1
Damper, " " . C100C6015H# 2
Spring/Damper Assembly, front, USA Turbo Cl00C0123F 2 ] Blue/yellow/orange
Spring, front, USA Turbo A100C0126H 2 ]
Damper, " ! " B100C&029H 2
Spring/Damper Assembly, front, except USA Turbo | F100C0077F 2 > Yellow/yellow/green
Spring, front, except USA Turbo B100CO086F 2 >
Damper, " " " l C100C6015H# 2
a5 Spring/Damper Assembly, front H100C0077J 2 } Yellow/yellow/green
86 Spring, front B100OCO086F 2 ¥
a7 Damper, " F100Ce015F 2
88 Gaiter, " damper Al100Ce013F 2 2 # R/B F100C&015F IN PAIRS
89 Fixings Kit, front damper mounting B100OC&012F 2 2
89a Connical Washer, " " " A100CO151F 2 repalces lower washer from kit B100OC&0D12F
20 Mounting Assembly, damper top plate A100COOTSF 2 2
91 Isolator, spring/damper to chassis A100C0121H 2 USA Turbo
" " " " " A100C0O038F 2 2 Except USA Turbo
93 Washer, flat, MB x 16, front damper upper fix ADT75W40202Z (= &
94 Nut, Nyloc, M8, " " " " ADT5W3010Z & &
* VIN R 6001 (52)
Elan
Page 3 31.01A




FUNCTION QUANTITY

CODE CONTENTS: Front Suspension
: PRIOR | FROM

31.01A PART DESCRIPTION PART NUMBER | VIN * VIN * REMARES
95 Balljoint, anti-roll bar to TCA B100C&0O0OBF 2 2
96 Washer, M12 x 24, balljoint to yoke ADTSW4028Z 2 2
97 Nut, M12, Nyloc, = " " Al100W3109F 2 2
98 Washer, M10 x 20, " " anti-roll bar ADTS5WA0247 2 2
99 Mut, M10, kavlock, " " " " - ROBOWINB2ZF 2 2
100 Anti-Rell Bar D100C0060F 1 1
101 Bolt, M10 x 45, anti-roll bar to drop link ROTSW20532 2 2
102 Washer, M10 = 20, " " L n " ROTEW4A0247 4 4
103 Nut, Nyleoe, M10, " " wem n " ADTSW3011Z 2 2
104 Drop Link, anti-roll bar R100CB011F 2 2
105 Screw, M10 % 55, drop link to chassis A100AG0DZEF 2 2
106 Flug, anti-roll bar ends A100CB023F 2 2

* VIN R 6001 (52)

Elan
Page 4 31.01A



5 See 33MA FOR BRAKE PADS



FUNCTION QUANTITY
CODE CONTENTS: FRear Suspension
PRIOR FROM
31.03A PART DESCRIPTION PART NUMBER | VIN * VIN * REMARKS

1 Hub Cap A100D&010F 2 2
2 Hub Nut A100DE0OOTF 2 2
3 Split Pin, hub nut retaining A100D&006F 2 2
4 Locking Washer, hub nut A100De005SF 2 2
5 Rear Hub/Brake Disc B100JO00DBF 2 2
6 Rear Wheel Bearing, outer Al00DE009F 2 2
i " " N inner A100DE0OOBF 2 2
8 Sealing Ring, rear hub Al100D&012F 2 2
9 Stub Axle, rear, LH Al100D&0O13F 1 1

" " . RH Al00D&0D14F 1 1
11 Hub Carrier, rear, LH G100D0023F 1 1

" " " RH G100DO022F 1 1
13 Bolt, M10 x 30, stub axle to hub carrier A100D0056F 8 8
14 Washer, M10 % 20, " . " " " AOTSWAQ247Z a8 8
15 Bracket, brake caliper mounting Al100DOD24F 2 2
16 Cap Screw, " " " bracket/carrier |Al100DOOETF 3 8
20 Link End (inc. bush) top link A100D0O092S 2 use with A100D0O091S
21 Top Link, adjustable A100D0091s8 2 Square section
22 " " " A100D0096J 2 2 Tubular. Inc. * items
23 End Piece, upper link, long R100DO0STF* 2 2
24 " " " " short A100D0O09BF* 2 2
25 Adjuster Trunnion, top link ADEZDA161F* 2 2
26 Locknut
27 Locknut
30 Bush, top link B10OD&E0D18F 4 4
31 Reducing sleeve, top link to chassis B100D0O049F 2
34 " : " " " ecarrier, 37mm long |B100D0O049F 4 5° anti-lift angle

L1 L T b L 1] BEImm n HIGDDQDE 1F 2 2 2 %q LE i L

35 Bolt, M12 = » carrier to top link 2 5% anti-lift angle

" M12 x 110, n moomm BOT9W2074F 2 2 240 " "
36 Snubber Washer, 12mm I1/D, bolt head A100DO0O3TF 2
37 " " 1émm I/D, top link/carrier Al100DOO39F 2 5% anti-lift angle
40 Spacer Washer, 9.5mmm thick, top link/carrier Al00DOOBOF 2 2 240 0 " :

* VIN R 6001 (52)
Elan
Page 1 31.03A




FUNCTION QUANTITY
CODE CONTENTS: Rear Suspension
FPRIOR FRCOM
31.03A PART DESCRIPTION PART NUMBER | VIN = VIN * REMARKS

43 Washer, M12 x 24, carrier to top link AROT5W4028Z 2 2
a4 Nut, Nyloec, M12, " " " " ROTSW30T8F 2 2
45 Cam & Bolt Assembly, camber adjustment C100D0O033F 2
46 Bolt, link clamping ADT5W20402 2
47 Washer, M8 x 20, camber adjustment bolt AO79W4019F 6
48 Nut, HNyloc, M8 " " ", AOT5W3010Z 4
50 Bolt, M12 x 70, top wishbone 1nnar plvnt Al100DE023F 2 2
51 Washer, M12 x 24, " " " AOTSW4028Z 2 2
52 Snubber Washer, 12.0mm I/D, stay/top link A100DO03TF 2 2
52 " " 16.0mm I/D,top link/chassis A100DO0O39F 2 2
55 Link Stay, wishbone AR100A0DESBF 2 5% anti-lift angle

" " " B100ADGSEF 2 2 23 n om "
56 Lower Wishbone Assembly, {1nc bushes) LH, 5° A100D0O0O89S 1 R/B A100D0OO8TS

" o " " LH, 24° A100D0OO8BTS 1 1

" " " " " RH, 5° Al100D0090S 1 R/B A100DOOBRS

m " " " " RH, 2i° A100D00OBAS 1 1

Kit, lower wishbone replacement Al100DO093S 1 Use when replacing early chassis. See 30.01A
Inc. 24° LH & RH wishbone assemblies, link
' stays, spigot sleeves, spacers & fixings.
&6l Cam & Bolt, lower wishbone forward fixing A100DOOSSF 2 2
B2 Bolt, M12 % 75, lower wishbone rear/link stay AQTSW2071F 2 2
63 Washer, M12 » 24, " " fixing AOT75W40282 & &
64 Hut, Nyloc, M12, ™ e " ROTSW3078F 4 4
65 Bush, lower wishbone, inner pivot, forward E100Ce002F 4 4 Orange colour code
(2158 " " " " " rear B100D&019F 4 & White colour code
&7 " " " outer " D100De002F ) 4
70 Pivot Stud, lower wishbone to hub carrier Cl00D0044F 2 2
10a Snubber Washer, 16mm I/D, lower wishbone/carrier A100D0039F 4 4
T0b " " + ldmm I/D, lower wishbone/nut A100D0038F 4 4
71 Nut, Nyloc, M14 lower wishbeone outer AOTS5W3069Z 4 4
75 Anti-Roll Bar Assembly, rear C100DO028F 1 1
16 Ball Joint, anti-roll bar to lower wishbone A100DE024F 2 2
17 Washer, anti-roll bar fixing A100DOQ72F 4 4
78 Nut, Nyloc, MI10, " " Al100W3112F 2 2
* VIN R 6001 (S2)
Elan
Page 2 31.03A




FUNCTION QUANTITY
CODE CONTENTS: Rear Suspension
PRIOR FROM
31.03A PART DESCRIPTION PART NUMBER | VIN * VIN * REMARKS
80 Drop Link, anti-roll bar AR100Ce011F 2 2
81 Bolt, M10 = 45, drop link fixing AOTSW20532 4 4
82 Washer, M10 =% 20, " " " AOTEW40212 a8 8
83 Mut, Nyloc, M10, ™ . " " AOTS5W30112 i 4
85 Spring/Damper Assembly, rear, USA Turbo B100DO0OB3F 2 Red/yellow/orange colour code
86 Spring, rear, USA Turbo A100D0O082H 2 " " " " "
87 Damper, " " " B100D&025H 2
Spring/Damper Assembly, rear, except USA Turbo F100DOO0O30F 2 Green/yellow/white R/B J100D0030J IN PAIRS
Spring, rear, except USA Turbo B100ODOO71F 2 " " "
Damper, " " " " C100D&e011H 2 R/B E100D6011F IN PAIRS
Spring/Damper Assembly J100D0030J 2 Green/yellow/white
Spring, rear B100ODOO71F 2 " " "
Damper, " E100D6011F 2
88 Gaiter, damper A100C6013F 2 2
89 Fixings Kit, rear damper mounting B100C6012F 2 2
90 Mounting Assembly, damper top plate A100CO075F 2 2
90a Washer, flat, MB x 16, rear damper top fixing AOT75W40202 6 &
S0b Nut, Nyloc, M8, " " " " ROTSW30102 & &
91 Isclator, spring/damper to chassis A100CO038F 2 2
92 Bottom Eye Bush, rear damper A100D6020H 2 2
93 Bolt, M12 x 65, damper lower fixing A100DB022F 2 2
a4 Washer, M12 x 24, " " " a075W40282 2 2
95 Nut, HNyloc, M12, " " " AQTSW30TEBF 2 2
Kit, Suspension Upgrade, Stage 1 (less dampers) LOTSKELOO1 1 )} See S/B 1994/05 for Elan S1 upgrades.
" " " Stage 2 (inc. dampers) LOTSKELOO2 1 }

* VIN R 6001 (52)

Elan
Page 3 31.03A



This page is for cars equipped with unassisted
(manual) steering (RHD Naturally Aspirated).
For Power Assisted Steering, see 32.03a




F“ggzéﬂ“ CONTENTS : Manual Steering Rack & Lower Coloumn QUANTITY
dc.lA PART DESCRIPTION PART NUMBER | N-P- REMARKS
This page for cars equipped with unassisted
(manual) steering (RHD Haturally Aspirated).
For Power Assisted Steering, see 40.23A
1 Rack, steering, manual D100HOO02F 1
2 Bellows Kit, steering rack, 52mm dia. A100H&031S 2 Early cars
" " " " 46mm dia. B100OMe031S 2 Late cars
3 Bolt, steering rack to chassis B100OH&e016F 2
4 Washer, " " " " AOTSWA0EEF 2
5 Locknut, M14 AR100HeD29S 2
& Outer Ball Joint EKit A100H&0245 2 inc. *
7 Domed Nut, ball joint Al100HBD25S* 2
10 Lower U/fJ, steering rack to column A100HOOS0F 1
11 Pinch Bolt, lower U/J COB2H4044F 2
12 Nut, pinch bolt RADTEG2BAF 2
Intermediate (Lower) Column AR100HE003F 1
Universal Joint & Intermediate Shaft Assembly Al100HOOS0F 1
Bolt, M10 x 32, steering column lower joint COB82H4044F 1
Washer, spring, " " " " AOTI9WA0TOF 1
Pinch Bolt, M8 x 40, universal joint ADT5W2039D 2
Washer, flat, " " AO75WA020Z 2
Nut, Nyloc, M8, " . A90TEG284F 2
Elan
Manual Steering 32.01A




This page is for cars equipped with Power
Assisted Steering. For manual steering
see 32.01a




FUNCTION _ . QUANTITY
CODE. CONTENTS: Fower Assisted Steering Rack & Lower Column
32.03A PART DESCRIPTION PART NUMBER | iU D REMARKS
This page for cars equipped with Power
Assisted Steering. For manual steering
see 40.21A
1 Hose, pump to rack (high pressure) C100HO038F 1
" " " " " " B100HOOQ3SF 1 Except S5.I.R.
" " " " " " A100HOOS4F 1 S5.I.R.
'0' Ring, hose connection seal A100HE6060S 1 1
5 Nut, M12, thin turret, pump banjo connection A100W3111F 1
(3 Clip, cradle type, PAS hose to chassis A100W6411F 1 1 use with Al100We412F
7 Clip, " " " o Al100We412F 1 1
8 Screw, M5 x 16, clip fixing ROB2WS5117F 1 1
9 Washer, flat, " " AO75W4063Z 1 1
10 Nut, Nyloc, M5 , thin, clip fixing A100W3113F 1 1
11 Steering Rack, PAS F100HOOD4F 1 )
" " " F100HOOO3F 1 Except S.I.R. ) Prior VIN *
" " " E100HO042F 1 a.1.R. )
" " " G100HOO04F 1 » From VIN *
" " ! G100HOOO3F 1 >
Seal Kit, steering rack A100HE023S 1 1
Seal, pinion housing A100H&0305 1 1 * VIN R 6001 (52)
16 Bellows Kit, steering rack, 52mm dia. A100HGB0315 1 1 Early cars
" " " " 4emm " B100H&0315 1 1 Late cars
18 Bolt, M12 x 90, steering rack to chassis B100H&O15F 1 1
19 Washer, flat, " " " " ADT5W4A066F 1 1 use with B100H&015F
20 Bolt, M12 = 110, " " " " B100H&016F 1 1
21 Washer, M12 x 24, " " " " RO75W4066F 1 1 use with B100OH&01&F
22 Locknut, M14 Al100H&0298 2 2
23 Outer Ball Joint A100H&0245 2 2 inc. AL1OQHE025S
24 Domed Nut, ball joint A100HB025S 2 2
25 Hose, steering rack to reservoir B100OHOO39F 1
" " "en " C100HOO3&6F 1
'0'" ring, hose connection seal Al00HGB0598 1 1
28 Hose Clip, hose to reservoir AQT79KG0O18F 1 1
Elan
Power Assisted Steering Page 1 32.03A




FUNCTION : _ QUANTITY
CODE CONTENTS: FPower Assisted Steering Rack & Lower Column
32.03A PART DESCRIPTION PART NUMBER | “HD | THD REMARKS
This page for cars equipped with Power
Assisted Steering. For manual steering
see 40.21A
30 Reservoir, P.A.S5. fluid A10O0DE&BL13TF 1 1
31 Bracket, P.A.S5. fluid reservoir C100HOO31F 1 1
32 Setscrew, Me x 20, bracket clamping AD75W1030Z 1 1
33 Washer, s/p, M6, " " AOTSWA035Z 1 1
34 Washer, Mé x 12, " " ADTSWAD13Z 1 1
a5 Setscrew, Mé % 16, bracket fixing AOTSW10287Z 2 2
36 Washer, M& = 12, " " AOTS5WAD13Z 2 2
37 Hose Clip, hose to reservoir AOT9ME132F 1 1
38 Hose, reservoir to pump (low pressure) E100HO040F 1 1
39 Hose Clip, hose to pump ADT9KB018F 1 1
40 Hose Clip 15/20mm, low pressure hose securing A210EG490F 2 2
41 Bolt, M8 x 50, pipe clip flxlng ROTSW20412 2 2
42 Washer, MB = 16, " " AOTSW4A0202 2 2
43 Spacer, " " " A100HOOS1F 1 1
44 Bracket, P.A.5. pipe clip ATOOHOOS2F 1 1
45 Tie Wrap, P.A.S5. pipe securing A100WEe423F 1 1
Clip-Dipstick Tube, P. A S. plpE securlng A910EE592F 2
Cable Clip, ADTSQE016F 1
Clip, Swivel, Double Ended, " " AR100W&S00F 1 A/C pipe & battery cable to P.A.3. pipe
Intermediate (Lower) Column A100HE003F 1 1
Universal Joint & Intermediate Shaft Assembly A100HOOS0OF 1 1
Bolt, M10 = 32, steering column lower joint COB2H4044F 1 1
Washer, spring, " " " " AQT9W40TOF 1 1
Pinch Bolt, M8 x 40, universal joint ADTSW2039D 2 2
Washer, flat, U/J pinch bolt ROTSWA0202 2 2
Nut, Nyloc, M8," " " A90TEG28B4F 2 2

Elan

Power Assisted Steering Page 2 32.03A



See 17068

See 17-068



FURCTION : - - QUANTITY
CODE "CONTENTS: YPper Steering Column & Wheel, Ignition Switch
NON
32.05A PART DESCRIPTION PART NUMBER |S-I.R. |S.T. REMARES
1 Steering Wheel Assembly, (plastic) A100HOO4TF 1 N.A. ) Inc. # items
" a " (leather, Lotus Design) |Al100HO048F 1 Turbo )
5 Horn Push & Cap Assembly, Lotus Design wheel A100HOO49H# 1
b Hub , - " " " A100HOO46H# 1
7 Steering Wheel, (leather, SIR Type) COB2H4033F 1 For 5.1.R. inflator module see 17.06B
8 Bush, self cancelling, direction indicators BOB2M48B48F 1
Rivet, indicator self cancelling bush AOBIWG265F 1
10 Steering Wheel Assembly ('Nardi') A100HE0S8F 1 Inc. items marked * ]Jif fitted
Steering Wheel ('Nardi') AOB2HE0D48BH* 1 ]
12 Horn Button (with Lotus Badge) AROBZHE0OS0H* 1
13 Crash Pad, steering wheel centre AROB2HE049H* 1
14 Horn Push AODBZHE051H™ 1
15 Boss, wheel spider to column AOB2HE055H* 1 Alloy
16 Screw, steering wheel to spider AOT9HE012H* 6
17 Rubber Cover, steering wheel spider AOB2HE053H* 1
18 Spider, steering wheel to boss AOB2HE0S54H* 1 Steel
19 Horn Ring ADB2ZHE056H* 1
20 Screw, horn ring to spider AROB2ZHBE0S58H* 4
21 Ring, horn push leocation AOBZ2HBOS52H* 1
22 Screw, horn ring to boss AOB2ZHGOSTH* 2
25 Circlip, cushion retaining Al100HGO009F 1
" " " AQBZHe036F 1
27 Cushion, rubber Al100H&00DEF 1
- " ADBZHBO3SF 1
29 Cirelip, bearing retention AlOOWE3B1F 1
" " " ADB2We3BOF 1
31 Bearing, steering column upper support A100H&OOTF 1
" " " ! " ADBZHBO3TF 1
33 Horn Pin Al00HB013F 1
34 Spring, horn pin A100HE0S50F 1
35 Horn Pin Bush Cl00HOO29F 1
36 Carrier, steering column bearing E100HOD24G 1
" " " " DOB2H4035F 1
38 Shear Bolt, lock housing to bearing carrier COB2H4045F 2 2
39 Setscrew, M6 x 1B, bearing carrier to column AODTSW1029Z 3 3
Elan
Page 1 32.05A




FUNCTION QUANTITY
CODE CONTENTS: Upper Steering Column & Wheel, Ignition Switch
NON
32 .05A PART DESCRIPTION PART NUMBER |S.I.R. |S.1.R. REMARKS
40 Washer, spring, M6, bearing carrier to column ADT5W4035Z 3 3
41 Steering Column Assembly, upper A100HG003F 1 Tilt adjustable
" " " " A100H&0498 1 Non-adjustable
42 Inner Shaft, steering column Al100H&037S 1 1
" " " " Al100H&038S 1
43 Outer Column A100H&039S 1
" " AlOOHe0405 1
44 Washer, flat, steering wheel to column AOTSW4008Z 1 1
45 Nut, M12, Hyloc, " w o on " AD82H4036F 1 1
46 Clamp Bracket, adjustable steering column Al00He042S 1
47 Bolt, MB x 30, bracket to cross beam AOTSW20372 2 2
48 Washer, M8 = 25, " " " " ROT5W40212 2 2
49 Lever Assembly, column adjust A100H60438 1
50 Rubber Stop, column adjust lever A100AG0D13F 1
51 Washer, column adjust lever R100HE0475 1
52 Stopper, " L " A100HE0458 1
53 Push Hut, " " " A100H&e046S 1
54 Stud, " " " AlOOHe0445s8 1
55 Setscrew, Mé x 16, column to body AOT5W10282 2 2
56 Washer, M& x 15, " " " ROT5WA015Z 2 2
57 Steering Lock & Ignition Switch Assembly, RHD A100He022F 1 Prior VIN *
" " " " " " " B100H&022H 1 From VIN * * VIN R 6001 (s52)
" " " " " " LHD A100HBO51F 1 Prior VIN *
L1] it 1] m L1 LL} 1] ElDDHEDElH 1 Frﬂm I|i'rII,i F 3
" " " " " " " ADBZHA4046F 1
59 Barrel & Keys, steering column lock ROB2ZHE039H 1 1 For full lock set see 10.17A
60 Housing, " " " AO82HE038H 1 1
Bl Grub Screw, igntion switch fixing AOB2ZHE041H 1 1
B2 Ignition Switch, RHD Al00OMe178S8 1
" " LHD AlOOM&179S8 1 1
Elan
Page 2 32.05A







Wg;ﬂll CONTENTS - Brake Calipers & Discs QUANTITY
33.01A PART DESCRIPTION PART NUMBER | ALD REMARKS
Brake Caliper Assembly, front, LH B100OJ&001F 1 Yinc. brake pads
1 " " " " RH B100Je002F 1 )
2 Brake Pad Set, front (inc. springs & pins) A100J60505 1
3 S8liding Pin & Seal Set (1 per caliper) AR100J60518 2
4 Cap, sliding sleeve R100J60538 4
5 Sleeve Seal Kit, front caliper A100J60615 1
6 Piston " " " " Al00Je0625 1
7 Bleed Screw & Cap, front caliper R100J60528 2
8 Bolt, front caliper fixing A100J6022F 4
9 Brake Disc, front A100J&003F 2
10 Socket Screw, M x 18, disc to hub ROTYWTO33F 2
11 Brake Caliper Assembly, rear, RH A100J&0O0OTF 1 yinec. brake pads
" " " " LH A100J6008F 1 )
13 Brake Pad Set, rear calipers R100J605T7S 1
14 Pad Retainer A100J60715 1
15 Caliper Sleeve Kit A100J6066S 1
lé hctuator Screw & Hut RH A100Je06TS 1
" " S I 5 | A100J60688 1
18 Caliper Piston RH A100J6069S 1
" " LH A100J&06TS 1
20 Seal Kit-Rear Caliper A100J60725 1
21 Bleed Screw & Cap, rear caliper A100J60525 2
22 Bolt, rear caliper fixing A100J6023F 4
23 Spring, handbrake lever return Al00Je0655 1
Elan
33.01A







FUNCTION QUANTTTY
CODE CONTENTS: Hydraulic System, Pipes & Hoses
33.03A PART DESCRIPTION PART NUMEBER RHD LHD REMAREKES

1 Brake Servo/Master Cylinder Assembly C100J6016F 1
2 " " " " " Cl00J6019F 1

Servo Assembly A100Je047S 1 1

Foam Seal, servo to body R100BB135V A/R A/R
4 Master Cylinder AR100J6048S 1
5 - " A100Je082S8 1
& Reservoir, master cylinder E100J0009F 1 1
7 Cap, fluid reservoir A100Je0T7TF 1 1
8 Washer, MB x 16, servo assembly to bulkhead AOT75W40202 2 2
= Mut, Nyloc, MB, " " " " RAROTSW30102 2 2
10 Connector & Grommet Kit, servo A100J60545 1 1
11 Hose, servo to cne-way valve A100J0112K 1 1 166mm
13 Valve, one-way R100J60D1TF 1 1
14 Hose, one-way valve to engine A100J0030K 1 395mm
15 " " " " " " A100J00DZ9K 1
16 Hose Clip, wvacuum hose ROTO9ME132F 1 1
20 Pipe, master cylinder to RHF flexi-pipe D100J0090F 1
21 " " " " 2=-way union B100JO0BEF 1
22 Union, 2-way, brake pipe interconnect ROT79J6020F 3 3
23 Pipe, union to RHF flexi-pipe B100JOO94F 1
24 " master cylinder to 2Z-way union A100J008B9F 1
25 " union to LHF flexi-pipe C100J0095F 1
26 " " " "o 'T'-Piece B100OJOOBSF 1
27 '"T'=Piece, brake pipe interconnect BO75J6019F 1
28 Setscrew, M6 x 12, '"T'-piece to chassis ROTSW10272 1
29 Washer, flat, M6 x 12, " " " AQOTSW40132 1
30 Pipe, 'T'-piece to LHF flexi-pipe B100OJOOT77F 1
31 Flexi-Hose, front brakes AR100JO0D25F 2 2
32 Bolt, Banjo, flexi-hose to brake caliper BR100J603TF 4 4
33 Sealing Washer, banjo bolt A100J6038F 8 8
34 Retaining Clip, flexi-hose A100Je039F 10 10
35 Clip, plastic, brake pipes to chassis ROTSJe0272
40 Pipe, master cylinder to LHR brake circuit B100JO091F 1
41 L LL] 1] ] " LE] n E'l D.DJE.DETF 1
42 " ! " " RHR " " B100JOO9ZF 1

Elan
Page 1 33.03A




FUNCTION . , QUANTITY
CODE CONTENTS: Hydraulic System, Pipes & Hoses

33.03A PART DESCRIPTION PART NUMBER | EHD LHD REMARKS
43 Pipe, 'T'-piece to RHR brake circuit C100JO0OBBF 1
45 Bracket, brake pipe support A100J0044F 1
46 " " " " Al0QJ0115F 1
47 Setscrew, Mé x 12, bracket to chassis AOTSW10272 2 2
48 Washer, Me x 12, n " " AOT75W4013Z 2 2
49 Lock Nut, M10, brake pipe connections ARO79J60172 10 10
50 Connector, rear brake circuit pipes/support brkt.|A089J6013F 4 4
51 Pipe, bulkhead to RHR brake circuit B100J0Q78F 1 1
52 " " " LHR o " B100JOOT9F 1 1
53 Clip, pipe support, bulkhead Al00JB083F 2 2
54 " " - chassis A100J6044F 8 8
55 Pipe, unicn to RHR brake circuit A100JOOBOF 1 1
56 " " " LHR " " Al00JO0OB1F 1 1
57 Grommet, brake pipes threo' chassis Al100J&044F 2 2
60 Pipe, connector to RHR press, proportioning valve|B100J0082F* 1 1
61 " " " LHR " " " B100JOOB3F* 1 1
62 !Grﬂmmet, brake pipes thro' body Al00Je046F 2 2
Pressure Limiting Valve (PLV) AR100Je078F 2 2 )
Setscrew, MB % 12, PLV to chassis ROTSW10352 4 4 )
Washer, M8 x 16, PLV to chassis ROTSWA020Z 4 4 y If fitted R/B Al00J6049S
Pipe, PLV to Brake Proporticning Valve, RH C100J0093F 1 1 }
" noom " " " LH A100JO0B4F 1 1 )
Brake Proportioning Valve Kit (3/15) 2 2 )
68 " " " " {2/15) A100J60495 1 1 Inc. 2 valves & * pipes See Service Notes JE
Proportioning Valve, rear brakes D100J6025F 2 Z
69 Pipe, BPV to RHR flexi-pipe B100JO082F 1 1
70 " " " LHR " " B1O0JOO0OB3F 1 1
71 Setscrew, M6 x 12, BPV to chassis ROT5W10272 4 4
T2 Washer, Mé& x 12, L " BROTSWAQ13Z 4 4
75 Bracket, brake hose securing, RH Al100JO0SBF 1 1
e " " " " LH A100J0O099F 1 1
77 Setscrew, M6 x 12, bracket fixing ROT5W10272 4 4
78 Washer, M6 x 15, " " ADTSW40152 4 4
80 Flexi-Hose, rear brakes, chassis to wishbone A100J0027F 2 2
81 Pipe, rear link, RH B100JOQ9TF 1 1
a2 " " n LH B100JO09GF 1 1
83 Flexi-Hose, rear brakes, wishbone to caliper C100J0026F 2 2 Elan

Page 2 33.03A







FUNCTION — - QUANTITY
CODE CONTENTS: Farking Brake Mechanism
FPRICR FROM
33.05A PART DESCRIPTION PART NUMBER | VIN * | VIN * REMARKS
1 Handbrake Lever Assembly A100J0020F 1 R/B Kit Al100T0188J
Parking Brake Lever Kit A100T0188J 1 See Service Bulletin 1993/14
Handbrake Lever Assembly C100J0190F 1 'Fold Down' type
2 Grip, handbrake Lever AQT79J6050F 1 1
3 Bolt, M8 = 45, lever pivot AOQTSW20402 1 1
4 Washer, flat, MB x 17, lever pivot ADTO9W40202 2 2
5 Hut, Nyloc, M8, lever pivot ROT5W3010Z 1 1
10 Handbrake Mounting Bracket C100J0O019F 1
" " " RHD A100J0194F 1
" “ " LHD A100J0193F 1
13 Seal, handbrake mounting bracket to chassis A100BO227F 1
" " " " " " R100B2495K 1
15 Bolt M8 x 35, mounting bracket to chassis ADTSW2038D 4
Bolt, Mé& x 30, " " " " AD75W20282 3
16 Washer, M8 x 20, " " " " ROT9W4019Z 4
Washer, M6 x 12, " " " " AD75W40132 3
Bolt, M6 x 90, handbrake downstop A100OW2124F 1
Bracket, " " Al100JO195F 1
20 Handbrake Cable Assembly D100JO022F 2 2
21 Grommet, cables through body AlO0Je01BF 2 2
22 Clip, cable securing A100J006BF 1
Tie Wrap, cable to suspension top link AOB2WE28BEF 2 2
23 Compensator, handbrake B100JOO15F 1 1
24 Clevis Assembly, handbrake cables B100OJOO21F 1
L1 ] 1] L1 | n CIGGJGGEIF 1
26 Pin, clevis A100J0O072F 1 1
27 'R' Clip, clevis pin AROTSWE1T75F 1 1
28 Microswitch, park brake tell tale lamp R100J6073F 1 R/B CO7T5ME084F when stocks exhausted
" " " " " " COT5Me084F 1
30 Screw, M3 x 20, microswitch fixing ADB2WS163F 2 2
31 Washer, M3 = 7, " " A100W4125F 2 2
32 Nyloc, Nut, M3, " " ADTOW30&0F 2 2
* VIN R 6001 (S52)
Elan
33.05A







FURCTION QUANTITY
CODE CONTENTS: Wheels & Tyres, Spare Wheel Retention
PRIOR FROM
34.01A PART DESCRIPTION PART NUMBER | VIN* VIN * REMARES
1 Road Wheel, 6.5J x 15, 0.Z. E100G&e001F a4 Except USA
Tyre, 205/50 VR15, Michelin M¥V-2 i 4 N.A.
" 205/50 ZR15, " MEX-2 it 4 Turbo
Road Wheel, 7J % 16, O.Z. B100G&0O18F 4 ] USh
Tyre, 205/45 ZR16, Goodyear GS-D # 4 ]
Road Wheel, 7J x 16, BBES Al00Ge026L 4
" " & Tyre Rssembly, BBS B100G&028J 4
Tyre, 205/45 R16, Michelin XGTV Pilot SX # 4
Wheel Bolt A100G6005F 16
5 " o AR100Ge0O30F 16
Wheel Centre, embellisher, silver ADB2GH046F 4
1 " " " (Lotus Badge) R100Ge0D29F 4
Valve, tyre (road wheel) R100G&0D16H 4
9 " " " " A100GE031H 4 R/B R100G603ZH
" " = " A100Ge032H 4
11 Spare Wheel & Tyre Assembly R100Ge013F 1 1
12 Tyre Valve (spare wheel) A100Ge017H 1 1
13 Spare Wheel Clamp B10OOUOOSOF 1 1
14 Clamp Plate, tubular brace C100UOQS2F 1 1
15 '0"' Ring, clamp plate anti-rattle AS0TEBZ2022 1 1
16 Washer flat, MB x 25, spare wheel clamp ROT5W40212 1 1
17 Bracket, spare wheel mounting R100UOCS1F 1 1
18 Protection Strip, spare wheel A100U0334K 2 2
* VIN R 6001 (52)
# Refer to tyre stockists
Elan
34.01A







FUNCTION |- QUANTITY
CODE CONTENTS: Engine Assemblies & Cylinder Block Misc. Parts
40.01A PART DESCRIPTION PART NUMBER | TURBO N.A. REMARES
Engine Assembly, complete Al100E&D12F 1 Non-catalyst) Does NOT include
" " " A100EGD14F 1 Catalyst ) PAS or ACU pumps.
" " " A100EeQOQ7F 1 )
Partial Engine Assembly (short block) Al00EB180S* 1
" " " " " AR100E&1T95* 1
" " " " " recon. AI00EG1BOR# 1
Reconditioned Engine Assembly A100E&O14R 1
" " " AR100E&QOTR 1
1 Bolt, main bearing cap to block AlO0E&311sS 10 10
2 Core Plug, 35mm dia. Al00EG3128 6 6
3 Plug, coolant drain R100EB31458 1 1
4 Taper Plug, oil gallery Al00E63158 1 1
5 Cort Plug, " " R100E&3165 2 2
6 Dowel, clutch housing to block A100E&3178 2 2
7 Dowel, head to block AlD0E&318S 2 2
8 Threaded Union, oil filter adaptor Al100E&D37TF 1 1
9 Spigot Pipe, turbo oil return A100E&3208 1 1
10 Banjo Stud, turbo oil feed Al100E&3218 1 1
11 Seal, " " n " joint AI00EG3228 1 1
12 0il Jet, piston cooling A100EG32358 4

* inec:

# inc.

Cylinder block, bearing caps, all
core plugs, all blanking plugs,
rear main oil seal & carrier,
crankshaft & bearings, con rods &
bearings, pistons, rings & pins.

as above plus: Knock sensor, oil
pressure switch, dip stick tube,
sump (not sealed), front cover/
01l pump assembly.

Elan
40.01A






Hﬂjg:m CONTENTS - Engine Mountings QUANTITY
HON
40.01E PART DESCRIPTION PART NUMBER | °-+-R. | S.I.E. REMARKS
Bolt, M10 x 90, EH engine mount bush ROTSW2060F 1
2 Bolt, M10 = 115, " : " " AlOOW2117F 1
3 Washer, flat, M10 x 20, RH engine mount ROTSWA0242 2 2
4 Stopper Rubber, v Mo ; B100E6185F 2 2
Bracket, engine mounting, RH B1OOAODZTOF 1
5 " " " EH A100ADB19F 1
7 Screw, M10 x 20, precote, RH bracket to longeron | A100AG034F 3 3
8 Washer, flat, M10 = 20, " " " " AQTSW4A0247 3 3
9 Bush, RH engine mount B100EG115F 1 1
10 Collapsible Spacer, " " " C100ADB12F 1
Washer, flat, M10 » 20, " " " ADTEWA0242 1
12 Washer, flat, M10 % 24, " " . ROTSWADZ3F 1
13 Nut, Hyleoc, M10, " " " ROTSW3ID11Z 1 1
15 Hanger Bracket " " " B1OOEQOOTE 1
16 " " n " " C100EQO72F 1
17 Setscrew, M10 x 20, hanger bracket/beam AOTSW1046%7 3 3
18 Washer, M10 = 20, " " " AOT5W40247Z 3 3
20 Bracket, engine steady (cast), RH mount C100EO0Q06F 1 1
21 Socket Screw, M10 x 30, beam to block BROTSWTO30F 4 4
22 Washer, M10 x 20, " " " AQTEWA024Z 4 4
Bolt, M10 x 90, LH engine mount bush AOTSW2060F 1
24 " M10 x 130, " " " " ROTSW2065F 1
Washer, M10 x 20" " " " ROTEWA0242 2
26 Washer, M10 x 24.," " " " BROTSWA023F 2
30 Chassis Bracket, engine mounting, LH E100AD372F 1
Setscrew, M8 x 25, LH chassis bracket/longeron AOTSW10392 4
Washer, flat, M8 % 16, " " " RDT75W40207 i |
i3 Shim Plate, " " " A100ADBALF 3
Washer, flat, M8 x 20, " " " ARO7S5SW4019F 2
Nut, Nyloc, M2, " " " ROT75W30102 2
40 Chassis Bracket, alloy, engine mounting, LH C100A0718F 1
41 Bolt, M8 x 50, LH chassis bracket fixing ROT5W20412 2
42 Washer, M8 x 1, " " " " AROTSW4020Z 2
Elan
Page 1 40.01B




FUNCTION , - QUANTITY

CODE CONTENTS : Englne Mountings
MON

10.01B PART DESCRIPTION PART NUMBER | S-I.R. | S.I.R. REMARKS
43 Collapsible Spacer, LH engine mount Cl00AQB12F 1
44 Stopper Rubber, " - " B1O0OE&185F 1 1
50 Mounting Bracket, engine mount to gearbox C100E6Q79F 1 1 inc. bush
51 Shim, 'L', mounting bracket to gearbox A100EQO7SF 3 3
52 Setscrew, M6 x 30, bracket to gearbox ROT5W10492 3 3
53 Washer, spring, M0, " " " ROT5W40372 3 3
54 Washer, flat, M10 x 20," " " RO75W40242 3 3
55 Shim, disc, 1.0mm, LH engine mount A100A0419F 3 3

Washer, flat, M10 x 20, LH engine mount ADT5WA40247 1
57 Washer, flat, M10 x 24, " " " ADTSWAD23F 1
58 Nut, Nyloc, M10, - " " ROT75W30112 1 1
60 Torque Damper, engine, primary A100OAG0O0OSF 1 1
61 Bracket, ﬂamper top to clutch housing B100AO715F 1
62 " " " chassis B1OOAO918F 1
63 Setscrew, Me x 20, bracket fixing AROTS5W1030Z 2
&4 Washer, M6 x 12, " " ADT5WA013Z 2
Bolt, M10 x 75, damper upper fixing AQOTEW20592 1
66 Bolt, M10 x 40, " " " AQOTS5W20522 1
&7 Washer, M10 x 20, " " " ROTEWAD242 2
68 Mut, Nylee, M10, " " " AOTEW30112 1 1
70 Bracket, torque damper bottom to elutch housing | AlOOAOQB49F 1
71 Bolt, M12 x 75, clutch brg. brkt. to upper fix AO7SW2071F 1
72 Bolt, M12 = S0, " " " " lower " A100W2116F 1
13 Washer, M12 x 24, " " " " i " ADTSW4071F 3
T4 Mut, Nyloc, M12, " " " a i n AOT5W3078F 1
75 Bolt, MB x 40, damper lower fixing RO75W2039D 1 1
76 Washer, MB x 20, " " " AOTESWADL19F 2 2
17 Nut, Nyloc, MB, " " " ADTEW3010Z 1 1
80 Shake Damper, engine, secondary A100AG00TF 1 1
81 Bracket, shake damper bottom to gearbox B100OAO&BAF 1 1
82 Setscrew, M6 x 30, shake damper flxlng ROTSW10322 2 2
B3 Washer, Me x 12, " ROTSWA40132 4 4
84 Spigot, : : " A100ADTOTF 2 2
85 Mut, Nyloc, M6, " " " AOTSW3009Z 2 2
Elan
Page 2 40.01B




FUNCTION , . QUANTITY
CODE CONTENTS: Engine Mountings
HON
40.01B PART DESCRIPTION PART NUMBER |S.1.R. | S.1 REMARKS
a6 Bracket, shake damper top to chassis B100OA0GE3F 1
87 " " " ML " Cl00RA0B29F 1
90 Extension Plate, (cast), engine rear steady arm | B100A0OS70F 1 1
91 Setscrew, M12 x 35, plate to gearbox AOT75W10592 2 2
92 Washer, M12 x 24, " . " ARO75WA028Z 2 2
93 Bolt, M10 = 45, " - " AOT5W20532 2 2
94 Washer, M10 = 20, . 2 " AO75W40247 2 2
Steady Arm, rear engine mounting D100AOSTIF 1 Early type inc. rubber bush.
R/B A100A0917F & * parts.
Clevis Assembly, rear engine mounting A100R0OBOOF 1 )
Setscrew, M8 x 20, clevis to chassis AOT5W1038Z 2 ) used with early type steady arm
Setscrew, MB x 45, " i " ADTSW1043Z 2 )
Washer, flat, MB x 1&," " " AO75W40202 a4 }
95 Steady Arm, rear engine mounting A100AD91TF 1 1
96 Bolt, M10 x 80, arm to engine AOT5W20612 2 2
37 Washer, M10 x 20," " : RO75WA0242Z 2 2
98 Nut, Nyloe, M10, " © " AOT5W3011Z 2 2
99 Bolt, M12 x 90, arm to block AOT5W2073F 2 2
100 Washer, M12 x 24," " " AOT5W4028Z 2 2
100a Washer, flat, M10 x 20, steady arm to extension AOT5W4A0242Z 2 2
100b Nut, Nyloc, M10, " wen " AOTSW3011Z 2 2
101 Check Plate, steady arm to trunnion, LH B10OOROBT1F* 1 1
102 " " w wem " RH B1OOROBT2F* 1 1
103 Button Screw, M10 x 30, check plate to arm AQTSWTO31F* 4 4
104 Washer, M10 x 20, " " " " AROT5WA0247* 4 4
105 Trunnion, rear engine mounting A100A0BSBF* 1 1
106 Cap Screw, M8 x 25, trunnion to chassis ADTSW1039Z* 4 4
107 Washer, MB x 16, " " " ADTSWA020Z* 4 4
108 Bush, rear engine mounting A100EG130F™ 1 1 Same as used on early type
109 Socket Screw, M12 x 80, steady arm to bush A100WT08SF 1 1
110 Washer, flat, M12 % 24, - e " AOTS5WA0TIF 4 4

Elan
Page 3 40.01B






FUNCTION

QUANTTTY

CODE | CONTENTS: U1l Sump
40.03A PART DESCRIPTION PART NUMBER |TURBO | N.A. REMARKS

1 0il Sump A100EB33058 1 1
Sealant, sump joint A10DEG1748 AR A/R

3 Bolt, oil pan fixing Al100E&e1leDS 14 14

4 Nut, " " " Al0DEB1E1S ) 4

5 Plug, sump drain A100EG158S 1 1

6 Washer, sump drain plug A100EE1598 1 1

ki Dipstick A10D0DEBR332S 1

8 Guide Tube, dipstick A100E6328S 1

9 Dipstick A100EB3318 1

10 Guide Tube, dipstick AIODOEG3265 1

11 Union, dipstick tube to block A100E&3255 1

12 Bracket, guide tube securing A100OEG3295 1

13 Bolt, guide tube to bracket AlDDER32775 1

14 Bolt, bracket fixing A1O0OEG1965 P

Elan
40.03A



é*ﬁn 4017A/8




FUNCTION , - QUANTITY
CODE CONTENTS: CYlinder Head, Gasket, Valves & Hydraulic Tappets
40.054 PART DESCRIPTION PART NUMBER | ALL REMARKS
1 Cylinder Head Assembly AR100E61865 1 Inc. * items
2 Valve Seat, inlet A100E&301588 8
3 Valve Seat, exhaust A100E&3025* 8
4 Core Plug, front A100E&3035* 4
5 i " A100EG3045* 2
6 " " upper A100EB3055* 2
7 Plug, oil gallery A100EG3065* 6
a8 Valve Guide, inlet B100E&3075> a
9 Valwve Guide, exhaust A100E63108* 8
10 Bolt, bearing cap fix AR100E&3I095* 24
11 Dowel, bearing cap A100E&3102* 20
12 Stud, exhaust manifold A100E&188S 9
13 " inlet manifold AlO0Ee187S8 2
14 Gasket, cylinder head A100E61045 1 Turbo
" " " A100E6103S 1 N.A.
15 Bolt, cylinder head AR100E6189S 10
16 Plate, front R100E&190S 1
17 Bolt, plate fixing A100EG191S 2
18 Relief Valve A100E61925 1
19 Check Valve Assembly A100EG1938 1
20 Engine Hanger, inlet side Al100E&1945 1
21 " " exhaust side Al00EE1958 1
22 Bolt, hanger fixing A100EB19&S 3
25 Tappet, hydraulic A100EG223S 16
26 Split Collet Al100E62228 32
27 Retainer, wvalve spring A100EG221S 16
28 Valve Spring A10D0EG2208 16
29 0il Seal, valve guide A100EE1975 16
30 Seat, valve spring A100OEG1985 16
31 Inlet Valve A100EG2185 8
32 Exhaust Valve A100E&2195 3

Elan
40.05A






FUNRCTION

CONTENTS - Camshafts & Housing

QUANTITY

CODE
40.07A PART DESCRIPTION PART NUMBER | CnbC | N.R. REMARKS
1 Cover, camshafts A100EG288S 1 } Inc. * items
" " A100E&28TS 1 }
Sealant, camshaft cover A100E&1T73S5 h/R n/R
2 Pipe, Positive Crankcase Ventilation (PCV) hose A100E&2905* 1
L1} TN [ 1] mw n T RlDﬂEEEBEE* 1
3 Baffle Plate R100DEG291S5* 1 1
4 Grommet, PCV valve fix Al00DE&2925* 1 1
5 Clip Cable A100EE293s5* 2 2
) Plug, inlet cam rear end seal A100EG2945 1 1
7 Bolt, plug fixing A100E62958 1 1
8 0il Filler Cap A10D0DE&1718 1 1
9 Centre Cover A100EGZ96S 1 1
10 Bolt, centre cover fixing Al100DE6G297S 6 b
11 Gasket, cam cover A100EG2845 1 1
12 Bolt, cover fixing Al100E6298S 2 2
" " " Al1DOE6Z2998 10 10
13 Gasket, o0il filler cap AR100E&300S 1 1
14 Camshaft, inlet R100E6200S 1
" " Al100E62018 1
15 " exhaust R100EG203S 1
" " A100E&202S8 1
16 Dowel Pin, camshaft to pulley A100EB2048 2 2
17 0il Seal, " front Al00EGZ21358 2 2
18 '0' Ring, rear cam cap plug A100EGS62S 1 1

Elan
40.07A






FURCTION

CODE CONTENTS - Pistons & Connecting Rods QUANTITY
40.09A PART DESCRIPTION PART NuMBER | o0 | MR REMARKS
1 Piston, std. Al00EE2508 4 >Quote bore grade A,B )Pistons supplied
o " Al10DE&249S 4 yor C from top of block)bare. Order rings,
" oversize + 0.5mm R100DEE5465 4 face ypin & circlips
5 Ly + 0.5mm A10DEG5445 4 )separately as
Ly o + 1. 0mm A100EGRS47TS 4 jregquired.
" " + 1.0mm A100EGS455 4 )
13 Piston Ring Set, std. A100ER2515 4 4
" o . oversize + 0.5mm A100EG54858 4 4
" iy B " + 1.00mm A100EGS5495 4 4
14 Connecting Rod & Bearing Shell Assembly R100E6252J 4 > Supplied with size graded big end shells
1] L1} n ™ [ L 1] RIGBEEEEEJ 4 ':.
15 Bolt, connecting rod A100E62545 8 8
16 Nut, " w BR100EG2558 B a8
17 Bush, small end R100EGZ2565 4
18 Big End Bearing Shell Pair, Brown (grade III Al1Q0EG2578 4 )
" % " " " N " " A100E6260S 4 )
- i by " u Black (grade 1I) A100EB2655 4 y Order size grade according to marking
" L " i . " " " R100E62585 4 Y on big end eye
H " " “ 0 Blue (grade 1) A100E62615 4 )
L] L1 1 LL] 1 " n ] RanEEEEEE 4 ':II
19 Gudgeon Pin A100E6262S 4
" " Al100DE&Z2635 4
20 Circlip, gudgeon pin A100E62645 8
For further information, refer to Elan
Service Notes or contact Service Technical
Elan
40.09A






FUNCTION

QUANTITY

CODE CONTENTS: Crankshaft & Flywheel
40.11A PART DESCRIPTION PART NUMBER |TURBEO | H.A. REMARKS
2 Flywheel A100E6178H 1
" A100E&177H 1

3 Crankshaft A100EG2395* 1 1

4 Auxiliary Drive Pulley, Crankshaft Al00E62408 1 1

5 Bolt, crankshaft pulley fixing Al00EG2418 1 1

B Woodruff Key, pulley to crank Al00EB2425 1 1

8 Starter Ring Gear, flywheel A100E62458 1 1

E Bolt, flywheel fixing Al00E62468 8 8

10 Washer Plate, flywheel fixing A100EB2475 1 1

11 Sleeve, clutch alignment mandrel Al10D0E&248S 1 1

12 Thrust Washer, crankshaft AR100E&238S 2 2

15 Main Bearing Shell Pair, Green A100EG&2305* 5 5 )
" " " " EBrown A100E62315* 5 5 } Dependent on main bearing bore grade &
" " " " Black A100EB2328™ 5 5 )} crankshaft journal size grade.
" " " " Blue A100E6233S* 5 ] )

16 Housing, crankshaft rear oil seal Al100E63845 1 1 inc. # items

17 Stud, oil sump fixing A100E63BSSH 2 2

18 Dowel, housing teo block A100E6386SH 2 2

19 0il Seal, crankshaft rear Al00EG3IBTSH 1 1

20 Bolt, housing fixing Al00EG3BBSH 5 5

* When urdering these parts, refer to
Elan Service Notes or Service Technical

Elan
40.11A






FUNCTION QUANTITY
CODE CONTENTS: Mater Pump & Thermostat
A0 L3R PART DESCRIPTION PART NUMBER |TURBO | N.A REMARKS
1 Inlet Spout, radiator bottom hose to block A100E&3348 1
n " L1] 1] i L] LL} AlDﬂEE333S 1
2 Gasket, inlet spout teo block R100EB3355 1 1
3 Bolt, " " . ® Al00E60278 2 2
4 Pipe, radiator by-pass A100E6338S8 1
" " " " Al100EG337S 1
5 '0' ring, by-pass pipe to inlet spout Al100EG6339S8 1 1
6 Bolt, by-pass pipe fixing A100EGR340S 1 1
7 Water Pipe Assembly, turbo coolant feed/return B10OOEOO17H 1
9 Banjo Bolt, coolant feed/return to turbo A100EE3418 2
10 Gasket, banjo bolt MR100EE3428 4
11 Bolt/Washer, outlet pipe fixing A100E63438 2
12 Hose, thermostat hsg. to turbo cooclant feed pipe |A100E6344S 1
13 Hose, turbo coolant cutlet/radiator by-pass pipe |A100E6345S 1
14 Clip, coolant hose securing Al00EG3468 4
15 Thermostat A100EG6176S 1 1
16 Housing, thermostat Al00EB3485 1 JInc. items 17 to 19
" " Al0DEE3478 1 )
17 Spilgot Pipe, stat hsg. to thrott. body feed hose |A100E&3508 1
" " " A10D0DEG3495 1
18 Spigot Pipe, heater take-off AR100E&3525 1
" " " " A100E&3518 1
19 Spigot Pipe, turbo coolant take-off Al00EB3493 1
20 Outlet Spout, thermostat housing to radiator B10OEOO42H 1
" " § oo " R100E6354S 1
21 Gasket, outlet spout A100EG3558 1 1
22 Bolt, outlet spout fixing BR100DE&3565 2 2
23 Radiator Fans Thermal Switch A100E6357S 1 1
24 Gasket, thermostat housing to head A100E63585 1 1
25 Bolt, thermostat housing fixing A100E&359S 2 2
26 By-Pass Hose, heater return to by-pass pipe A100EB361S 1
L1} il 11 LL] n L1} i m L1} HIGGEEEEGE 1
27 Pipe, heater return A100EB362S 1
28 Bolt, heater return pipe fixing A100EE196S8 1 1
29 Clip, coeolant hose securing A100E63635 2
" " h " A100E&3645 2
Elan
Page 1 41.13A




FUNCTION QUANTITY
CODE -CONTENTS: Water Pump & Thermostat
40.13A PART DESCRIPTION PART NUMBER | TURBO | N.A. REMARKS
30 Hose, throttle body water feed Al00DE&366S 1
mn 1} i1 LL n AIUDEEHEES l
31 " " " " return A100E6&3683 1
" " " . " A10DE&367S 1
32 Swivel Clip, 2-Way, throttle body water pipes AR100EG3695 1 1
33 Clip, b " " " A100EG3465 4 4
Cap, rubber, port blanking A100E63715 1
Clip, coolant hose securing AR100E&3728 1
36 Coolant Temperature Sensor (CTS) A100E&3738 1 1 Engine Management
37 Sender, temperature gauge A100MO04 25 1 1
41 Water Pump A100E61725 1 1
42 Bolt, water pump fixing A100E&3995 5 5
43 Gasket, water pump A100E&4008 1 1

Elan
Page 2 40.13A






FUNCTION
CODE CONTENTS: Cubrication System, 0il Pump & Filter QUARTITY
40.15h PART DESCRIPTION PART NUMBER | TURBO | N.A. REMARKS
1 Filter, engine oil L100EBDB5S 1 1
2 Threaded Unicon, filter to adaptor A100EGQ3TF 1 1
3 Adaptor, oil cooler take-off Al100EBD36S 1 1
4 Bolt, adaptor fixing AR100EB396S 1 1
5 Pipe, 0il cooler feed/return Al100E&3978 1 1
6 Bolt, pipe fixing Al00E&398S 2 2
7 0il Pick-Up Pipe & Strainer A100E&3938 1 1
8 Bolt, pick-up pipe & strainer fixing A100E&OTOF 4 4
9 Gasket, oil strainer pipe AR100EB395S 1 1
10 0il Separator A100ERO188 1
11 Swivel Clip, water pipe to oil seperator pipes Al100EG416F 1
12 011l Pump Assembly Al100Ee4028 1
" " " AR100E64018 1
14 Cover, oil pump A100E640358 1 1
15 Annulus, oil pump drive A100E640458 1 1
i6 Rotor, oil pump driven R100EB4058 1 1
17 Pressure Rellief Valve, oil pump A100E&4068 1 1
18 Spring, relief valve A100EB4078 1 1
19 Plug, relief valve AR100EG408S 1
" " " A100E&409S 1
20 Gasket, relief valve A100E64108 1 1
21 0il Seal, crankshaft front A100E6411S5 1 1
22 Dowel, oil pump A100E64128 2 2
23 Stud, oil sump fixing A100EG3858 2 z
24 Screw, oil pump cover fixing A100E64145 5 5
25 Bolt, 22mm, oil pump housing fixing Al00E&4158 4 4
Bolt, 30mm, " " " " A100E&e4165 4 4
Elan
40.15A




This page is for Naturally Aspirated (N.A.) cars.
For Turbo see 40.17b

12
13

See 17034



Cﬂﬂ;ﬂﬂ CONTENTS: Naturally Aspirated: Ignition System QUANTITY
40.17A PART DESCRIPTION PART NUMBER | M-P- REMARKS
This page for Maturally Aspirated (N.A.)
For Turbo, see 40.17B
1 Spark Plug (BERGE -11) Al0DEB10&S 4
2 H.T Cable Set A100EeD10DS 1
3 Cable, distributor to coil Al00E&120F 1
4 Clamp, HT cables A10DEG1448 1
& Distributor Assembly A100EBD09S 1
'O' Ring, distributor A100DERS62S 1
8 Bolt, distributor fixing AR100EER423E 1
11 Ignition Coil A100E&D40F 1
12 Setscrew, Mé % 16, coil to bracket Al100M&101F 2
13 Washer, M6, s/p, " " ADT5W40462Z 2
14 Mounting Bracket, ignition coil B1OOEOQ16F 1
Setscrew, M6 x 30, bracket finming AO75W10322 3
Washer, M&, s/p, " " AOTSWAD4ABZ 3
20 Rotor Arm, distributor A100EG55458 1
21 Distributor Cap A100EE5558 1
22 Bolt, distributor cap securing A100DEBS5565 2
23 Pole Piece, distributor R100EES595 1
24 Module, distributor A100EES560S 1
25 Screw, module to distributor AR100EE561S 2
26 Pick-Up Ceoil A100E&S57S 1
27 Retainer, pick-up coil Al00E&S585 2

Elan N.A.
40.17A



This page is for Turbo cars.
For Naturally Aspirated (N.A.) see 40.17a




FUNCTION ‘ — QUANTITY
CODE CONTENTS: Turbo: Direct Ignition System
40.178B PART DESCRIPTION PART NUMBER | TUREO REMARKS
This page for Turbo. For Naturally Aspirated
(N.A.) see 40.17A
1 Spark Plug (BKRGE} A100E6277S 4
2 H.T. Cable Set A100EE153F 1
3 Clamp, H.T. Cables A100EE14458 1
4 Bracket, H.T. lead clamp Cl00EQQ63F 1
da Clip, H.T. cables Al00E&225F 1
5 Sensor, cam angle Al100E&020H 1
& '0" Ring, cam angle sensor Al00E&562S 1
7 Bolt, sensor fixing Al00E&4235 1
10 Direct Ignition System (D.I.S5.) coil & module Al1OOE&0B4F 1
11 Setscrew, Mé x 30, D.I.5. fixing ROTSW10322 3
12 Washer, Me x 12, " - AROT5W4013Z 3
13 Nylon Washer, shouldered A100WE358F 2
" " - A100WG359F 1
14 " " flat A100WE35T7F 3

Elan Turbo
40.178B






FUNCTION QUANTITY
CODE CONTENTS: Alternator & Starter Motor
40.19A PART DESCRIPTION PART NUMBER | ALL REMARKS
1 Alternator A100EBD295 1
2 Adjuster Strap, alternator Al00Ee03358 1
3 Bolt, adjuster strap fixing A100EB4188 1
4 Bolt, strap to alternator A100E64195 1
5 Washer, " " " Al00Ee4205 1
6 Bracket, alternator lower fixing A100E&0308 1
7 Bolt, alternator lower fixing A100EG417S 1
8 Bolt, bracket fixing Al00E&534F 2
9 Starter Motor A100ERDZ28S 1
10 Bolt, starter motor fixing R100EE4215 2

Elan
40.19A



-~

{:[) - 57

L

L ST L _
T B
NV oA

see 450113




FUNCTION

QUANTITY

CODE | CONTENTS: Exhaust Manifold & Turbocharger
40.21A PART DESCRIPTION PART NUMBER | TURBO N.A. REMARES
1 Gasket, exhaust manifold to cylinder head A1D0EB097S 1 1
3 Exhaust Manifold A100E6l66S5 1
" " A100EGB162S 1
& Hut, manifold to cylinder head R100E61653 9 9
7 Stud, turbo to exhaust manifold A100EGl1e7TS S
9 Gasket, turbo to exhaust manifold A100E&D96S 1
" maifold to exhaust downpipe A100E6043F 1

Stud, " " " " AlO0OE&164S 3
10 Nut, turbo fixing A100E6&38285 5
15 Turbocharger Assembly A100E6127H 1
16 Hose, boost sensing A100E&468S 1 See 43.05A for wastegate solencid valve
17 Clip, boost sensing hose securing A100EB4695 2
20 Pipe, turboc oil feed A100EB4408 1
21 Bolt/Washer, 12mm, turbo oil feed pipe fix A100DEG3438 1
22 Banjo Bolt, turbo oil feed pipe A100EG4425 1
23 Gasket, " " " " AlODFe2508 4
24 Cap Nut, " " " " AR1D0E&4435 1
25 Gasket, turbo oil drain pipe to turbo A100E64455 1
26 Pipe, turbo oil drain A100E64445 1
27 Bolt, " " " pipe fixing AR100Ee4465 2
28 Hose, " " " A100E&4475 1
29 Clip, " " " hose securing Al00EG448S 2
30 Stud, 30mm, wastegate manifeold to turbo A100DEG4365 2

Stud, 60mm, " fixing Al00E64383 1

Stud, 81lmm, " " Al00Ec4378 1
35 Gasket, wastegate manifold to turbo A100E&D985 1
36 Wastegate Manifold Al100E6&D16S 1
37 Nut, wastegate manifold to turbo A100EB4395 4
38 Bracket, wastegate manifeld support A100E64645 1
39 Bolt, " " " bracket A100E&1695 4
40 Sensor, Oxygen AR100EED245 1 Catalyst engines
41 Plug, oxygen sensor port blanking A100OMO153F 1 Non-catalyst engines

Elan
Page 1 40.21A



FUNCTION - QUANTITY
CODE ‘CONTENTS: Exhaust Manifold & Turbocharger
40-21h PART DESCRIPTION PART NUMBER | TUREO | N.A. REMARKS
45 Stud, starter catalyst to wastegate manifold Al100E61645 2
46 Nut, " n " " " A100EG4565 2
47 Bolt, " " " " " AR100EE4575 4
50 Gasket, " " M " " A100E&0995 1
51 Mesh Plate, starter converter Al00E&4665 1
52 Mesh Ring, " i AR100E&4&7S 1
53 Starter Catalytic Converter Al100E&268S 1 Catalyst engines
Converter Housing, wastegate manifold to downpipe| A100E6025S 1 Non-catalyst engines
55 Stud, downpipe to converter housing Al100EB4638 2
56 Gasket, " " " " AR100E&OS2F 1
57 Brace, starter convertor housing Al00E&D26S 1
58 Bolt, brace fixing Al100EB4508 2
59 Washer, " N A100E&OT1S 2
60 Bolt, housing to brace Al00EG4515 2
Bl Washer, " " AR100ERDRSS 2

Elan
Page 2 40.21A



This page is for Freon 12 refrigerent type system.
For R 134A (CFC Free) type, see 40.23b




CODE CONTENTS: Freon 12: Air Conditioning Compressor

FRECON
40.23A PART DESCRIPTION PART NUMBER | 12. REMARKS
This page for Freon 12 refrigerent type
system. For R 134A (CFC Free) type, see
40.23B
1 Compressor, air conditioning A100E&113F 1
'0' Ring Kit, compressor A100PBR0O34S 1
2 Bracket, compressor mounting A100E&133F 1
3 Bolt, M10, bracket to block A100EGS34F 4
4 Washer, spring, M10, bracket to block AOT5SW40372 4
5 Washer, flat, M10 x 20, " " " ADT5W40242 4
6 Bolt, M10, plate to bracket A100E6536F 2
7 Washer, spring, M10 plate to bracket ROT5W40372 2
a8 Adjuster Strap, compressor fixing Al00E6BOG1F 1
9 Bolt, M10, compressor to bracket Al100EE535F 1
10 Washer, M10, " " : A100EGDEEF 1

(Freon 12) Elan
40.23A



This page is for R 134A (CFC Free) type system.
For Freon 12 refrigerant type, see 40.23a.




FUNCTION : — QUANTITY
CODE CONTENTS: R 134A: Alr Conditioning Compressor
40.23B PART DESCRIPTION PART NUMBER | R 134A REMARKS

This page for R 134A (CFC Free) type
system. For Freon 12 refrigerant type,
see 40.23A

1 Compressor, air conditioning, R 134A A100E6568F 1

2 Bracket compressor mounting Al100E6133F 1

3 Screw, M10 = 35 socket head, bracket to block ADB9WTOSTF 4

4 Washer, spring, M10, bracket to block RO75W40372 4

5 Washer, flat, M10 x 20 bracket to block ROTS5WA024Z 4

=) Screw, M10 x 30 comp. upper plate/mtg. brkt. AOBZW2019F 1

7 Washer, spring M10, - " " " ROTS5WA037Z 1

8 Spacer 3mm, compressor upper mounting AR100EQOB9F 1

9 Plate, " " s B1OOEQOOBTF 1

10 Screw M10 » 35 compressor fixing, forward AOT5W20512 3

11 Washer, flat, M10 x 20 compressor fixing ROT75W40242 11

12 Hut, Nyleoc, M10 " " AQTSW3011Z 4

13 Plate, compressor mounting, lower forward B100OEQOBEF 1 )Inboard fixings

14 Spacer 19mm " " " " A100EQO91F 1 )

15 " 10.5mm " " " rear AR100EQOD94F 1

16 " " " " outboard A100EQO96K 1

17 Plate, compressor mtg., lower rear BR100EOOQ9SF 1

18 Screw M10 x 25, " " ! ADTS5W10482 1

19 Bolt, M10 = 110, ™ " " inboard ROT5W20662 1

20 Bolt, M10 x 120, " " " outboard ROTSW20642 1

(R 134A) Elan
40.23B







FUNCTTON : QUANTITY
CODE CONTENTS: FPower Assisted Steering Pump
40.25h PART DESCRIPTION PART NUMBER | ALL REMARKS
1 Pump, power assisted steering A100Ee125F 1 inc. heatshield
2 '0" Ring, PAS pump outlet, upper seal Al100EGS5418 1
3 " " " " lower " A100EG5425 1
5 Bracket, PAS pump mounting A100EGOGEF 1
B Bolt, bracket fixing Al100E&129F 1
7 Bolt, PAS pump to bracket Al100E6537F 2
8 Nut, bracket to PAS pump AlOQE&QTeF 2
10 Adjuster Plate, PAS pump A100E6069F 1
11 Bolt, adjuster plate A100E&OT70F 2
12 Washer, adjuster plate bolt Al100EBQT1F 1
13 Nut, adjuster plate lock R100E&0Q73F 1
14 Bolt, heatshield to pump Al100EBDT2F 1
16 Bolt, heatshield/inlet pipe to PAS pump A100EGS537F 2

Elan
40.25A






FUNCTION QUANTITY
CODE. CONTENTS: Gaskets & Sealants
40.28A PART DESCRIPTION PART NUMBER | TUREO N.A. REMARKS
Gasket Set, head overhaul AlOOEB285S 1
" " " " AlO0ERZBES 1
it " engine " AlDDEG1B45S 1
" " " no. Al00OEB1B3S 1
1 Gasket, exhaust manifold to down pipe A100EBQ43F 1
" starter converter " " " A100EGOS2F 1
3 " turbo to exhaust manifold Al100E&096S 1
4 " exhaust manifold to head A100EBDS7S 1 1
" wastegate manifold to turbeo A100E6098S 1
" starter converter to wastegate manifold | Al1Q0QE&099S 1
7 " injector housing to cylinder head A100E&100S8 1 1
8 " " " "  plenum Al00EB101S 1 1
9 " throttle body to plenum Al00EGR102S 1 1
10 " cylinder head A100EG1038 1
" " " AlO0OE&R1048 1
11 " cam cover A100EGZ2B4AS 1 1
12 " E.G.R. Valve Al100EG109S 1
Sealant, cam cap A100E&173F L/R B/R
" sump joint A100EB174F AR /R R/B A912E6421V
Permabond Al36, sump joint A912E6421V R/R A/R

Elan
40.28A



.. ‘___\.. . ...Jl.lr..f.
... .1.11.h..|p...f
,.,/ Rx% r-ﬁ.....-m J
e P .,_:__"”.u.m..m.?:..,.,.. ..m._..,.ﬁ
O YA -
.--.1-. ——nelnt A ._....r.,.”..._1“...

-

o
=



FURCTION

QUANTITY

CODE CONTENTS: Camshaft Belt, Toothed Pulleys, Tensioner
41.01A PART DESCRIPTION PART NUMBER | TURBO N.A. REMARKS

1 Cover, timing belt, upper A100EB3898 1 1
2 " " " lower A100E63903 1 1
3 Bolt, 47mm long, cover fixing, upper A100E63918 5 5
4 " 18mm " "o " lower L100EB3928 3 3
5 Timing Belt Al100E&1705 1 1
6 Timing Pulley, inlet A100E62058 1

" " " A100E&206S 1
T " " exhaust AR100E62078 1

" " " AR100E&208S 1
=} Washer, timing pulley fixing Al100E&209S 2 2
9 Bolt, " " " A100E&2108S 2 2
10 Timing Pulley, crank R100E61995 1 1
11 Idler Pulley Assembly A100E&211S 1 1
12 Bolt, idler pulley A100E&21258 1 1
13 Tensioner Pulley Assembly A100E&2145S 1 1
14 Bolt, tensioner A100E62158 1 1
15 Tension Spring Al100Ec216S 1 1

Elan
41.01A






FUNCTION p— ; ANTITY
CODE CONTENTS - haxiliary Drive Belts & Pulleys U
41.03A PART DESCRIPTION PART NUMBER | ALL REMARKS
1 Drive Belt, alternator A100Ee031F 1
3 Drive Belt, A/C compressor/PAS pump A100E60S8F 1
7 Pulley, PAS pump Al00EelZeF 1
9 Drive Belt, PAS pump A100E6131F 1 No A/C
" " A/C compressor A100E&DS59F 1 No PAS (N.A.)
15 Crankshaft Pulley A100EG240F 1

Elan
41.03A



E
¥



Cﬂﬂﬂ?ﬂ CONTERTS: "lrbox, Chargecooler, Induction Plumbing Y
42.01a PART DESCRIPTION PART NUMBER |TURBO | N.A. REMARKS
1 Nozzle, air intake A100B1293J 1 1
2 Pop Rivet, air intake neozzle to c/coocler duct BAOTEWE069Z 3 3
Washer, pop rivet BOT75WADGE2ZF & &
5 Hose, air intake . C100EDO39F 1 1
6 Hose Clip, 70-90mm, air intake hose R100EGOBIF 2 2
7 Adaptor, air intake hose to air filter AR100B1295J 1 1
8 '0' Ring, adaptor to bracket AR100E&138F 1 1
10 Bracket, air filter mounting C100EQOQ40F 1 1
11 Setscrew, M6 x 16, bracket fixing ROTSW1028Z 3 3
12 Washer (10) M&é x 12.1 % 1.4 A AOT5W40132 3 3
15 hir Filter Assembly B100OE&OQOF 1 1
le Air Filter Element A100EG273H 1 1
17 Setscrew, M x 10, air filter to bracket RO75W10262 4 4
18 Washer, M& x 12, " " - " ROT5WA013Z 4 4
20 Vent Spigot, hose take-off C100EQQ35F 1 1
Blanking Cap, vent spigot A100E6&530F 1
22 Hose, spigot to oil separator AR100EQOS3F 1
" " "  cam cover A100E00S0F 1
24 Hose, spigot to w/gate solenoid frquency valve A100E&139K 1 350mm
25 " turbo " " " " " A100E&140K 1 Te5mm
26 Hose Clip, 1/2" AQO75URDB2F & 2 ) alternatives
" " 11. 1mm Al00E&143F & 2 )
30 " " intake hose to airbox ADTSLe044F 1 1
31 Hose, airbox to turbocharger A100EQQ32F 1
" " " intake plenum A100EOQD33F 1
33 Hose Clip A910E6B29F 2 1
36 Hose, turbocharger to chargecooler A100EDD4SF 1 Except S.I.R.
" " " " A10DEQOT71F 1 S.I.R.
38 Hose Clip, 50-70mm, hose to chargecooler R100EGOBZF 1
40 Chargecooler A100EGOS3F 1
41 Mounting Bracket, chargecooler A100BOS03F 1 Except S.I.R.
42 Neoprene Strip, chargecocoler sealing to duct A054B6110V A/R 10mm thick
42a " " " " " " A100B&011V A/R 20mm thick
Elan
Page 1 42.01A




T-D;m . CONTENTS - Airbox, Chargecooler, Induction Plumbing QUANTITY
42.01A PART DESCRIPTION PART NUMBER |TUREO | N.A. REMARKS

43 Setscrew, M6& x 18, chargeccoler fixing ROT5W1029%Z 4

44 Washer, spring, M6, " " ROT5WA0352 4

45 Washer, flat, M6 x 25, " RAOTSWA0172 4

46 Setscrew, Mé x 12, c/coecler brkt. to } panel RO75W10272 2

47 Washer, flat, M& = 15, " " n n " AQ75W4015Z 2

48 Hut, Nyloc, Mg, - " wen " ROTEW30092 2

50 Elbow, chargecooler to pipe R100EQOD2BF 1 ) Except S.I.R. R/B B1lOOEQQ2BF

" " " " B1OOEOQOQ28F 1 )
" " " " R100EQDEBF 1 S.1I.R.
52 Hose Clip, elbow to chargecooler/pipe A100EGODB2F 2
53 Pipe, chargecoocler to throttle bedy C100EOQOQ31F 1 Except S5.I.R.
" " " " " A10DEQDGESF 1 S.1.R.

55 Grommet, pipe thro' body A100LOOTTF 1

56 Support Strap, pipe BE100EQQ44F 1

57 Setscrew, M6 x 12, strap to pipe ARO75W10272 1

58 Washer, spring, Me, oo AOT5W4035Z 1

59 Washer, flat, M6 x 12, " " BROTSWA013Z 4

&0 Mounting Bobbin B100E&266F 1

61 Nut, Nylec, M6, mounting strap AOTSW30092 2

62 Washer, flat, Me x 12, " " BOT75WA013Z 2

&3 Hose Clip, pipe to hose A910E6389F 1

64 Hose, pipe to intake throttle body R100EQOZ2TF 1

65 Hose Clip, hose to " " AQT5Le044F 1

Elan
Page 2 A42.01A



See L3054




FUNCTION QUANTITY
CODE CONTENTS: Fuel Injection System
42.05A PART DESCRIPTION PART NUMBER |TURBO M. REMARKS
1 Injector Rail Assembly Al00L6026S 1
" " " A100LE0255 1
Fuel Injector A100L604SF 4
" " . TBA 4
Pressure Regulationg Valve (P.R.V.) TBA 1
LL] m L1} 11 TEh '1
2 Bolt, fuel rail fixing A100L6027S 2 2
3 Pipe, fuel feed A100L6028S 1 1
4 clip, " " pipe A100L6030S 1 1
2 " " " hose Al100Le032S 1 1
5 Pipe, fuel return A100L6029S 1 1
7 Bolt, fuel pipe fixing A100E6327S 3 3
10 Sensor, Manifold Air Temperature (M.A.T.) A100EG283F 1 1 fitted in throttle body
11 Hose, fuel pressure regulator to plenum A100L60338 1 1
12 Clip, " " " hose R100Le036S 2 2

Elan
42 .05A






m};ﬂﬂ CONTENTS: [nlet Manifold, Plenum Chamber, IAC Valve b
42.07 PART DESCRIPTION PART NUMBER | ALL REMARKS
2 Nut, lower intake manifold to plenum chamber A100EG4955 4
3 Plenum Chamber A100E&496S 1 inc. * items
4 Core Plug, 35mm dia. A100E6e3125* 1
4a Connector Spigot, angled, brake take-off A100Ec498S* 1
5 " " boost gauge transducer take-off| A100E64995* 1
6 " " FREV hose A100E&5005* 1
7 " " cam cover breather hose A100E&5018* 2
8 ! " ventilation system take-off A100E64995* 1
12 Gasket, lower intake manifold to head A100E&L100S 1
13 Bolt, 35mm, lower intake manifold to head AR100E&S02S 3
Bolt, 48mm, " " " " " A100E&503S 4
14 Stud, " " " " " A100EGS048 P
15 Valve, Idle Air Control (IAC) A100EeS058 1
16 Screw, IAC valve fixing A100E6&506S 2
17 Lower Intake Manifold A100DEES07S 1
18 Gasket, plenum chamber to lower intake manifold |A100E&101S 1
19 Bolt, 28mm, plenum chamber fixing Al100E&508S 4
Bolt, 100mm, " " " Al0O0E&5098 5
20 Nut, " " " A100EG4958 5
21 Bracket, plenum chamber support Al100EB511S 1
22 Bolt, support bracket fixing A100EE5135 5
23 Harness Clip A100E&51458 1 } H.A.
24 Bolt, harness clip fixing A100EG4795 1 )
25 Bolt, throttle bedy fixing Al100EBS5IES 4
27 Connector Spigot/Filter, MAP sensor take-off A100EBS5178 1
28 Rubber Cap, port blanking Al00EGS185 1 Non-catalyst cars
29 " - " i Al0DEG48958 2
30 Clip, 1lmm, blanking cap fixing A100EG5205 1 Use with R100EE518S8
31 Clip, 7.65mm, " " " AlDDEGS215 2 " " R100E&4895
34 Gasket, throttle body to plenum A100DE&1025 1
35 Hose, IAC wvalve to throttle body Al00EBS5245 1
36 Clip, IAC valve hose securing A100E&372S 2

Page 1

Elan
42 _.07A



F“EEg;FH CONTENTS - Inlet Manifold, Plenum Chamber, IAC Valve QUANTITY
42.07a PART DESCRIPTION PART NUMBER | “LL REMARKS
41 Throttle Body Assembly, primary A1D0EE4248 1 inc. * items
49 Spring, main, throttle valve spindle A100EE4258* 1
50 " assistor, " " " Al00EG4265* 1
51 Adjusting Screw, throttle stop A100EG4275* 1
52 Lock Nut, adjuster screw A100EE4285* 1
o3 Quadrant, throttle cable to spindle AlOOE&42958%* 1
54 Anti-Tamper Plug, throttle by-pass screw Al100EE4305* 1
55 Screw, throttle by-pass A100EE4315* 1
56 Throttle Position Sensor (TPS) Al100EB4325* 1
58 Nut, throttle spindle A100EE4335* 1
59 Spring Washer, throttle spindle A100EE4345* 1
60 Screw, sensor fixing A100EG4355* 1

Elan
Page 2 42.07A






FURCTION — QUANTITY
= .
CODE CONTENTS: —Mission System Vacuum Hoses —
43038 PART DESCRIPTION PART NUMBER | CAT. | CAT. REMARKS
2 Vacuum Hose, canister to vacuum solencid valve Al00OLO119F 1
3 " " plenum to MAP sensor A100LOL11TF 1 1
4 " " throttle body to EECS VSV A100LO0O92K 1 (evaporative emission control system)
5 " " " " " EGR VsV A100LO0S3K 1 1 (exhaust gas recirculation)
(Y " " EGR valve to EGR VsV A1O0OLOO94K 1 1
7 Tie Wrap, 90mm, vacuum hose securing A100U6025F E/R A/R

Elan
43.03A






F“EE::UH CONTENTS - Vacuum Valves, EGR Valve, Crankcase Breathers QUANTITY
SR PART DESCRIPTION PART NUMBER | M-A. [TURBO REMARKS
1 Vacuum Solenoid Valve (VSV), EECS A100LO0DA4ATF 1 )
2 " " " " EGR system R100LOO4TF 1 1 ) M4 solencid fixings
3 Bracket, VSV mounting Al100EQD15F 1 1 )
4 Screw, M4 x &, VSV to mounting bracket A100WS136F 2 2 )
Vacuum Solenoid Valve (VSV), EECS B100OLOOD4TF 1 >
" " : " EGR system B100OLOO47F 1 1 »> M5 solencid fixings
Bracket, VSV mounting B100EOO15F 1 1 >
Screw, M5 x 6, VSV to mounting bracket R100WS204F 2 2 e
(= Screw, M5 x 10, mounting bracket fixing AOBZWS09TF 2 2
7 Washer, M5 x 10, " " " AOTSW40112 2 2
8 Rawlnut, M5, " " " AOTSWe0TAF 2 2
10 Exhaust Gas Recirculation (EGR) Valve A100E64708 1
" . " " " A100E64725 1 except California
" " " " " R100E62T74H 1 y Califoernia (with temp. sensor)
Temperature Sensor, EGR valve A100E6275H 1 )
11 Bolt, EGR wvalve to exhaust manifeold R100EG471S 2 2
12 Gasket, EGR valve to exhaust manifold AR100E&109S 1 1
13 Pipe, " " R100EG4ATAS 1
14 Bolt, " pipe fixing A100E61968 1
15 Pipe, " A100EG47T 35 1
16 Bolt, EGR pipe fixing L100E64935 2
17 Gasket, " " sealing A100E&4945 1
20 Positive Crankcase Ventilation (PCV) wvalve AR100EG4TSS 1 1
21 Hose, PCV valve to plenum A100E&476S 1 1
22 Clip, PCV valve hose securing R100E&47T7S 2 2
25 Separator, oil/air A100Ee018S 1
26 Bracket, separator support Al00EB4785 1
27 Bolt, separator to bracket R100EB4798 3
28 Bolt, separator support bracket fixing A100EB4808 1
30 Clip, cam cover hose to separator A100E64488 1
31 Hose, " " " " Al100DER481S8 1
32 Clip, " " hose to cam cover A100EG4915 1
33 Clip, oil seperator drain hose securing A10O0EB4772 4
Elan
Page 1 43.05A
1




FUNCTION QUANTITY
CODE CONTENTS: Vacuum Valves, EGR Valve, Crankcase Breathers
43.05A PART DESCRIPTION PART NUMBER | N.A. TURBO REMARKS
34 Hose, separator to non-return valve A100E64908 1
35 Non-return Valve, oil seperator drain hose A100EG4BTS 1
36 Elbow Pipe, " a " " A100EE48B38 1
37 Hose, oil drain - R100E&4B4S 1
38 Clip, o©il drain hose securing A100EG4B55 2
39 Elbow Pipe, oil drain A100E&4885 1

Elan
Page 2 43.05A



See L4054

*
l i See 44034




H]IFI“}E“H IIIIHTEHTE: Fuel Tank, Filler Neck, Flap & Release Mechanism QUANTITY
44.01A PART DESCRIPTION PART NUMBER | ALL REMARKS
1 Fuel Filler Flap (in primer) A100B0O244E 1
2 Buffer, fuel filler flap shut stop AR100B&112F 2
3 Striker, fuel filler flap B100OUOO94F 1
4 Washer, flat, striker to flap AQTSW4A0002Z 1
5 Hut, Nyloc, M5, " " " ROT5W30087Z 1
6 Latch, fuel filler flap release AOB2UB122F 1
7 Screw, No.6 x 4", latch to body ADBOWS138F 1
8 Spire Nut, Ho.6, " " " ROTS5We013Z 1
9 Cable Assembly, fuel filler flap release C100BO&0OTF 1
10 Washer, fuel filler flap release cable/body AOT5W4025Z 1
11 Hinge Assembly, fuel filler flap B100OUOO91F 1
12 Edging Strip, hinge AOBSUE080V A/R
15 Screw, M5 x 16, hinge to body A100W7101F 2
16 Washer, flat, " " " AR100W4134F 2
17 Washer, neoprene, " " " ADB2W4115F 2
18 Tapping FPlate, " " " A100UO413F 1
22 Washer, flat, fuel filler flap to hinge ADT5W4000Z 2
23 Hut, Nyloc, M5, " " " " " AOT5W3008Z 2
25 Fuel Filler Cap Al100LEe013F 1
26 Screw, clamp plate to body ROTSWS0B1F 2
27 Washer, " " " " ADBZW4099F 2
28 Clamp Plate, fuel filler neck B100OLOOBEF 1
29 Seal, fuel filler neck B10OLOOBSF 2
30 Filler Neck, leaded &% unleaded fuel AR100LE040OF 1 HNon-catalyst
" " unleaded fuel A100Le009F 1 Catalyst
32 Hose, fuel filler Al100LOO34F 1
33 Hose Clip, hose teo filler neck & tank A910EGIBAF 2
34 Grommet, filler hose thro' body A100LOOTTF 1
35 Fuel Tank Assembly, plastic R100LOOBTF 1 R/B D100OLOOBTF see S/B 1990/37) inc. * items
" " " " D100LO0OBTF 1 }& pump/sender
a6 Pad, fuel tank to body B100OLOODB9H* 7
Balance Pipe Assembly Al00LO113F 1 Prior VIN M 6634 without breather take-off
37 " " " Al100LO139F 1 From VIN M 6634 with breather take-off
38 Locking Ring, fuel pump/sender tc tank A100LO0O33H* 1
19 Sealing Ring, " " " " " AlOOLOO3Z2H* 1

Elan
Page 1 44.01A



FUNCTION QUANTITY
CODE CONTENTS: Fuel Tank, Filler Meck, Flap & Release Mechanism
44.01A PART DESCRIPTION PART NUMBER | ALL REMARKS
40 Access Cover Assembly, fuel pump/sender unit B100BO270J 1 Inc. seal
41 Zeal, access cover to body AlO0BO276F 1
42 Screw, M5 % 16, access cover to body AOBZWS107F 4
43 Rawlnut, M5, " . " " " ROTSWEOTAF 4
45 Strap Assembly, fuel tank securing, inner Al100LO12BK 1
46 " " " " " outer A100LO129K 1
47 Bracing Strap, " " " A100LO132F 1
48 Protective Sleeve, inner strap A100LD135K 1 595mm
49 " " outer " A100LO134K 1 &9 0mm
50 " " bracing " A100L0136K 1 200mm
51 Setscrew, M10 x 25, strap lower fixing Al100L60O03F 2
¥ Washer, strap fixing screw AD75W402472 2
53 Bolt, M10 x 45, strap upper fixing AQ75W20532 2
54 Washer " " " ADT5W40242 2
55 Locknut, M10, " " " ADTSW30242 2

Elan
Page 2 44.01A






FUNCTION _ . _ QUANTITY
CODE CONTENTS: Fuel Pump/Sender Unit, Filter & Pipes
44.03R PART DESCRIPTION PART NUMBER | PLL REMARKS
1 Fuel Pump/Gauge Sender Assembly B10010031H 1
2 Pipe, pump to filter B1OOLO110F 1
3 Fuel Filter AP10E6929F 1
4 Bracket, fuel filter A100LOOS3F 1
5 Setscrew, M6 x 16, filter bracket fixing ROT75W10282Z 2
ki Washer, flat, Mé x 12, " " " ADTS5WA0137Z 2
8 Clamp Plate, fuel filter bracket B10OLOOSBF 1
9 Setscrew, M6 x 16, filter clamping ROTSW10282 2
11 Washer, flat, Me x 12, " " AQT5W40137 2
12 Access Cover Assembly, fuel filter A100B0O395J 1 Inc. seal
13 Seal, fuel filter access cover R100BO274K 1
14 Screw, " i " " fixing ADTSWS0372 i
15 Captive Nut No.8, " " " AR100WedOTF 4
16 Pipe, fuel feed R100OLO130F 1
17 " " return B100OLO112F 1
18 Convolute Tubing, fuel pipe protection A100LEe0OSF 1 62 0mm
19 Support Clip, fuel/evaporative loss pipes B100LOO72F 7
20 Pop Rivet, support clip fixing AO75We071Z 14
'0' ring, fuel feed/return pipes to pump Al00L&039S 2 Black nitrile
L1 1] n 4] 1 L1] ¥i i alDDlEDHEE 2 G]’.‘EE[‘I "a"itl'}n

Elan
44.03A



This page is for non-catalyst cars only.
For catalyst cars breather system, see 44.05b.




m{ﬂi CONTENTS: Non-Catalyst: Fuel Tank Breathers — .
M
44.05A PART DESCRIPTION PART NUMBER | CAT. REMARES
This page for non-catalyst cars only. For
catalyst cars breather system, see 44.05B
1 Hose Clip, 16-25mm, filler breather hose upper ROT9K&0D18F 1
2 Hose, fuel tank filler breather AR100LO0O3TF 1
3 Convolute Tubing, breather hose protection ROB2VTTT9V A/R
4 Tie Wrap, breather hose securing AR100We414F 1
=) Hose Clip, 12-20mm, filler breather hose to tank | AO79M&132F 1
2 Grommet, filler breather hose thro' body A100LOOT8BF 1
10 Roll-Over Valve, breather system AOTS5Le036F 1
11 Setscrew, roll-over valve fixing AOTSW1031F 2
12 Spacer, " " " " AR100L&0O0OTF 2
13 Washer, " " " " RO75W40132 2
14 Nut, " " " " AOT75W3009Z 2
15 Breather Pipe Assembly, valve to filler neck B1l0OOLO114F 1 Prior VIN *
" " " bal. pipe/R.0. valve/F.N.| A100LO140F 1 From VIN *
16 " " a valve to vent AR100LO115F 1
17 Drain Tube Assembly, filler recess A100LO116F 1
18 Grommet, drain tube thro' body ROT5Ue083V 1
19 Self Locking Ring, vent & drain connectors AR100LE0D15SF 2
20 Connector, vent & drain Al00LOOBEF 2

* VIN M 6634 (ref S/B 1990/37)

(Non-Catalyst) Elan
44 .05A



ly.
' is for catalyst cars on i e,
-Frglrsn';?'ng-gz:tsalyst cars breather system, see 4

See L3034




FUNCTION QUANTITY
CODE CONTENTS: Catalyst: Breathers & Evaporative Loss System
44.05B PART DESCRIPTION PART NUMBER | CAT. REMARKS
This page for catalyst cars only. For non-
catalyst cars breather system, see 44.05A.
1 Hose Clip, 16-25mm, filler breather hose upper ADT9K&018F 1
2 Hose, fuel tank filler breather A100LOO3TF 1
3 Convolute Tubing, breather hose protection n0B2VITT9V A/R
4 Tie Wrap, breather hose securing AR100We414F 1
5 Hose Clip, 12-20mm, filler breather hose to tank | AOTS9ME132F 1
3 Grommet, filler breather hose thro' body A100LOOT8F 1
10 Roll-Over Valve, breather system AOTS5Le036F 1
11 Setscrew, roll-over valve fixing ADT5W1031F 2
12 Spacer, " " " " A100Le007F 2
13 Washer, " " " " ADT5W4013Z 2
14 Nut, " " " " AOT75W3009Z 2
15 Breather Pipe Assembly, bal. pipe/R.0. valve/F.N.| A100LO140F 1
16 Grommet, breather pipe thro' body ROTS5Us083V 1
17 Breather Pipe Assembly, valve to canister AlQO0LO120F 1
18 Drain Tube Assembly, filler recess Al100LO116F 1
19 Grommet, drain tube thro' body ROT5U6083V 1
20 Self Locking Ring, vent & drain connectors A100Le015F 2
21 Connector, vent & drain tubes A100LOOBAF 2
25 Canister, evaporative emission control system A100LO036F 1 EECS
26 Bracket, canister mounting B100LO0O&SF 1
27 Washer, Mé x 12, lower bracket fixing ADT5W40132 1
28 Hut, Nyloc, Me, " " " ROTSW3009Z 1
29 'O' Ring, canister to mounting bracket ADB9UB115F 1
30 Purge Pipe, canister to non-return valve B100OLO118F 1
31 Conduit Tubing, canister pipe protection A07506083V A/R
32 Non-Return Valve, canister purge pipe A910E6B6&3F 1
33 Purge Pipe, non-return valve/plenum A100LO091K 1
34 Breather Pipe Assembly, canister to filler recess|B10O0OLO121F 1
35 Grommet, breather pipe thro' body X036Le004Z 1
(Catalyst) Elan
44 .05B




zféi"
)= |




F'l.lg.';"l!n;ﬂﬂ CONTENTS - Catalyst Exhaust System . .
FRIOR FROM
15.01A PART DESCRIPTION PART NUMBER |VIN * | VIN * REMARKS
7 Starter Catalytic Converter Al100E6268H 1 1
8 Brace, starter catalyst A100EGDZ6F 1 1
Bolt, M8 x 18, brace to starter catalyst AlOOEB4508 2 2
Washer, " " " " A100EGQ71F 2 2
Bolt, M10 x 20, brace fixing A100EB4518 2 2
Washer, " " A100EGODGSF 2 2
11 Gasket, downpipe to starter catalyst AlOOEGOS2F 1 1
Stud, downpipe upper fixing B1O0OE61648 3 3
Washer, M10 x 20, downpipe upper fixing ROTSWAD242 3 3
Nut, M10, " " " Al100Se006F 3 3
12 Downplipe, exhaust B100S0061F 1
" " AlO0S6019F 1
15 Stud, downpipe spherical joint A100S0030F 2 2
16 Spring, " " " AR10O0SO032F 2 2
17 Washer, spring retainer, spherical joint Al100SOO31F 2 2
18 Nut, M10, Kaylock, . " AOBOW3082F 2 2
19 Seal, downpipe spherical jeoint Al00S6005F 1
" " " " AlO0S6020F 1
21 Catalytic Converter F10050024F 1
" " Al100SR0Z21F 1
" " (inc. heatshield) B100S0068J 1 » Japan
Sensor, exhaust gas temperature A100E627EH 1 1 >
22 Rubber Mounting, exhaust system to chassis ADB3S6026F 2 2 Jalternatives
" " " " " b A10056014F 2 2 }
23 Clamp Assembly, " " AlQOSe011F 2 2 inc. fixings
24 Intermediate Pipe, exhaust A10050060F 1
" " " A100S6023F 1

* VIN R 6001 (S2)

Elan
Page 1 45.01A



FUNCTION

CONTENTS: -atalyst Exhaust System

QUANTITY

CODE
FPRIOR FROM
45.01a PART DESCRIPTION PART NUMBER |VIN * |VIN * REMARKS
26 Mass Damper, exhaust A1008e012F 1 1
27 Rubber Bobbin, mass damper mounting B100OEGZ266F 4 q
28 Washer, " " " RO75W40202 8 8
29 Nut, " o " AODTSW3I035Z 8 a8
30 Rear Silencer, exhaust J100S0008F 1
" " " A10056024F 1
31 Hanger, rear silencer forward mounting B100S0051F 1 1
32 Washer, M6 x 15, hanger fixing AOT75W40152 2 2
33 Nut, M6, Kaylock, " " A100W3108F 2 2
34 Hanger, rear silencer mounting B100S0048F 1 1
35 Washer, MB x 25, hanger to body AOT5W40212 1 1
36 Hut, Nyloc, MB, " " ' ROTSW3010Z 1 1
37 Rubber Mounting, rear silencer to body R0B356029F 2 2 jalternatives
" " " " " " Al100S6014F 2 2 )

* VIN R 6001 (52)

Elan
Page 2 45.01A






FUNCTION |- QUANTITY

CODE CONTENTS: Non-Catalyst Exhaust System

45.03A PART DESCRIPTION PART NUMEBER N.A. TURBO REMARES
Gasket, downpipe to exhaust manifold R100EEQ43F 1

1 " " " primary catalyst housing A100EEDS2F 1

2 Stud, downpipe upper fixing B100EE1645S 3 3

3 Washer, M10 x 20, downpipe upper fixing nO75WA0242Z 3 3

4 Nut, M10, " " " A10056006F 3 3

7 Downpipe, exhaust B100S0022F 1

8 = " C100S0023F 1

9 Support Bracket, downpipe B100S0054F 1

10 Washer, M10 x 20, bracket to downpipe ADT75W4A0247 1

11 Setscrew, M8 x 25, bracket lower fixing ROTS5W1039Z 1

12 Washer, spring, M8, a " " AO75W4A0362Z 1

13 Washer, M8 x 16, " " " ROT7SWA0207 2

14 Nut, M8, " " " ADTSW3021Z2 1

15 Stud, downpipe spherical joint A100S0030F 2 2

16 Spring, " " " A100S0032F 2 2

17 Washer, spring retainerﬁhspherical joint A10080031F 2 2

18 Mut, M10, EKaylock, o " " ADBOW3I0B2ZF 2 2

19 Seal, downpipe spherical joint A1008e005F 1 1

21 Intermediate Silencer, front pipe B100S0025F 1

23 Front Pipe, exhaust B100S0029F 1

24 Rubber Mounting, exhaust system to chassis ADB356026F 2 2 talternatives

i 1] T W LL] L] .ﬁIﬂﬂSEI-Cl]. 4F E 2 :l

25 Clamp Assembly, " " A100S6011F 2 2 Inc. fixings
26 Intermediate Pipe, exhaust C100S50007F 1 1

27 Rear Silencer, exhaust D100S0045F 1

28 " " " J10050008F 1

29 Rubber Mounting, exhaust system to body ROB3S6029F 2 2 yalternatives

" " " " " " AR100S6014F 2 2 3

30 Hanger, rear silencer forward mounting B100OS0051F 1 1

31 |Washer, M&é x 15, hanger fixing BOTSW40152 2 2

32 |Nut, M&, Kaylock, " " A100W3108F 2 2

i3 Saddle Assembly, rear silencer hanger B100S0048F 1

34 Hanger, rear silencer mounting B100S0048F 1 1

35 Washer, M8 x 25, hanger to body AOT75W40212Z 1 1

36 Nut, Nyloc, M8, " " ' ADT5W3010Z 1 1

Elan
45.03A







FUNCTION QUANTITY
CODE CONTENTS : Heat Shields

45.05A PART DESCRIPTION PART NUMBER | N.A. |TURBO REMARKS
1 Heatshield, exhaust manifold, front A100ERD11S 1
2 " " " rear AR10O0EG3ITES 1
2a Bolt, heatshield fixing A100EG 1695 9
3 " turbo, upper A100OEGD22S 1
4 " wastegate manifold A100EGO235 1
5 " starter converter A100EGO2TF 1
5] " front BR100EE3TT7S 1
7 n rear A10O0DEB3T8ES 1
& " manifold A100E6&383S 1
9 " catalytic converter D100S0012F 1
10 Screw, Mé x 15, cat. converter heatshield fix A100S0021F 4
11 Washer, " " " " Al00S0020F 4
12 Chimney Nut, i " " " A100OWE346F 2
13 Bolt/Washer, heatshield fixing A100E63438 15
14 Heatshield Assembly, fuel pipes Al100L0O137J 1 )

Setscrew M6 x 16, heatshield forward fixing AOTS5W1028Z 1 )
Washer, M6 = 25, " " " ROTSW4017Z 1 } Catalyst

17 Setscrew, M5 x 20, heatshield rear fixing AROTSW1025F 1 )
18 Washer, flat, " " " ROTSW40092Z 1 )
19 Rawlnut, M5, " " . AOTSWE0OTAF 1 )

Elan
45.05A



Sep 18054 25

22



FURCTION QUANTITY
CODE CONTENTS: Radiator, Fans, Header Tank & Plumbing
NON
46.01A PART DESCRIPTION PART NUMBER | s.1.R. | S.I.R. REMARES
1 Hose, top (radiator inlet) A100K0O025F 1
" " " " AlO0OKOO7&F 1
3 Hose Clip, top hose securing AOTSME145F 2 1
" " " " o AlOOK&00&F 2
Elbow Connector, top hose A100KODO75F 1
Elbow, connector to radiator A100K0072F 1
7 Radiator A100K0042F 1 1
Drain Plug, radiator n100KO01118 1 1
8 Foam Pad, radiator mounting, top R100KOD3SF 2
Foam Seal, " a " A100AG014K 1
10 Grommet , " " " Al100K&016F 2 2
11 Bush, " " bottom A100K&017F 2
12 Fan, radiator cooling A100K0017F 2
" " " A100K&0D24F 2 2 alternative to A100K0017F
14 Grommet, fan mounting R100K6015F 8 8
15 Washer, flat, M5 x 10, fan mounting AOTSW40112 8 8
" shouldered, " b Al100KBO26F 8
17 Nut, Nyloc, M5, " " ROTSW3008Z a8
" " M4, ™ " AOTSW3049F a8
19 Hose Clip, bottom hose ADT5ME145F 2 2 .
20 Hose, bottom (radiator outlet) B100KO104F 1 } Freon 12 A/C refrigerant
" " a . or A100K0109F B100OKOOT7TF 1 } See also 18.03A
22 " " " " A10O0KO113K 1 > R 134A A/C refrgerant
23 Connector Pipe, bottom hose BO7T5K0111Z 1 > Bee also 18.03B
25 Hose Clip, hoses to connector pipe/header tank ADOT9KE018F 3 >
26 Hose, connector pipe to header tank/recirc. pump |Al100K0114K 1 >
27 Swivel Clip, hose to anti-roll bar AR100We455F 2 2
Connector Pipe, bottom hose B10O0OKOO73F 1
Clip, connector pipe to chassis A100WE495F 1
Hose Clip, hoses to connector pipe AOT9KE018F 2
'P' Clip, hose to chassis A910E&490F 1
Spacer, clip to chassis AS0DTED&96Z 1
Setscrew, Mt x 25, clip to chassis AOTSWI1031F 1
Washer, flat, M6 x 15, clip to chassis AOT5W4015Z 1
Nut, Nyloc, Mé, " " " AOTSWI009Z 1
Elan
Page 1 46.01A



FUNCTION p— QUANTITY
CODE CONTENTS: Radiator, Fans, Header Tank & Plumbing
NON
46.01A PART DESCRIPTION PART NUMBER |S.I.R. |S.I.R. REMARES
Hose, 'branch’ D100KD0OA3F 1
Connector Pipe, 'branch' hose/header tank hose BOT5K0111Z 1
Hose Clip, hoses to connector pipe/header tank AOT9KE018F 3
Hose, header tank A100KO045F 1
45 Header Tank, cooling system A100K&00TF 1 1
46 Filler Cap, header tank Al100K&eOQ0OBF 1 1
49 Bracket Assembly (inc. straps) header tank A100KO108F 1 1
50 Setscrew, M6 x 12, header tank fixing AROTSW1027Z 4 4
51 Washer, M6 x 12, " " " ADTS5WA013E 4 4
52 Washer, M6 x 15, " " " ROT5WADLSZ 3 3
55 Hose, air bleed, header tank B10OOKDO3BF 1 1
56 Hose Clip, air bleed hose to header tank AOT9KB0D18F 1 1
5? n 1] ] " L L thﬁ'nﬂﬂstﬂt AG?EUEDEEF 1 1
58 " " hoses to recirculation pump ADT9Ke018F 2 2
&0 Pump, electric, coolant recirculation A100K&018F 1 1
61 Rubber Sleeve, pump to bracket A100KOD41K 1 1
62 Bracket, recirculation pump mounting B100OKOO40F 1 1
63 Setscrew, M5 x 12, bracket f1xlngfclamp1ng A100W1090F 3 3
64 Washer, M5 x 10, " ADT5W4011Z 3 3
Flexible Tubing, coolant hose protection AOB9HE118Y h/R R/R
&7 Tie Wrap, hose securing ADT5WE038Z 1 1

Elan
Page 2 46.01A



N

ﬁ//ﬁf

AT T

._/,

W/ ,..ﬂ




FUNCTION QUANTITY

CODE CONTENTS : 0il Cooler & Hoses
46.034 PART DESCRIPTION PART NUMBER | ALL REMARKS

1 0il Cooler, 24 row C100K0022F 1

2 Setscrew, Mé x 20, oil cooler to ducting ROTSW1030Z 4

3 Washer, spring, M&, " " L " AQ75WA03S5Z 4

3a Washer, M& x 20, s N " " A075W4A0162 4

4 Rawlnut, M6, " " " " ROB2WE2B5F 4

5 Hose, oll cooler feed R100KOQQ32F 1

& " " - return B1OOKOO33F 1

T Foam Sleeving, o0il cooler feed hose A100HODSEE 1 400mm
8 " " " " return " A100HOOSS5K 1 4 80mm
9 Tie Wrap, foam sleeving to hoses ADT5We038Z 2

10 Banjo Bolt, hoses to oil cooler RI10ODOKGOZ1F 2

11 Seal, banjo bolt B100K&020F 4

Elan
46.03A







FURCTION QUANTITY
CODE CONTENTS: Clutch & Release Mechanism
47.01An PART DESCRIPTION PART NUMBER | TUREO N.A. REMARKS
1 Clutch Cable, LHD B10O0OQ&00TF 1 1 } no mass damper
" . RHD B100Q&00BF 1 1 }
" " LHD Cl00Q6007F 1 1 > with mass damper
" " RHD . C100Q6008F 1 1 >
3 Mass Damper, clutch cable A100Q0007F 1 1 if fitted
4 Rubber Sleeve, mass damper A100Q0008F 1 1
5 Bracket, clutch cable to gearbox R10006012H 1 1
(3] Bolt & Washer, bracket to housing Al100F&039F 3 3
10 Clutch Lever A100F&054F 1 1
11 Bolt, clutch lever AR100F&290F 1 1
12 Washer, " " A100Fe025F 2 2
13 Nut, " " A100Fe026F 1 1
15 Clutch Fork R1000QE0158 1 1
16 Spring, clutch return A100Q60168 1 1
17 Bush, clutch shaft R100060178 1 1
Clutch Release Bearing AR100060135 1 1
Spring, & " Al00Q6e0148 1
25 Pressure Plate Assembly A10006011F 1
" " " A100Q6009F 1
27 Dowel Pin, clutch cover location Al00F61345 3 3
28 Bolt, clutch cover to flywheel B100OF&058F & 6
30 Clutch Disc A100Q6003F 1
" " A100Q6002F 1

Elan
A47.01A






FUNCTION — QUANTITY
CODE CONTENTS: [ransmission Assembly
47.03A PART DESCRIPTION PART NUMBER | TURBO | N.A. REMARKS
1 Transmission Assembly AR100F&032F 1 )} 3.833:1 final drive (I.D.= LAB)
" " { reconditioned) A100F&032R 1 }
" . A100Fe013F 1 > 4.118:1 final drive (I1.D.= LAA)
" " {reconditioned) A100Fe013R 1 >
B Bolt, 39mm long, housing to block B100OF6055F 3 2
" 47mm " " " " A100Fe029F 1 1
7 " housing/engine mounting B100OF&056F 2 2
8 Washer, plain R100F6OSTF 1 1
10 0il Seal, input shaft A100Fe068S 1 1
11 " " driveshaft AR100F&0&TS 2 2
15 Clutch Housing AR100F&069S 1 1
16 Bush, clutch shaft AR100F6&070S 1 1
17 Dowel Pin A100Fe0718 1 1
18 Bolt, housing to case Al00Fe0728 14 14
20 Nozzle, o0il output front A100Fe0738 1 1
21 Plate, clutch housing A100Fe0745 2 2
22 Bolt, general purpose fixing A100F60758 & &
25 Transaxle Casing A100Fe0765 1 1
26 Gutter, case Al00Fe078S8 1 1
27 Retainer, bearing A100F&0805 1 1
30 Screw, retainer fixing A100F&08B1S 7 7
31 Bracket, cable clip Al100Fe0B25 1 1
35 Filler Plug, transmission Al00F&e063S 1 1
36 'O' Ring, filler/drain plugs AR100Fe0645S 2 2
37 Drain Plug, transmission A100F&065S 1 1
38 Magnet, oil debris A100Fe083S 1 1
40 Rear Cowver/Gutter A100Fe0B4S 1 1
41 Gutter, rear cover A100Fe0B5S 3 3
42 Bracket, cable clip A100Fe087S 1 1
43 Gasket, case to rear cover A100F&088S 1 1

Elan
Page 1 47.03A



FURCTTION

QUANTITY

CODE CONTENTS: lransmission Assembly
47.03R PART DESCRIPTION PART NUMBER | TUREO H.A. REMARES
46 Bolt, 27mm long, rear cover fixing A100F6089S 3 3
Bolt 42mm " " " " A100Fe0908 3 3
Bolt &0mm " " " " AR100F&091S 1 1
47 Seal, clutch shaft A100Fe0928 1 1
48 Cap, clutch shaft seal Al100Fe0933 1 1
50 Cover, under transmission A100F&e020F 1 1
51 Bolt, cover fixing Al00F&052F 2 2
53 Screw, " " A100Fe022F 3 3

Elan
Page 2 47.03A






FUNCTION |— QUANTITY
CODE CONTENTS: Gear Change Mechanism - External
47 .05A PART DESCRIPTION PART NUMBER | ALL REMARES
1 Gearknob, leather covered AlOOFe0D62F 1
2 Clamp Ring, gearshift gaiter A100F0024F 1
3 Gaiter, rubber, gearshift A100FQ020F 1 For leather gaiter, see 15.19A
4 Base, gearshift gaiter- A100FO0D21K 1
=) Pop Rivet, clamp ring to base AOTS5We090Z 4
6 Washer, pop rivet AD75W40012 4
7 Screw, 'Dri-Loc', clamp ring to base A100F0027F 4
10 Control Assembly, gearshift Al100FO011F 1
11 Bolt, 'Dri-Loc', MB % 20, assembly to bracket A100FO026F 2
12 Washer, s/p, M8, " " " ADTSWA048Z 2
15 Bracket, gearshift cable B10OOFOO14F 1
16 Setscrew, M6 x 20, bracket to chassis AROTSW1030Z 4
17 Washer, flat, M6 x 18, " ! " BOB2WAO18F 4
18 Rubber Bush, " " . A100Fe001F 4
19 Spacer, " i " B10OOFOO23F 4
20 Seal, gearshift aperture A100FO0D22F 1
25 Cable, gearchange, 'shift' (locknut adjusters) E100F0016F 1 JPrior VIN * (can be R/B from VIN * parts
26 " " 'crossgate' (twist & lock) E100F0017F 1 ) as a set)
" " "shift' (locknut adjusters) B1OOFOO30F 1 > From VIN *
" " 'crossgate' (twist & lock) Al00FO031F 1 >
27 'C' clip, gearchange cable securing A100F6291F 4/2 replaces earlier wire type clips
28 Nut, Nyloc, M8, " " - AOT75W3010Z 1
29 Washer, flat, Me x 15, " " ROTSW4015Z 1
30 Snap Pin, " " Al100Fe048F 1
35 Abutment Brkt. gearchange cables to transmission | BIOOF0O014F 1 Prior VIN *
" " " " " " A100F0033F 1 From VIN *
36 Setscrew, M8 = 20, bracket fixing nO75W10382 2
37 Washer, flat, " " AOT5WA0222 2
38 Lock Nut, lock pin fixing A100F6041F 1
39 Pin, shift cable Al00Fe043F 1 * VIN R 6001 (S52)
40 Washer, flat, shift cable pin ADT5W40222 2
41 Snap Pin, shift cable to transmission Al100Fe044F 1
42 Lock NHut, lock pin fixing A100Fe041F 1
43 Pin, crossgate cable Al100F6045F 1
44 Washer, flat, M6 x 18, crossgate cable pin BOBZWA018F 1
45 Snap Pin, crossgate cable to transmission A100F&044F 1

Elan
47 .05A



43

45



F“?m;m CONTENTS : Gear Selection Mechanism - Internal QURANTITY
47.06A PART DESCRIPTION PART NUMBER | "MF REMARKS
1 Breather Al00F&0955 1
2 Gasket, control box Al100F&096S 1
3 Bolt, - " Al00Fe0973 g
4 Control Box & Seal Al00F&098S 1
5 0il Seal, control box Al00F&0995 1
6 Crossgate Spring, 1lst/2nd (43mm long) Al100F&100S 1
7T Cross Shaft AlQ0Fel01S 1
8 Actuating Finger Al00FE1028 1
9 Spring Pin, finger to shaft R100F61035 1
10 Stopper, rev. inhibitor Al00F61045 1
11 Bolt, " " A100F&1058 1
12 Spring, stopper cam A100F61065 1
13 Bolt, " " Al00OF&1078 1
14 Cam, rev. inhibitor AlO0OF&108S8 1
15 Spring Seat, select stop A100F6109S 1
16 Crossgate Spring, 5th/reverse (62mm long) Al00F61108 1
17 Dowel Pin A100F&111S 2
18 Bellcrank Lever, crossgate A100FB112S8 1
19 Bush, bellcrank lever Al00F61138 2
20 Pivot Pin, bellcrank lever A100F61148 1
21 Snap Ring Al00FB1158 1
24 Selector Fork, 1st/2nd gears AlO0F&1188 1
25 Block, shift, lst/2nd gears AlO0F61198 1
26 Shift Arm, 3rd/4th gears Al00F&1205 1
27 Selector Fork, 5th gear Al00FEl121S 1
28 " Rod, 1lst/2nd AlOOFe1228 1
29 - " ird/4th A100F61235 1
30 Selector Rod, reverse gear Al100FE12458 1
31 Selector Rod 5th A100F&125S 1
32 shift Lever, reverse gear AR100Fel1265 1
33 Shift Block, reverse/5th gears Al00FEe1278 1
34 Lock Pin, reverse/5th gears Al100Fe1288 1

Elan
Page 1 47.06A



Hﬁ;ﬁl CONTENTS: C@ar Selection Mechanism - Internal i
41 .UBA PART DESCRIPTION PART NUMBER | AbLb REMARKS

35 Znap Ring Al100F6&12985 2
36 Spring Pin, 20mm AR100Fe130S 3

" " 25mm AlUUFBLILS 2
37 Bracket, reverse lever. AlOOFel3ds 1
38 Reverse Lever A100Fel1335 1
4 Pin, fulcrum bracket ALUUFB L3NS 1
40 Snap Pin, " " Al100F&6136S 1
41 Bolt, " " R100F6137S 4
4. Lock Pin, Sth gear rod A1UUFG L SES 1
43 " " reverse & 5th gear rod A100F61285 3
44 " " 3rd & 4th gear rod R100F61408 1
45 Ball, detent AlUUFBL41S 4
46 Spring, detent, 1-2, 3-4, 5 A100F61425 3
47 Spring, detent, reverse gear Al0O0F&14358 1
a5 Flug, detent Epl‘ing AlUFesld4s 3
49 Blanking Flug R100F61458 3
20 Gasket, blanking plug AR100FE&117S 3
51 switch, reverse lamp AlVUFBL4TS 1
52 Washer, reverse lamp switch A100F61485 1

Elan
Page 2 47.06A






FUNCTION QUANTITY
CODE "CONTENTS: Gears, Shafts & Bearings
47.07A PART DESCRIPTION PART NUMBER | ALL REMARKS

1 Input Shaft, transaxle Al00F6145S 1

2 Bearing, input shaft, RH Al00F615085 1

3 Gear Assembly 3rd gear input Al00FB1515 1

4 Synchronizer, 3rd & 4th gears Al00F61525 1

5 Insert, 3rd & 4th gear synchro Al00F&1538 E

6 Spring Ring, 3rd & 4th gear synchro A100F61548 2

7 Baulk Ring, " " " v " RIHIFGIESS :

a Gear, 4th input Al00F6156S 1

9 Needle Roller Bearing, 3rd & 4th gears Al00F61578 2

10 Sleeve, needle baering A100F6158S 1

11 Thrust Washer-4th Gear Al00F&1595 1

12 Shim, input shaft 1.00mm A100F6160S A/R )
" " " 1. 04mm Al100F&161S /R )
" " " 1.08mm Al100F&1625 AR }
" " " 1.12mm A100F61635 A/R )
" " " 1.16mm A100Fe1e4S A/R )
" " i 1. 20mm Al1D0FB165S Fi,-"IR )
" " " 1.24mm AR100F6166S A/R )
" " " 1. 28mm Al00FE1&7S A/R )
m " L] 1.32mm AlDDFe16ES H,I'IIR :l
" " " 1. 36mm Al100F61695 A/R )
T i " 1. 40mm Al0OOF&1708 AR )
" " " 1. 44mm Al00F61718 A/R )
" " " 1. 48mm Al100F61728 A/R ) selective
. " " 1.52mm A100F61738 A/R )
" " " 1.56mm A100F&1748 A/R }
" " " 1.60mm A100F&61758 A/R )
" " " 1.64mm A100F&1768 A/R )
" " i 1.68mm A100F6177S A/R )
" " " 1.72mm R100F6178S A/R )
" " " 1. 76mm AR100F&1798 A/R )
" " " 1. 80mm AlO0Fe&180s A/R }
. " " 1.84mm A100F61815 A/R )
" " " 1. 88mm A10O0F&182S5 A/R )
" L " 1.92mm Al00F&183s A/R )
i " " 1.96mm Al00FE184S PJ.,I‘rH )

Elan
Page 1 47.07A




FUNCTION : QUANTITY
CODE CONTENTS: -ears, Shafts & Bearings
47.07h PART DESCRIPTION PART NUMBER | ALL REMARKS
Shim, input shaft, 2.00mm A100F61858 A/R )
" " " « « 04mm AlO0OF&1865 A/R )
" " " 2 . O8mm AlO0OF&1875 A/R )
" " " 2. 12mm Al00Fe18EBS A/R )
" " " 2.16mm Al00Fe1895 L/R )
" " " 2 . 20mm AlO0OF&190% A/R )
" " " 2.24mm Al100F&191s A/R ) selective
" " " 2 .28mm A100FE192S L/R )
" " " 2 .32mm A100F61938 A/R }
" " " 2. 36mm Al100F&1945S A/R )
" " " 2 . 40mm Al00F&19558 A/R )
" " " 2 .44mm A100FB1968 A/R }
" " " 2 . 48mm Al00F619758 AR )
" " " 2.52mm Al00FG619858 A/R )
13 Bearing, input shaft, LH A100F&199S 1
14 Gear, 5th input Al100F&200S 1
15 Hut, 5th gear fixing Al00FB2018 1
16 Cutput Shaft Al100F&202S 1 Turbo
" " Al00Fe203S8 1 N.A.
17 Bearing, output shaft, RH AR100F&2048 1
18 Thrust Bearing, lst gear R100F&2058 1
19 Gear, 1lst output A100F&2065 1
20 Synchronizer, 1st & 2nd gears Al100F&2075 1
21 Insert, 1lst & 2nd gears AR100F&2085 3
22 Spring Ring, lst & 2nd gears Al100F62095 2
23 Baulk Ring, 1lst & 2nd gears A100F&2108 2
24 Ring, inner, " " " " AR100F6211S8 2
25 " outer, " " W " AlOOFe2128 2
26 Gear, 2nd output Al00F62138 1
27 Needle Roller Bearing Needle, 1st & 2nd gears A100F6&2148 2
28 Sleeve, needle bearing, 2nd gear A100F&2155 1
29 Gear, 3rd & 4th A100F6216S 1
30 Key, 3rd & 4th gears A100FB217S 1
Elan
Page 2 47.07A




FUNCTION _ QUANTITY
CODE CONTENTS - Gears, Shafts & Bearings
bl PART DESCRIPTION PART NUMBER | ALL REMARKS
31 Bearing, output shaft, LH A100F62188 1
32 Shim, output shaft, 1.16mm A100F6219S A/R )
" " " 1. 24mm A100F&2208 A/R )]
" " " 1.32mm A100F62213 A/R )
" " " 1. 40mm A100F62228 A/R )
" " " 1.48mm A100F&22358 A/R )
" " " 1. 56mm Al00F&2245 L/R )
" " " 1. &4mm Al100F&e2255 AR )
" " " 1.72mm R100F&2265 AR )
" " " 1. 80mm AlD0F&2278 A/R ) selective
" " " 1. 88mm Al100FG228S A/R 3
" " " 1. 96mm Al100Fe229S A/R )
" " " 2 . 04mm Al100F62308 L/R )]
" " " 2.12mm A100F62318 A/R )
" " " 2 . 20mm Al00Fe2328 L/R )
" " " 2 . 28mm Al100FBe2338 LR )
" " " 2. 36mm Al00Fe2348 h/R )
" " " 2. 44mm R100FE2358 /R )
33 Thrust Washer, 5th gear BR100F&2368 1
34 Heedle Roller Bearing, 5th gear AR100F&157S 1
35 Sleeve, needle bearing, 5th gear Al100F61588 1
36 Gear, 5th output A100F&e2395 1
37 Synchronizer Assembly, 5th gear A100F62408 1
38 Insert, 5th gear synchro Al00F6&153s 3
39 spring Ring, 5th gear A100F61548 1
40 Baulk Ring, 5th gear Al100F&1558 1
41 Plate, stopper insert Al100F62445 1
42 Nut, 5th gear fixing AlOOFe201S 1
43 Gear /Bush idle/reverse AR100F&246S 1
44 Shaft, " " Al00Fe2475S 1
45 Pin, idle shaft, reverse A100F&2485 1
46 Bolt, " " " AR100F&2495 1
47 Gasket, Idle Shaft Bolt A100Fe2508 1
Elan
Page 3 47.07A







FUNCTION QUANTITY
CODE CONTENTS: Speedometer Drive Gear
47.09A PART DESCRIPTION PART NUMBER | ALL REMARKS
1 Bush, speedometer driven gear A1DOF&017F 1
2 Pin, " " . Al00Fe019F 1
3 'O' Ring, bush to transmission casing A100F&018F 1
4 Speedo Driven Gear AR100F&015F 1
5 Retainer, driven gear A100Fe014F 1
& Washer, spring, M6, retainer fixing AOT5W40352 1
7 Socket Stud, M6 x 30, " " L100WTOB9F 1
8 Nut, M6, " = ADTS5W3020Z 1

Elan
47 .09A






FUNCTION QUANTITY
CODE CONTENTS: Differential
47.11A PART DESCRIPTION PART NUMBER | ALL REMARKS
1 Gear Ring Differential, 69T A100F6251S 1 Turbo
" " " 0T Al100Fe2528 1 M.A.
2 Bolt, ring gear set R100F&e2538 10
3 Differential Carrier Al00F62545 1
4 Planet Gear, differential AR100F625558 2
5 Sun Gear, differential output R100F&2565 2
6 Thrust Washer 0.76mm, sun gear AR100FBe2575 2 )
" " 0.82mm " " Al100Fe258S 2 ) selective
" " 0.88mm " " A100F&2598 2 )
" " 0. 94mm " " A100F62605 2 )
7 " " Pinion " " Al100F6261S 2
8 Cross Pin, differential pinion R100F62625 1
9 Lock Pin, cross pin AR100F62635 1
10 Gear, speedometer drive A100Fe2645 1
11 Taper Roller Bearing, differential output R100F&2655 2
12 Shim, differential ocutput bearing, 1.08mm Al100FB2665 A/R )
" " " " 1.12mm A100F6267S L/R )]
" " " " 1. 16mm A100F&e268S8 h/R )]
" " " " 1. 20mm A100F62695 h/R }
" " " " 1.24mm A1D00F6e2708 A/R )]
" " " " 1. 28mm A100F&e2718 AR )]
" " " " 1.32mm Al100OF62725 A/R }
" " " " 1. 36mm Al100F6e2738 A/R }
" " " " 1. 40mm A10D0Fe2745 A/R }
" " " " 1.44mm AR100Fe2758 A/R }
" " " " 1.48mm A100F62765 AR } selective
" " " " 1.52mm B100F62TTS AR }
" " " " 1.56mm AB100F&2785 AR }
" " " " 1. &60mm A100F&2798 AR )
" " " " 1. 64mm A100F&2808 Ln/R )]
" " " " 1. 68mm A100F&2815 bR )]
" " " " 1.7 2mm A100F&2828 LR )]
" " " " 1.76mm A100F62838 L/R }
" " " " 1 . 80mm A100F&28458 Ln/R }
" " " n 1.84mm A100F&28558 L/ }
Shim, differential output bearing, 1.85Bmm A100Fe2865 b/R )
" " " " 1.92mm A100F&e287S A/R ) selective
" " " " 1.96mm A100Fe2B8S AR )
" " A " 2 . 00mm Al00F&2898 A/R )







FUNCTION . QUANTITY
CODE CONTENTS : Driveshafts
47.15A PART DESCRIPTION PART NUMBER | ALL REMARKS
1 Driveshaft Assembly, LH C100R0O001F 1
2 " " EH Cl00R0O002F 1
3 Snap Ring, driveshaft (round section) A100R&001F 1
4 Nut, hub retaining A100RE002F 2
S Centre Shaft Assembly Al00F&033F 1
& Bolt, centre bearing & shaft Al100F6034F 2
7 Snap Ring, centre shaft (square section) Al100F&059H 1
8 Outboard Joint Assembly A100R&003S 2
9 Outboard Boot Kit A100RE0045 2
10 Inboard Joint Assembly LH A100RE007S 1
11 " " n RH A100RE00ES 1
12 " Boot Kit A100RE00OSS 2

Elan
47.15A






FUNCTION QUANTITY
CODE CONTENTS: Tlool Kit & Jack Stowage
PRIOR FROM
60.01A PART DESCRIPTION PART NUMBER | VIN * | VIN * REMARKS
1 Fuse Extractor Tool ADBIME342F 1 1 (in main fuse box)
3 Toolkit Assembly A100Te018F 1 R/B B100T&018F
" i B100T&018BF 1
Case, toolkit, plastic AR100T&017H 1 R/B B100TE&017H
" " " B100Te017H 1
6 Spark Plug Socket AR100T&008H 1 E/B B100T&008H
" " " B100Te008H 1
7 'T" Bar A100Te010H 1 R/B B100T&010H
" " B100T&010H 1
8 Allen Key Al100T&005H 1 1
9 Pliers A100T&006H 1 1
10 Pocket Knife A100Te007TH 1 1
11 Combination Screwdriver A100Te011H 1 1
12 " Spanner AR100Te012H 1 1
15 Retaining Clip, toolkit to boot floor AR100UQL144F 1 1
16 Scissor Jack B100Te001F 1
" " AOB2Te019F 1
17 Jack Stowage Block R100VOD43F 1
Bracket, jack & handle stowage AR100U0564F 1
Screw, M5 x 16, bracket fixing AOB2WS5107F 2
Washer, flat, " . AD75W4A0092 2
Nut, Nylec, M5, " " ADT5W30092Z 2
18 Jack Handle A100T&002F 1
" " ROB2Te020F 1
19 Wheel Brace (0.2. wheels) B100Te003F 1
" a (BBS wheels) Al100T&019F 1

* VIN R 6001 (52)

Elan
60.01A







FUNCTION : : QUANTITY
CODE CONTENTS- Engine Speclal Tools
60.02A PART DESCRIPTION PART NUMBER | ALL REMARKS
1 Installer, cam seal TOOOT1015F 1
2 Valve Spring Compressor TOOOT1016F 1
3 Replacer, valve gquide TOOOT1017F 1
4 Replacer, valve stem seal TOOOT1018F 1
e Sump Seal Cutter TOOOT1019F 1
& 0il Filter Wrench TOOOT1020F 1
7 Installer, oil pump seal TOOOT1021F 1
Service Set, piston pin TOODT1022F 1
Installer, crank rear seal TOOOT1024F 1

Elan
60.02A






nm;ml CONTENTS - Fuel Injection Special Tools QUANTITY
60.03A PART DESCRIPTION PART NUMBER | ALL REMARKS
1 '"Tech 1' Diagnostic Scanner Kit (no cartridge) TOOOTOB9EF 1 inc. connector lead
2 Connector Lead, 'Tech 1' to ALDL TOOOTO897 /2 1
3 Calibration Cartridge, '"Tech 1' TOOOTOB98,/ 3 1 Level 3 (inc. S.I.R.)
4 Fuel Pressure & Injector Diagnostic Kit TOOOTOB9SF 1
) Test Lamp, injectors TOOOTO900F 1 ine. in kit
6 Spark Tester TOOOTO901F 1
1 Connector, test kit TOOOTO902F 1
8 Tool, Metri Pack Terminal TOOOTO903F 1
9 Tool, Weather Pack Terminal TOOOTO904F 1
10 Terminal Remover TODOTOS0SF 1
11 Vacuum Pump TOOOTOS9O0TF 1
12 ALDL Bridge Tool TOOOTO909J 1
14 Fuel Pipe Removal Tool TOOOTO989F 1
15 Fuel Pressure Test Hose TOOOT1083F 1

Elan
60.03n






FUNCTION : QUANTITY
CODE CONTENTS: Lransmission Special Tools
60.04A PART DESCRIPTION PART NUMBER | ALL REMARKS
Centre Plate Mandrel, clutch plate alignment TOOOTO981F 1
2 Teol, clutch shaft bush TOOOTO992F 1
3 Holding Fixture, transmission TOOOTO993F 1
4 Base, transmission holding fixture TOOOTO994F 1
5 Puller, fifth drive gear TOOOTO995F 1
B " differential bearing race TOOOTOS9EF 1
7 Puller Bridge TOOOTO997TF 1
8 Slide Hammer TOOOTO998F 1
9 Inserter, input shaft seal TOOOTO999F 1
10 Installer, input shaft seal TOOOT1000F 1
11 Handle, bearing installer TOOOT1001F 1
12 Installer, output shaft bearing TOOOT1002F 1
13 " differential bearing cup TOOOT1003F 1
14 Inserter, driveshaft seal TOOOT1004F 1
15 Shim Gauge Set TOOOT1005F 1
16 Remover, output shaft bearing TOOOT1007F 1
17 Replacer, synchroniser/shaft/bearing TOOOT1008F 1
18 Collar, sleeve installer-1 TOOOT1009F 1
19 " sleeve Installer-2 TOOOT1010F 1
20 Installer, shaft bearing TOOOT1011F 1
21 " differential bearing TOOOT1012F 1
Differential Bearing Pilot TOOOT1013F 1
Plug, output shaft TOOOT1014F 2

Elan
&0.04A



FUNCTION - QUANTITY
CODE CONTENTS - S5.1.R; Brakes & Body Special Tools —

BRSUSE PART DESCRIPTION PART NUMBER | APPLIC. REMARKS

NO (For 'Tech 1' kit, S.I.R. cartridge &

ILLUS. connector lead etc., see 60.03A)
Digital Volt Ohm Meter TOOOT1034F 1 High impedance multimeter used in S.I.R.

- diagnosis
Column Load Tool TOOOT1035F 1 Used to simulate resistance of inflator
module & column components for S.I.R.

Screen Removal Cutting Wire Tool ADT5B6169F 1
Tool, sliding sleeve cap, front caliper TOOOTO986F 1
Inserter, rear brake caliper piston TOOOTO98TF 1
Piston Pusher, front & rear calipers TOOOTOYEEF 1
Brake Pressure Test Gauge TOOOT1090F 1
Installer, PAS pump pulley TOOOT1030F 1
Puller, PAS pulley TOOOT1227F 1

Elan
60.05A



	Contents
	ELAN
	10 Body Structure
	11 Glazing and Doors
	12 Exterior Hardware and Trim
	13 Seats and Seat Belts
	14 Pedal Box and Facia
	15 Interior Trim
	16 Sound Insulation
	17 Electrical
	18 Heater Air Conditioning
	19 Labels and Literature
	30 Chassis
	31 Suspension
	32 Steering
	33 Brakes
	34 Wheels and Tyres
	40 Engine
	41 Belts and Pulleys
	42 Induction System
	43 Emissions
	44 Fuel System
	45 Exhaust System
	46 Cooling System
	47 Transmission
	60 Tools



